SPORTON LAB.

Report No.: FR641615-01

Channel 62
130 Level (dBuVim} Date: 2016-04-30 Time: 01:35:53
120
1
100 “,'."/
80 4 FCC CLASS-B PK
60 3 FCC CLASSB AV
MJMH q_\_“h_u_‘-_m_\_“_“—“_""—“-"—-——-.—m_
40
20
6521(] 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp T/Pos &/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin
1 5208.00 113.51 106,52 7.91 23,35 2447 168 181 Peak HORIZONTAL
2 5313.20 102,38 05,30 7,91 33,55 3 47 168 181 Awverage HORIZ0ONTAL
2 5250.00 52,30 54,00 -1.70 45,20 7,30 33 50 34 47 168 181 Average HORIZONTAL
4 53530460 73,25 .00 -0.75 A6L24 0 7.0R00 33,50 34 47 168 181 Peak HORIZ0ONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss4 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 102
130 Level (dBuV/m) Date: 2016-04-30 Time: 01:47:16
120
6
100 -“’“’“\r"—’
80 FCC CLASS-B PK
T
60 FCC CLASSB AV
M— ‘—-\_\_\-\_\_\_‘_"—‘_‘_\_’_‘"—‘-"-\_u—\_n_n_
40
20
GS-M(] 5440, 5460, 5480. 5500. 5520. 5540. 5560, 5580. 5610
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B deg Ci
1 5450 460 A7.50 74,00 -6.50 A0.34 7,80 3374 M4 47 174 174 Peak YERTICAL
2 s460.00 52,16 54,00 -1.84 45,00 7.80 33,74 34 47 178 174 Average YERTICAL
2 5469460 52,044 54,00 -0.36 4da.45  7.90 3376 M 47 174 174 Average YERTICAL
4 s470.00 A9.37 74,00 -4.63 62,018 7.90 33,76 34 .47 174 174 Peak YERTICAL
5 540020 113,47 106,43 7.91 2320 24 .47 174 174 Peak YERTICAL
& 2517.60 103.31 96,01 7,92 33,85 3447 174 174 Average YERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 110
130 Level (dBuV/m) Date: 2016-04-30 Time: 01:51:42
120 5
100
80 FCCCLASS-B PK
.1 Pl
60 2
H FCC CLASS-B AV
_.,__.,.,—-——-»—-'———'““—_’__FF \“Lh______ 7 GdB|
40
20
6530(] 5400, 5500, 5600. 5700. 5800
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE deg Cim
1 5459.00 63,51 7400 -5.49 AL.35 0 7T.RD 33074 34 .47 181 169 Peak HORIZONTAL
2 s460.00 52,48 34,00 -1.52 45,32 7,89 33,74 2447 181 169 Average HORIZONTAL
3 s468.00 7074 400 -3.26 A3.55 0 T.U0 33,748 34,47 181 169 Peak HORIZONTAL
4 5470.00 53,89 34,00 -0.11 46,70 7,90 33,76 24.47 181 169 Awerage HORIZONTAL
5 5547.00 1146.49 109,09 7.93 33,95 34 48 181 169 Peak HORIZONTAL
b 5547.00 106,29 93,89 7,93 32,95 24,48 181 169 Awerage HORIZONTAL
7 S740.00 47.87 34,00 -A.13 39,93 7.RA 34,55 34,51 181 169 Awverage HORIZONTAL
& 5749.00 60,29 74,00 -13.61 52,50 7.8 34,55 24,51 181 169 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3034 of 3433
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level ({dBuV/m) Date: 2016-04-30 Time: 02:06:16
120 7
2
100 ]
80 n FCC CLASS-B PK
60 3 FCC CLASSB AV
—-—'—H—'—""-u_'_._‘_'—_ﬂ_“_'_ M_\——‘_\_H_H‘_\_“_*“—FW—
40
20
65570 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5¥T0
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 S6T5.60 114,647 106,93  7.00 34,35 34 351 174 167 Peak YERTICAL
2 S678.00 102,54 95,80 7.90 34,25 34.351 174 167 Average YERTICAL
3 5725.00 53,84 54,00 -0.16 45,98 7,87 34.50 34.31 174 167 Average YERTICAL
4 ST25.060 72,01 74,00 -1.99 A4.15 7,87 34,50 340351 179 167 Peak YERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. : 3035 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ : ) IEEE 802.11ac MCS0/Nss4 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations ] ] ) )
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 58
130Level (dBuVim) Date: 2016-04-30 Time: 12:06:24
120
e
100 4
o]
80 i FCC CLASS-B PK
1
60 £ FCC CLASS-B AV
___2_‘_’__'__,._-—-—“-"—'_4-7_#
40
20
05040 5100. 5200. 5300. 5400, 5500, 5540
Frequency (MHz)
Limit ©Ower FRead Cablefsnterma Preamp T/Pos &fPos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBu¥V/m dBu¥V/m d8  dBuV¥ dB  dB/m dB deg Cim
1 5132.00 &l.62 74,00 -12.38 54,92 7,808 3320 34 .47 138 175 Peak HORIZONTAL
2 5144.00 42,02 54,00 -5.98 41,28 7.90 33,31 3447 128 175 Awverage HOEIZONTAL
2 5302.00 107.80 1a0.84 7,91 2352 24 .47 184 175 Peak HORIZONTAL
4 5314.00 96,93 50,04 7,91 32,55 34 .47 128 175 Awerage HORIZONTAL
5 5262.00 52,10 54,00 -1.90 45,08 7.88 32,41 M 47 184 175 Average HORIZONTAL
fi 5384.00 73,73 w400 -0.27 A6.70 7087 33063 3447 128 175 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss4 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 106
130eve! (dBuvim) Date: 2016-04-30 Time: 13:00:41
120
5
100 &
L}
80 FCC CLASS-B PK
el
7
60 Ja FCC CLASS- AV
—
_.,_.,_,--—A-'—-'—"""_'_""'_'_'_'M——“_”_'_H_ -
40
20
05280 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Ower Read Cableféntenna Preamp T/Pos  &/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin
1 5435.00 A5.98 74,00 -3.02 5R.85 7,88 33072 M 47 187 174 Peak YERTICAL
2 5460.00 52,59 54,00 -1.41 45,43 7.80 33,74 3447 187 174 Awerage  VERTICAL
2 s462.00 A5.94 74,00 -2.06 SR.780 7,80 33074 M 47 187 174 Peak YERTICAL
4 546%.00 53,22 54,00 -0.78 46.03  7.890 33,76 34.47 187 174 Awerage  VERTICAL
5 5514.00 107.52 10,22 7.92 2385 2447 187 174 Peak YERTICAL
é 551%.00 96.74 20,44 7,92 33,85 34.47 187 174 Awerage  VERTICAL
7 S762.00 AD.B9 74,00 -12.11 52,96 7,85 34,60 34,52 187 174 Peak YERTICAL
8 5779.00 49,21 54,00 -4.69 41.35 7.84 34,865 34,53 187 174 Awerage  VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level (dBuVim) Date: 2016-04-30 Time: 13:08:51
120
5
100
80 4 FCC CLASS-B PK
N 5]
60 a 7 FOC CLASS-B AV
MJf e | -6dB|
40
20
65360 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE deg Cim
1 s440.00 70,90 74,00 -3.10 A3.77 7.B& 33,72 3447 184 178 Peak HORIZONTAL
2 5459.00 51,06 34,00 -2.94 42,90 7,89 33,74 24,47 129 178 Average HORIZONTAL
3 S467.00 &6.05 74,00 -7.95 SB.BE& 7.80 33,76 3447 184 178 Peak HORIZONTAL
4 5468.00 52,24 34,00 -1.76 45,05 7,90 323,76 24.47 129 178 Awerage HORIZONTAL
5 5579.00 110,38 102,88  7.894 34,05 34.40 184 178 Peak HORIZONTAL
b 5587.00 100,17 92,67 7,94 34,05 24,49 129 178 Awerage HORIZONTAL
7 ST25.00 53,41 54,00 -D.39 45,75 7.87 34.50 34.51 184 178 Average HORIZONTAL
& 5749.00 69,23 .00 -4.67 4L.44 0 7.8 34,55 24,51 129 178 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss4 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 144
13pLevel (dBuVim) Date: 2016-04-29 Time: 22:37:21
1
120
2
-
100
80 FCC CLASS-B PK
q
60 FCC CLASS-B AV
——'_"_-_'___4.,—:—"_"_/_ _‘-\""-i-;_‘_\_;j
. | -6dB|
40
20
05470 5600, 5700, 5800, 5900. 5970
Frequency (MHz)
Limit 0Owver Eead Cablednterma Preamp T/Pos  &/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg Cim
1 5716.00 121,98 114,16  7.838 34,45 34,51 176 174 Peak VERTICAL
2 5722.00 111.27 103,45 7.88 24,45 24 31 174 174 Average YERTICAL
3 S850,00 49,76 S4.00 -4.24 41,65 7.80 34,85 34,54 176 174 Awerage VERTICAL
4 525200 A2.45 74,00 -10.35 55,54 7,80 34,85 34 .54 174 174 Peak YERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss4 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 142
130 Level (dBuV/im) Date: 2016-04-30 Time: 02:13:41
120 1
e
100
80 FOC CLASS-B PK
Fal§
60 3 FCC CLASS-B AV
_”__'_\_,,_a——'—'_fr -‘—h‘_\_\-“_"‘—'——.—...__u_
40
20
65460 5500. 5600. 5700. 5300. 5900. 5960
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 5705.00 117.41 109,63 7.80 34.40 34 31 181 183 Peak HORIZONTAL
2 5718.00 107.032 99,21 7,88 34,45 3451 121 183 Average HORIZONTAL
3 s850.00 53,90 54,00 -0.10 45,79 7,80 34,85 34,34 181 183 Average HORIZONTAL
4 257,00 A9.94 74,00 -4.06 41,70 7.79 34,90 34,54 121 183 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss4 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 138
130eve! (dBuVim) Date: 2016-04-30 Time: 13:22:14
120
1
100 7
80 FCC CLASS-B PK
4
60 . FCC CLASS-B AV
m-_'_ﬁ_'_ﬂ__'___,_,ﬁw _HM
40
20
05420 5500. 5600, 5700, 5200. 5900. 5940
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp T/Pos A/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B deg cin
1 SATA.00 111,59 103,85 7.90 24,35 32451 184 183 Peak HORIZONTAL
2 Sa78.00 100,49 01,95 7,490 34,35 34,51 189 183 dverage HORIZONTAL
3 S850.00 52.44 54,00 -1.56 44,33 7,80 34,85 34,54 184 183 Average HOE[ZONTAL
4 S851.00 & 18 74,00 -7.82 5&.07  7.80 34,35 3454 189 183 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

802.11ac MCS0/Nss2 VHT80+80

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 1/CH 424106/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 42
130 Level ({dBuV/im) Date: 2016-05-07 Time: 11:08:54
120
3
100 4
80 FCOC CLASS-B PK
4 fl
60 FOC CLASS-B Ay
40
20
G4Elﬁ(] 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phasze
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 5147.00 A5.80 74,00 -3.20 59,06 7.90 33,31 34 47 174 186 Peak YERTICAL
2 5148.00 52,49 54,00 -0.51 46,75 7.90 332,21 M 47 174 186 Average YERTICAL
3 522000 108.25 101,34 7.9 33,42 34 .47 174 186 Peak YERTICAL
4 523300 94,79 89,87 7,95 33 .44 M 47 174 186 Average YERTICAL
5 s454 .00 52,43 54,00 -1.37 45,47 7,80 3374 M 47 174 186 Average YERTICAL
& 458,00 A4.40 74,00 -9.40 5744 7,80 33074 M 47 174 1864 Peak YERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
130 Level {dBuVim) Date: 2016-05-07 Time: 11:25:09
120
6
100 5u
80 FCC CLASS B PK
. !
60 3 - FCC CLASS-B AV
M F
40
20
65380 5410. 5430. 5450, 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5630
Frequency (MHz)
Limit ©Ower FRead Cablefsntenna Preamp T/Pos &/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg Cim
1 s453 .80 65,76 74,00 -B.24 SR.A00 7.BO 33,74 34 .47 171 174 Peak YERTICAL
2 5453,80 53,10 34,00 -0.90 45,94 7,89 33,74 24,47 171 174 Average YERTICAL
3 S465.200 53,78 54,00 -D.22 44,59 7.80 33,76 3447 171 174 Average YERTICAL
4 5467.00 65,28 700 -&.82 5219 7,90 33,76 24 .47 171 174 Peak YERTICAL
5 5518.00 97.24 a9.04 7.92 33 RS 3447 171 174 Average YERTICAL
& 5523.40 107.66 100,36 7.92 33,85 24 .47 171 174 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11Tac MCSO/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu Configurations | Type 2/ CH 424122/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 42

130Level (dBuVim) Date: 2016-05-07 Time: 12:28:34
120

100 i

80 FOC CLASS-B PK

1

60 2 ) FOC CLASS-B AV
40

20

%4360 s000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit ©Ower FRead Cablefsntenna Preamp T/Pos &/Pos
Freq Level Line Limlt Level Loss Factor Factor Remark Pol/Phasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin

1 5109.00 45,56 74,00 -8.44 58,98 7082 33,25 34 .47 167 184 Peak HORIZONTAL

2 5134.00 53,51 54.00 -0.49 46.81 7088 33,20 3447 167 184 Awverage HORIZONTAL

3 5220.00 109,05 2. 14 7.9 23,42 3447 167 184 Peak HORIZONTAL

4 5222.00 97,98 a1.07 .96 3342 3447 167 184 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
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Report No.: FR641615-01

SPORTON LAB.

Channel 122

130 Level ({dBuV/m) Date: 2016-05-07 Time: 12:39:09

120

100 M

80 FCCCLASS-B PK

-
[ |

60

|

FCCCLASS-B AV
| ] _“"\—h_,_.,,_m_\_\_‘_n_\_._“_

40

20

5410 5440, 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5810
Frequency (MHz)

Limit Ower Read Cabledntenna Preamp A/Pos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase

MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE cim deg
1 5454.00 62,74 7400 -11.26 55,58 7,80 33,74 34 .47 171 171 Peak VERTICAL
2 S460,00 50,69 54,00 -3.31 42,53 7,89 33,74 2447 171 171 Average VERTICAL
3 s467.60 63,38 7400 -10.62 56,19  7.90 33,74 34,47 171 171 Peak VERTICAL
4 5470.00 51,38 34,00 -2.62 44,19 7,90 33,76 24.47 171 171 Awerage VERTICAL
5 5593 .20 100.52 0296 7.95 34,10 34.49 171 171 Awerage VERTICAL
b 5508.,00 109,67 2. 11 7,95 24,10 24,49 171 171 Peak VERTICAL
7 5725.00 53.49 54,00 -0.51 45,63 7.87 34,50 34,51 171 171 Awerage VERTICAL
& 5729.60 65,20 7400 -&.80 57,31 7B 34,55 24,51 171 171 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 3/ CH 42+138/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 42
30 Level {dBuVim) Date: 2016-05-07 Time: 14:07:49
120
100 £
80 FOC CLASS-B PK
4
60 FOC CLASS- B AV
40
20
G4Elﬁ(] 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit ©Ower FRead Cablefsntenna Preamp T/Pos &/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin
1 5136.00 A5.17 74,00 -2.83 5. 47 7,88 33,20 M 47 174 184 Peak HORIZONTAL
2 5149.00 53.34 34,00 -0.66 46.60  7.90 33,31 34,47 174 184 Awerage HORIZONTAL
2 5220.00 108.91 102,00  7.95 23,42 2447 174 184 Peak HORIZONTAL
4 5222.00 97.74 a0.25  7.9a8 33,42 34 .47 174 184 Awerage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
130 Level (dBuV/im) Date: 2016-05-07 Time: 14:15:04
120
2

100 -

80 FCC CLASS-B PK

4
60 3 FCC CLASS-B AV
w T
“'""_"""—w—._,-._._._

40

20

65441.'] 5500. 5600. 5700. 5300. 5900. 5940

Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp T/Pos &/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin

1 Sa66.00 99,28 a1.55  7.91 34,20 34,50 158 175 Average HORIZONTAL
2 S675.00 109,45 101,91 7.00 34,35 34 351 158 175 Peak HORIZONTAL
2 5250.00 52,30 54,00 -1.70 44,19 7,30 34,25 34 .54 158 175 Average HORIZONTAL
4 SR56.00 63,15 74,00 -10.85 55,000 7.79 34,90 34,34 158 175 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 4/ CH 58+106 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58
130 Level (dBuV/m) Date: 2016-05-07 Time: 15:26:21
120
4
100 3
80 FCC CLASS-B PK
= !
1
60 AFCC CLASS-B AV
Fﬂ___ﬂ_._‘_'_,_,_m-—f‘—' —
40
20
65140 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B deg Ci
1 S148.40  &2.39 74,00 -11.61 55,65 7,90 33,321 M 47 165 200 Peak HORIZONTAL
2 5150.00 50,52 54,00 -3.48 43,78 7.90 33,31 M 47 165 200 Awerage HORIZONTAL
2 5302.00 96,37 a9.41  7.91 33,52 M 47 165 200 Average HORIZONTAL
4 5306.80 107,79 10,83 7,91 33,32 34 .47 165 200 Peak HORIZ0ONTAL
5 5256060 A7.56 74,00 -6.44 A0.54 0 7,88 3341 M .47 165 200 Peak HORIZONTAL
& S308.00 53,71 54,00 -0.29 4a.67 7.86 33,65 347 165 200 Awerage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
130 Level ({dBuV/m) Date: 2016-05-07 Time: 15:55:03
120
6
100 5
U\r‘!r\.ﬂ——\.
80 FCCCLASS-B PK
1 4 ]

60 2 3 FCC CLASS-B AV

W .
40

20

65380 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680

Frequency (MHz)
Limit Ower Read Cable#éntenna Preamp T/Pos  &/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin

1 5449 .00 &6.20 74,00 -7.80 59,04 7,80 33074 M4 47 185 165 Peak YERTICAL

2 s456.20 53,79 54,00 -0.21 46,63 7,80 33074 34 47 185 165 Average YERTICAL

2 s466.40 52,97 54,00 -0.03 46,78 7.90 33,76 M 47 185 165 Average YERTICAL

4 S468.20 AT7.47 74,00 -6.53 A0L28 0 7.90 33,76 3447 185 165 Peak YERTICAL

5 552280 94,70 a9.40 0 7.92 33,25 M 47 185 165 Average YERTICAL

& 5540.20 107,49 100,35 7,92 33,00 34 .43 185 165 Peak YERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

Test Engineer | Peter Wu & Gary Chu | Configurations | Type 5/ CH 58+122/

IEEE 802.11ac MCS0/Nss2 VHT80+80

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2

Channel 58

130

Level (dBuV/m) Date: 2016-05-07 Time: 18:23:14

120

100 3

20

FCCCLASSBPK

60

FCCCLASS-B AV

20

30 T S E—E—) T Tl [, -6ag]

0

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460.

Frequency (MHz)

Limit Ower Read Cablesntenna Preamp T/Pos  A/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phasze

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 5145.20 60,011 74,00 -13.80 53,37 7,90 33.31 34 .47 179 136 Peak HORIZONTAL
2 S150.00 43,02 54,00 -5.98 41,28 7,90 33.31 24.47 179 126 Awerage HORIZONTAL
3 5293%.20 94,12 a9.1a  T7.91 33,50 34 .47 179 136 Average HORIZONTAL
4 5309.20 107.22 100,23 7.91 33,55 24.47 179 126 Peak HORIZONTAL
5 5350.80 52,75 3400 -1.25 45,34 7.R0 33,50 34 .47 179 136 Awverage HORIZONTAL
& 5370.80 65,54 700 -&3.d4a6 5R.51 7B 33063 2447 179 126 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

5490

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122

130 Level (dBuV/m) Date: 2016-05-07 Time: 18:38:18

120

100

L

80 FCCCLASS-B PK

60 FCCCLASS-B AV

rre———- . ]

20

GS-M(] 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740, 5760. 5780. 5810

Frequency (MHz)

Limit Ower Read Cabledntenna Preamp T/Pos  A/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase

MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE deg Cim
1 5414.00 65,60 74.00 -3.40 5R.53 0 7TLRT 3347 3447 130 125 Peak HORIZONTAL
2 5414,20 53,14 34,00 -0.86 46,07 787 33,67 24,47 120 125 Average HORIZONTAL
3 s463.60 62,15 74.00 -11.85 54,94 7.90 33,76 34.47 130 125 Peak HORIZONTAL
4 5470.00 49,42 34,00 -4.58 42,23 7,90 33,76 24.47 120 125 Awerage HORIZONTAL
5 552,00 107.34 0934 7.94 34,05 34,49 130 125 Peak HORIZONTAL
b S506.80 96,92 89,42 7,94 34,05 24,49 120 125 Awerage HORIZONTAL
7 5728.40 49.04 34,00 -4.94 41,19 787 34,50 34,51 130 185 Awerage HORIZONTAL
& 57:0.00 62,12 74,00 -11.88 54,27 7,87 34,50 24,51 120 125 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 6 / CH 584138/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58

Level (dBuV/m) Date: 2016-05-07 Time: 18:41:42

130

120

100 3

8o FCCCLASSBPK

60 b FCCCLASS-B AV

20

65090 5120. 5140. 5160. 5120. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440, 5460. 5490

Frequency (MHz)

Limit Ower FRead Cableintenna Preamp T/Pos AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB deg Cim

5149.20 42,63 74,00 -11.37 55,89 A0 32,31 34,47 135 130 Peak HORIZONTAL
5149.20 50,72 54.00 -3.28 43,95 80 3331 3447 188 180 Awerage HORIZONTAL
5302.00 97,08 a0.12 . 34,47 135 130 Average HORIZONTAL
5306.00 107.52 100,56 M1 3352 3447 188 180 Peak HORIZONTAL
5361.20 5286 34,00 -0.14 4e.84 AR 2381 3447 133 130 4verage HORIZONTAL
5378.80 é6.60 74.00 -7.40 A7 3383 347 188 180 Peak HORIZONTAL

[= WL SEPEY PR
BRIEK P N I

o

—

L

!

Ln

ety

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138

130 Level (dBuV/m)

Date: 2016-05-07 Time: 18:52:23

120

100

20

FCCCLASS-B PK

60

4

CCLLASS-BAV

20

. gle ]

0

Frequency (MHz)

5490 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5730. 5800. 5820. 5840. 5360. 5890

Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
S658.00 100,33 gr.e2 7,91 34,30 34,30 181 186 Average HORIZONTAL
569640 110,42 102,64 7.89 24.40 24 31 121 1864 Peak HORIZONTAL
sa50.00 52,47 54,00 -1.33 44,56 7.80 34,85 34 .34 181 186 Average HORIZONTAL
S250.80 A5.44 74,00 -3.56 57,330 7.B0 34,35 3 054 121 1864 Peak HORIZONTAL

e b

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 7 / CH 58+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58

Level (dBuV/m) Date: 2016-05-07 Time: 18:54:52

130

120

100 3

8o FCCCLASSBPK

b0 6 FCCCLASS-B AV

20

65090 5120. 5140. 5160. 5120. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440, 5460. 5490

Frequency (MHz)

Limit Ower FRead Cableintenna Preamp T/Pos AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB deg Cim

1 128,40 40,12 74,00 -13.88 53,42 7,88 33,20 34,47 157 200 Peak VERTICAL
2 5135.60 48.03 54.00 -5.97 41.33  7.858 33,20 34.47 187 200 Average VERTICAL
3 5266.00 98,27 89,33 7,83 3348 34 .47 157 200 Awverage VERTICAL
4 5278.80 107.24 0 __ _ 100.29 7.4l 33,50 34.47 187 200 Peak VERTICAL
5 5350.00 45.99 74,00 -85.01 58.9% 7,80 33,30 3447 157 200 Peak VERTICAL
b 5358.00 53.51 54.00 -0.49 46,49  7.838 323,61 34.47 187 200 Average VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3054 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level ({dBuV/im) Date: 2016-05-07 Time: 19:02:07
120
2
100 3
80
1 \ 15.407-NEW B4
60 w
40
20
65525 5600. 5700. 5300. 5300. 6025
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B deg Ci
1 s651.00 AB.11 AR.O94  -0.83 A0.44 7.92 34,25 34 .50 191 184 Peak YERTICAL
2 5758.00 109,309 101,46 7.85 24,60 24 .32 191 184 Peak YERTICAL
3 5763.00 99,10 Q1,17 7.85 34,60 34,32 191 184 Average YERTICAL
4 5931.00 A5.15 AR.2Z0 -2.05 56,86 7.75 3510 3 .54 191 184 Peak YERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 8 / CH 1064138 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 106
130 Level ({dBuV/m) Date: 2016-05-07 Time: 19:21:15
120
i}
100 2
\"—"‘-.v-\_,—\.
80 FCC CLASS-B PK
2 &

60 4 3 FCC CLASS-B AV

——

40

20

65-43(] 5460, 54380. 5500. 5520. 5540. H560. 55380. H600. 5630

Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp T/Pos &/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/Fhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m dE deg Cim

1 s455.20 52,98 54,00 -1.02 45,82 7,80 3374 M 47 174 187 Average YERTICAL

2 s456.40 A5.82 74,00 -R.018 SR.e6 7LRO 33074 34 47 178 187 Peak YERTICAL

2 s468.40 53,94 54,00 -0.06 46,75 7.90 33,76 M 47 174 187 Average YERTICAL

4 S468.80 65,23 74,00 -R.077 SR04 7,90 3376 M .47 178 187 Peak YERTICAL

5 553340 99,00 Q1,75 7,92 33,90 34 .43 174 187 Average YERTICAL

& 5548 .80 110.02 102,62 7.93 33,05 3443 178 187 Peak YERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
130 Level (dBuVim) Date: 2016-05-07 Time: 19:32:52
120
G
100
80 FCC CLASE-B PK
3
! 2
60 FCC CLASS-B AV
_ﬂ_-_ﬂ-—’"_"_‘n_d—f‘ i ;_——'_'_"" !
40
20
65340 5400. 5500. 5600. 5700. 5800. 5900. 6000. 6040
Frequency (MHz)
Limit Ower Read Cablefsntenna Preamp T/Pos &fPos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase

MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE deg Cim
1 s453.40 A4.62 7400 -9.38 5746 7.80 33,74 34 .47 194 192 Peak HORIZONTAL
2 S460.00 52,35 3400 -1.65 45,19 7.89 33,74 24,47 196 192 Average HORIZONTAL
3 S467.40 65,08 74,00 -8.92 57,89 7.80 33,76 34.47 194 192 Peak HORIZONTAL
4 s467.40 53,05 34,00 -0.,95 45,86 7,90 33,76 24.47 196 192 Awerage HORIZONTAL
5 SE58.20 95,33 A7.62  7.91 34,30 34,50 194 192 Average HORIZONTAL
b 5673.,20 105,27 93,13 7,90 34,35 34,51 196 192 Peak HORIZONTAL
7 s8s0.00 48,48 54,00 -5.52 40,37 7.80 34,85 34,34 194 192 Average HORIZONTAL
& S853.20 61,18 74,00 -12.82 52,07 7,80 34,85 24,54 196 192 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 9/ CH 106+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 106
130 Level (dBuV/im) Date: 2016-05-07 Time: 19:37:54
120
5
100 i
R Ty
80 FCC CLASS-B PK
1 + !
60 2 3 FCC CLASS-B AV
I —H
40
20
6538(] 5410. 5H430. 5450. 5H470. 5490. 5510. 5530. 5550. 5h&HFD. 5590. 5H610. 5H630. 5HE650. 5680
Frequency (MHz)

Limit Ower Read Cablesntenna Preamp T/Pos  A/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phasze

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm

1 543460 65,86 74.00 -3.14 5B.73 0 788 33,71 3447 164 175 Peak HORIZONTAL
2 5455.00 52,29 34,00 -0.71 4e.13  7.80 323,74 34,47 169 175 4werage HORIZONTAL
3 5465.20 53,69 54.00 -0.321 46.50 7.90 33,76 34.47 164 175 Awerage HORIZONTAL
4 470,00 é&4.22 74,00 -9.868 57.13  7.90 323,76 34.47 169 175 Peak HORIZONTAL
5 5540.20 107.23 ou.89  7.92 33,90 34.48 164 175 Peak HORIZONTAL
& 5562.40 98,80 89,34 7.94 34,00 34 .48 169 175 4werage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level (dBuVim) Date: 2016-05-07 Time: 19:53:44
120 \
J 2

100 3
80

1 156.407 -NEW

L N 4
60
40
20
65625 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5925
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 SE3B.B0 AT.B1 ARLZ0 -0.30 ADL18 0 7,93 34,20 34,30 168 163 Peak YERTICAL
2 5747.40 107,40 99,71 7.86 34,55 3 .52 168 163 Peak YERTICAL
3 5787.00  97.05 20,00 7.84 34,65 34,53 168 163 Average YERTICAL
4 022,040 A1.93 49,97 -2.04 53,68 776 35,05 M54 168 163 Peak YERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 10/ CH 122+155/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 122
130eve! (dBuVim) Date: 2016-05-07 Time: 20:03:53
120
5
100 -
80 FOC CLASS-B PK
7
1 3
60 FOC CLASS-B AV
] T (ST
_m,—.—'vu-'—'-"-'—'—"‘_“"""'"“"rw
40
20
05360 s400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit Ower Read Cableféntenna Preamp T/Pos  &/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin
1 s445.00 41,08 74,00 -12.92 52,95 7,88 33,72 M 47 175 179 Peak HORIZONTAL
2 5445.00 49,72 54,00 -4.28 42,50 7,88 323,71 3447 175 179 Awverage HORIZONTAL
2 s470.00 AL.87 74,00 -12.13 54,68 7.90 33,76 M 47 175 179 Peak HORIZONTAL
4 5470.00 49.46 54,00 -4.34 42,27 7.0 323,74 3447 175 179 Awverage HORIZONTAL
5 5502.00 10%.06 1a0.50  7.95 24,10 24,49 175 179 Peak HORIZONTAL
fi 5508.00 98.00 an.s3  7.95 34,10 34.49 175 179 Awerage HORIZONTAL
7 S725.00 A5.64 74,00 -3.36 5778 T.RT 34,50 34.51 175 179 Peak HORIZONTAL
8 5925.00 53,86 54,00 -0.14 46,00  7.27 24,50 234,51 175 179 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
130 Level (dBuVim) Date: 2016-05-07 Time: 20:08:13
120 \
3
100 2
80
1 15.407-NEW B4
M K.
60 SR VR R W -
40
20
65-475 5600. 5700. 5300. 5900. 6000. 6075
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp T/Pos  AfPos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg cm
1 555540 AT7.B6 ARLZ0 -0.34 AD.46 7.93 33,05 34 4% 170 160 Peak HORIZONTAL
2 5771.40 96,48 B2.76 7,85 360 34,53 170 160 Average HORIZONTAL
3 570420 107.29 go.29 7,83 34,70 34,53 170 160 Peak HORIZONTAL
4 040,40 &34 ARLZ0 474 55170 7,75 35,10 M 54 170 160 Peak HORIZONTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 11 /CH 1384155/

Chain 1T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 138
130 Level (dBuV/m) Date: 2016-05-07 Time: 20:32:48
120
100
2
e et
20 f 1 (’W\’T FCCCLASS-B PK
W
4
6o 4 FCCCLASS-BAV
[ U N— e [ _ -6dB]
40
20
65440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)

Limit Owver Read Cableéntenna Preamp
Freq Level Line Limit Lewel

Loss Factor Factor

T/Pos &fPos
Remark Fal/Phase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB deg Cim
1 SAA3.00 101.44 03,73 7,91 34,30 34.50 173 138 Peak HORIZONTAL
2 572200 91,57 _ . __ % I I I I ™ S | 173 128 Awerage HORIZONTAL
3 SRA0.00 52.07 54.00 -1.93 43,02 7,79 34,90 34,54 173 138 Awerage HORIZONTAL
4 5861.00 61.54 7400 -12.46 53,39 7,79 34,90 24,54 173 128 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level (dBuV/m) Date: 2016-05-07 Time: 20:37:06
120 \
2
100 3
a0
15.407-NEW B4
Mw 4
60 bt e it
40
20
GM]'S 5600. 5700, 5300. 5900. 6000. 6075
Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp T/Pos  &fPos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B deg Ci
1 S617.80 A7.48 ARZ0 -0.72 59,80 7,94 3415 34,50 178 173 Peak YERTICAL
2 5747.40 107.04 99,15  7.86 34,55 3,52 174 173 Peak YERTICAL
3 5787.00 96,79 BRLB3 T.84 3465 34,53 174 173 Average YERTICAL
4 5930 .40 A1.11 @&R.200 -7.09 52,82 7.75 3510 3 .54 178 173 Peak YERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 12 /CH 42+58/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 42
130 Level ({dBuV/m) Date: 2016-05-07 Time: 21:19:21
120
3
100 4
80 FOC CLASS-B PK
1 5
60 FOC CLASS-B AV
=t
e SSLS A ] 6dB
40
20
64960 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp T/Pos &/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m dE deg Cim
1 5136.00 A2.48 74,00 -10.32 54,98 7,88 33,20 M4 47 187 175 Peak HORIZONTAL
2 514000 51,25 54,00 -2.75 44,51 7,90 33,31 M4 .47 187 175 Average HORIZONTAL
2 5238.00 106,51 99,50 7,95 33 44 34 47 187 175 Peak HORIZONTAL
4 524200 96.25 80,33 7,05 33 44 M4 47 187 175 Average HORIZONTAL
5 5270.00 A1.99 74,00 -12.01 54,95 7,87 32,43 M 47 187 175 Peak HORIZONTAL
& 5370.00 52,21 54,00 -1.79 45,18 7.87 33,63 M .47 187 175 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 58
130 Level (dBuV/m) Date: 2016-05-07 Time: 21:23:42
120
3
100 i
80 FCC CLASS-B PK
5
60 5 f FCC CLASS-B AV
R ——— I\v—v——w‘..l'l_,,__.._.,._,_,
I
40
20
65040 5100. 52040. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp T/Pos &/Pos

Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze

MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin
1 5122.00 A4.00 74,00 -9.91 57,44 7,85 33,27 M 47 191 193 Peak HORIZONTAL
2 5130.00 52,32 54,00 -1.68 45,62  7.88 33,20 3447 191 193 Average HORIZONTAL
2 5220.00 107.30 100,29 7,95 23,42 24 .47 191 193 Peak HORIZONTAL
4 522200 96.73 a0.82 7.95 33 .42 M 47 191 193 Average HORIZONTAL
5 5370.00 &2.38 74,00 -11.62 55,35 7,87 33,63 M 47 191 193 Peak HORIZONTAL
& 5370.00 53,80 54,00 -0.11 4a. 86 7.87 33,63 3 .47 191 193 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 13/CH 106+122/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 106

Level (dBuV/m) Date: 2016-05-07 Time: 22:37:36

130

120

100 3

8o FCCCLASSBPK

8
2 FCCCLASS-B AV
[

M M—m

60

20

5280 5400. 5500. 5600. 5700. 5780
Frequency (MHz)

Limit Ower PRead Cableintenna Preamp T/Pos AfPos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze

MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB deg Cin

1 441,00 &4.75 74,00 -9.25 57,62 78R 33,71 3447 154 136 Peak VERTICAL
2 546000 52,83 54.00 -1.17 45,67  7.89 33,74 34.47 134 186 Awerage VERTICAL
3 368,00 53,54 34,00 -0.46 46,35  7.90 33,76 34.47 154 186 4verage VERTICAL
4 5469.00 é6.50 74.00 -7.50 359,31 7.90 33,76 34.47 134 186 Peak VERTICAL
5 5533.00 98,42 91,28  7.82 33,90 34 .48 134 136 4verage VERTICAL
b 5549.00 109,77 102,37 7.93 23,45 3448 134 186 Peak VERTICAL
7 5725.00 50,00 54.00 -4.00 42,15 7,87 24,50 34,352 134 136 4verage VERTICAL
8 5748.00 41,97 74.00 -12.03 54,08 7.86 34,55 34.52 154 186 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level (dBuV/m) Date: 2016-05-07 Time: 22:49:01
120
5
100 f
80 FCC CLASS-B PK
3
! 8
60 2 |4 ; FOC CLASS-B AV
MJ — " S |
— e | -GdB]
40
20
6536(] 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit ©Ower Read Cablefsntenma Preamp T/Pos &AfPos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase

MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE deg Cim
1 5443.00 65,67 7400 -B.33 aAR.54 0 TLRR 33,71 34 .47 192 168 Peak HORIZONTAL
2 5450.00 53,67 54,00 -0.33 46,51 7,89 33074 2447 192 168 Average HORIZONTAL
3 5465.00 66,09 74.00 -7.91 53,90 7.90 33,76 34.47 192 168 Peak HORIZONTAL
4 5470.00 52.41 34,00 -1.59 45,22 7,90 33,76 24.47 192 168 Awerage HORIZONTAL
5 5559.00 106,83 09,43 7,93 33,95 34 438 192 168 Peak HORIZONTAL
b S506.00 96,24 88,74 7.94 34,05 24,49 192 168 Awerage HORIZONTAL
7 5727.00 49,92 34,00 -4.08 42,07 7.7 34,50 34,51 192 168 Average HORIZONTAL
& 547,00 62,29 74,00 -11.71 54,40 7,848 34,55 24,51 192 168 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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SPORTON LAB.

Report No.: FR641615-01

<For Radio 2 beamforming Mode>

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 /Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1
Channel 52
130 Level {dBuVim) Date: 2016-05-22 Time: 17:25:19
120
i
3
100 R
80 FCC CLASS- B PK
2 i
60 FCC CLASS-B AV
‘1_ 5 _ e
40
20
65110 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limlt 0Ower Read Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBu¥V/m dBu¥/m dE  dBu¥ dE  dE/m 1B cin deg
1 514221 46,467 54,00 -7.33 39,93 7,90 33,31 34.47 262 360 bverage VERTICAL
2 5144 .14 5344 74,00 -15.36 51,90 7.90 33,31 34 .47 262 340 Peak VERTICAL
3 525760 102,17 95,24 7,94 33 46 34.47 262 360 bverage VERTICAL
4 5261.44 112,20 106,27 7.94 33 .4 34,47 262 340 Peak VERTICAL
5 5351.83 47,07 54,00 -6.93 40,06  7.39 33,59 34,47 262 360 bverage VERTICAL
& 536433 50,23 74,00 -14.77 52,21 T.RE 33461 34,47 262 340 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level (dBuV/im) Date: 2016-05-22 Time: 18:07:57
120 1
2
—
100
80 FCC CLASS-B PK
4

60 3 FOC CLASS-B AV

M__—fﬂ/ H“'“""—-\—m..___“___\“_

40

20

652(]0 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Frequency (MHz)
Limit Ower Read Cablefntenna Freamp A/Fos T/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg

1 5205.19 119,75 112,79 7,91 33,52 34,47 283 265 Peak HORIZONTAL

2 5302.24 109,51 102,55  7.91 33,52 34,47 283 265 Average HORIZONTAL

3 5250.32 51,97 54,00 -2.0% 44,95 0 7.29 33,50 34 47 283 265 Average HORIZONTAL

4 537596 A5.077 .00 -R.2% SR 7TORT O 3363 3 47 283 265 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64

130

120

100

20

60

Level (dBuVim)

Date: 2016-05-22 Time: 18:39:57

FCCCLASSBPK

FCC CLASS-BAV

——WM _‘-v-\.._.\_\_
e N
40
20
65220 5250, 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency {(MHz)
Limit Ower Eead Cableintenna Freamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
1 5312.95 115,34 g 37 7.91 33,55 34.47 300 269 Peak HORIZONTAL
2 5313.27 106.90 ga.a1 7.9l 33,55 34.47 300 269 Average HORIZONTAL
k! 5350.00 51.80 54.00 -2.20 44,79 7,89 33,59 24,47 300 269 Average HORIZONTAL
4 5353.33 89,97 .00 -4.03 &2.96 7.9 33,59 34.47 300 269 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 100

130 Level {dBuVim) Date: 2016-05-22 Time: 19:24:55
120 5

100

80 FCC CLASS B PK

#
1
60 FCC CLASS-B AV
WM“H» w-—~—""f
40
20
GM(](] 5430. 5450, 5470, 5490, 5510. 5530. 5550, 5570. 5600
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB cin deg

1 S458.33 40,90 74,00 -12.10 53,74 7,89 33,74 34,47 282 264 Peak HORIZONTAL

2 5458 .65 4AB.41 54,00 -5.39 41,45 7,89 33074 34 .47 282 264 Average HORIZONTAL

3 5467.31 5046 54,00 -32.54 43,27 7.90 33,76 34.47 282 264 Average HORIZONTAL

4 5467.95  A4.45 4,00 -9.55 57,26 T.90 33,76 34,47 282 264 Peak HORIZONTAL

5 S506.41 119,45 112,21 7.91 33,80 34.47 282 264 Peak HORIZONTAL

& 5506.41 108,94 101,70 7.91 33,80 34,47 282 264 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
130 Level ({dBuV/im) Date: 2016-05-22 Time: 19:43:28
120 °
f
100
80 FCC CLASS-B PK
1 8
2
60 FCC CLASS-B AY
3 4 ___/——""J M G
40
20
65-430 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 545164 60,04 7400 -13.94 52,38 7,80 33,74 34 .47 1B6 268 Peak HORIZONTAL
2 5460.00 46,16 34,00 -7.84 39,00  7.89 33,74 24.47 286 2608 Average HORIZONTAL
3 s470.00 57068 7400 -14.32 50,49 7,90 33,74 34,47 1B6 268 Peak HORIZONTAL
4 470,00 46,23 34,00 -7.77 3904 7.90 33,76 24,47 284 268 Average HORIZONTAL
5 5577.60 120,37 Cl12.8a 0 7.94 0 34,05 34 .48 1B6 268 Peak HORIZONTAL
& 5577.60 109,26 102,35 794 2405 34043 284 268 Average HORIZONTAL
7 5725.00 47.08 34.00 -A.92 39,22 7,87 34,30 34,51 1B6 268 Average HORIZONTAL
2 5726.64 60,20 74,00 -13.80 52,35 787 34,50 24051 184 268 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 140
130 Level (dBuV/m) Date: 2016-05-22 Time: 20:18:44
120 1
2

100

80 FCCCLASS-BPK

4

60 3 FCC CLASS-B AV

40

20

GSG(]U 5630. 5650. B6T0. 5690. 5710. K730. 5750. KTT0. 5800
Frequency (MHz)
Limit Ower PRead Cableintenna Preamp AfPos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze

MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB i deg

1 5705.45 120,16 112,28 7.89 24.40 34 .51 279 2163 Peak HORIZONTAL
2 706,73 110,20 102,38 788 24,45 34,51 274 283 Average HORIZONTAL
3 5725.00 53,51 54.00 -0.49 45,65  7.87 34.50 34.51 270 263 Average HORIZONTAL
4 572564 46,05 74,00 -7.85 58,19 787 24,30 34,51 279 283 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

Chain 3 + Chain 4

IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +

Test Mode Mode 1

Channel 54

Level (dBuV/m) Date: 2016-05-22 Time: 20:59:16

130

120 1

100

20

FCCCLASSBPK

60

FCCCLASS-B AV

40
20
65120 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limlt Level Loss Factor Factor Remark Pol/Phasze
MHz dBu¥V/m dBu¥V/m dE  dBuV¥ dB  dB/m dB Ci deg
1 5263.27 118,645 111,71 7.93 33 .43 34 .47 290 267 Peak HORIZONTAL
2 S266.64 107.05 1o, 11 7,93 3348 2447 290 267 Average HORIZONTAL
3 5350.20 49,72 54,00 -4.28 42,71 7,80 33,30 34 47 290 267 Awerage HORIZONTAL
4 235077 73,38 74,00 -0.62 ARL3T O 7.R0 33,50 34 047 290 267 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
130 Level ({dBuV/m) Date: 2016-05-22 Time: 21:26:48
120 1
2
100 e
80 FCC CLASS-B PK
4 !
60 FCC CLASS-B AV
il )

40

20

65160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 540. 5430. 5460

Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg

1 5307.12 116.00 109,04 7.91 33,52 2447 294 261 Peak HORIZONTAL

2 5317.21 102,41 05,22 7,91 33,55 M .47 204 261 Awerage HORIZONTAL

3 5350.00 50,38 54,00 -32.62 42,37 7,80 33,50 34 47 294 261 Awerage HORIZONTAL

4 S368.45 ARLAS 74,00 -5.35 Al.e3 0 TLRE 3361 M 47 204 261 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 102
130Leve! ([dBuVim) Date: 2016-05-22 Time: 21:53:02
120 5
B
100 //
80 4 FCC CLASS-B PK
1 I
60 4 FCC CLASS-B AV
IS N N N——
40
20
05360 5300. 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5660
Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 545279 AR.90 74,00 -5.10 AL.74 0 7.R00 33,074 34 47 2491 270 Peak HORIZONTAL
2 460,00 51.07 54.00 -2.93 43,91 7.80 331,74 3447 201 270 Awerage HORIZONTAL
2 469,62 72,04 74,00 -1.9% A4.35  7.90 33,76 M 47 291 270 Peak HORIZONTAL
4 470,00 53.49 54,00 -0.51 46.30 7.90 323,764 34.47 201 270 Awerage HORIZONTAL
5 5404 .21 116,92 109,71 7.90 23,78 24 .47 291 270 Peak HORIZONTAL
fi 5503.27 103,37 Q5,13 7.91 33,30 34.47 201 270 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level (dBuV/m) Date: 2016-05-22 Time: 22:16:39
120 f
g
100
80 FCC CLASS-B PK
2 3
60 FCC CLASS-B AV
40
20
65-40(] 5430. 5h450. 5470. 5490. 5510. 5530. 5”55H0. 5AT0. 5590. 5H610. 5H630. 5H650. 5HETO. 700
Frequency (MHz)
Limit Ower Read Cableféntenna Preamp &/Pos  T/Pos

Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze

MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB i deg
1 5458 065 47,32 54,00 -6.68 40,16 7.80 3374 M 47 290 268 Average HORIZONTAL
2 s460.00 A1.92 74,00 -12.08 54,76 7.80 33,74 34 47 290 268 Peak HORIZONTAL
2 468,75 65,06 74,00 -2.94 57,87 7,90 33 76 M 47 290 268 Peak HORIZONTAL
4 s470.00 48,14 54,00 -5.86 40,95 7.90 33,76 3447 290 268 Awerage HORIZONTAL
5 554519 105,23 Q7,83 7,93 33,85 34 43 290 268 Average HORIZONTAL
& 5546.15 116.49 109,00 7.93 33,05 3443 290 268 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level ({dBuV/m) Date: 2016-05-22 Time: 22:36:27
120 .|
2
100 i
80 FCC CLASS-B PK
1 !
60 FCC CLASS-B AV
M—J *j_____%
40
20
6552(] 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790, 5820
Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 S655.58 117,62 109,95  7.92 24,25 2450 268 262 Peak HORIZONTAL
2 S677.21 103,53 095,70 7,00 34,35 34,351 268 162 Awerage HORIZONTAL
3 S725.00 49,45 54,00 -4.55 41,59 7,87 34,50 34.51 268 262 Awerage HORIZONTAL
4 573587 AT.64 74,00 -6.36 50,70 7,87 350 352 268 2162 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ : ) IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations ] ] ) )
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 58
130 Level ({dBuV/im) Date: 2016-05-22 Time: 23:21:37
120
3
100 4
W—-—""
80 - FCC CLASS-B PK
1
60 FCC CLASS-B AV
>
40
20
GS(M(] 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 512074 57,92 74,00 -16.08 51.22 7,88 33,20 34 .47 289 268 Peak HORIZONTAL
2 150,00 46.25 34,00 -7.75 39,51 7.90 33,31 3447 280 268 Average HORIZONTAL
k) 5257.15 110.02 103.09 7.94 33 .46 34.47 289 268 Peak HORIZONTAL
4 5324 .45 97.52 00,52 7.90 33,57 M4 .47 280 268 Average HORIZONTAL
5 5350.90 71.49 74.00 -2.51 A4.48 7.80 33,50 3447 289 268 Peak HORIZONTAL
& 5351.70 53,86 34,00 -0.14 46,85 7,80 33,50 34 .47 280 268 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1
Channel 106
130 Level ({dBuV/m) Date: 2016-05-22 Time: 23:38:05
120
5
[i]
100
Ay
80 FCC CLASS-B PK
1 3
60 8
4 FCC CLASS-B AV
—‘H‘—“—‘_ﬂ'—ﬁﬂm-@ M}‘W
40
20
GSEB(] 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB cim deg
1 s444 .26 49,58 74,00 -4.42 A2.45 788 33,72 M 47 286 266 Feak HORIZONTAL
2 s458.60 53,05 54,00 -0.95 45,80 7,80 33,74 34 47 186 166 Average HORIZONTAL
3 5463.59 AR.48 74,00 -5.52 A1.200 7.890 33,76 347 286 266 Feak HORIZONTAL
4 s466.00 53,53 54,00 -0.47 4g.34 7,90 33,76 3447 186 166 Average HORIZONTAL
5 5503.56 113,05 105,81 7.91 23,80 24 .47 286 166 Peak HORIZONTAL
& 552680 99,432 g2.13 7.92 33,35 34 .48 186 166 Average HORIZONTAL
7 5725.00 47,12 54,00 -6.88 3928 7.87 34,50 34.351 286 166 Average HORIZONTAL
& 741,54 50,40 74,00 -14.31 51,80 7.86 34,55 34,52 286 166 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level ({dBuV/im) Date: 2016-05-23 Time: 00:01:33
120 5
i}
100 J_,f
80 o FCC CLASS-B PK
13
60 FOC CLASS-B AV
) WH "—--..n.._“_\h\_
1] e
40
20
65360 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit Ower Fead Cablefntenna Preamp A&fPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg

5725.00 51.78 54.00 -2.22 43,92
573580 71,08 74,00 -2.94 8321

a7 34,50 24,51 287 271 Average HORIZONTAL
A7 34,50 34,52 287 271 Peak HORIZONTAL

1 5460.00 65,79 74.00 -8.21 58.63  7.80 33,74 34.47 287 271 Peak HORIZONTAL
2 460,00 47,74 34,00 -6.26 40,55 7,80 33,74 34,47 287 271 Awerage HORIZONTAL
3 5467.37 66,13 74.00 -7.87 58.94  7.490 33,78 34.47 287 271 Peak HORIZONTAL
4 470,00 48.45 34,00 -5.55 41,26  7.90 33,76 34,47 287 271 Average HORIZONTAL
5 5587.56 118.51 111,01 7.94 24,05 34.49 287 271 Peak HORIZONTAL
& 5508 .76 101,18 93,62 7.85 34,10 34.49 287 271 Average HORIZONTAL
7 7

& 7

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddie Channel
Temperature 22°C Humidity 56%
IEEE 802.11Tac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 144
130 eve! (dBuVim) Date: 2016-05-22 Time: 20:35:06
120 !
D
100
80 FCC CLASS-B PK
7]
60 FCC CLASS-B|av
40
20
05570  5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840, 5870
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBu¥V/m dBu¥V/m dE  dBuV¥ dB  dB/m dB Ci deg
1 5925.77 120,12 112,26 7.87 34,30 34.51 276 266 Peak HORIZONTAL
2 S726.73 110,11 102,26  7.87 2450 2452 276 266 Average HORIZONTAL
) 853,17 47.34 54,00 -6.66 329,23 7.80 34,35 34,34 276 266 hverage HORIZONTAL
4 SBA1.35 59,85 74,00 -14.15 51,70 7.79 34,80 34,54 276 266 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 1
Channel 142
130 Level (dBuVim) Date: 2016-05-22 Time: 23:02:09
120
1
100 [~
80 FCOC CLASS-B PK
4
60 FOC CLASS-B AV
__——_‘“_‘“—'__P’_’_ﬂ/ L 3
40
20
65460 5500. 5600. 5700. 5300. 5300. 5960
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos

Freq Level Line Limlt Level Loss Factor Factor Remark Pol/Phasze

MHz dBu¥V/m dBu¥V/m dE  dBuV¥ dB  dB/m dB Ci deg
1 5705.10 104,28 Q96,50 7.80 34.40 34.31 280 270 Awerage HORIZONTAL
2 5717.21 117.76 109,94 7.88 34,45 3451 289 270 Peak HORIZONTAL
3 sR51.03 47,02 54,00 -6.98 382,91 7,80 34,85 34,34 280 270 Awerage HORIZONTAL
4 S0909.52 59,48 74,00 -14.52 51,22 7,76 35,05 34,55 289 270 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 1
Channel 138
130 Level (dBuVim) Date: 2016-05-23 Time: 00:28:26
120
100 1W
80 FCC CLASS-B PK
4
60 FCC CLASS-B AV
40
20
GSM(] 5500. H600. A700. 5800. 5900. 5940
Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remack FolfPhaze
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m dE cim deg
1 S677.18 101.09 93,35 7.90 34,35 34.51 290 274 Awerage HORIZONTAL
2 560801 111.95 04,17 7.80 24,40 24.51 2090 274 Peak HORIZONTAL
3 S250.00 47,68 54,00 -6.32 39,57 7,80 34,25 34,54 290 274 Awerage HORIZONTAL
4 5862.28 64,34 WM.00 -9.486 56,19 7.79 34,90 34 .54 290 274 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 52
130 Level (dBuV/im) Date: 2016-05-23 Time: 04:07:07
120 4
3
'l
100
80 FCC CLASS B PK
2 5
60 FCC CLASS- B AV
40
20
65110 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE cim deg
1 5135.96 46,61 34,00 -7.39 39,91 7.BR 33,20 3447 302 268 Average HORIZONTAL
2 S126.44 53,00 74,00 -16.00 51,30 7,88 33,29 24 .47 302 268 Peak HORIZONTAL
3 5261.92 109,35 102,42 7.94 33 .48 34,47 302 268 Average HORIZONTAL
4 264,21 120,00 A 112,15 7,93 2348 24.47 302 268 Peak HORIZONTAL
5 5357.60 59,02 7400 -14.98 52,00 7.BR 33,41 34,47 302 268 Peak HORIZONTAL
b 536144 46,69 34,00 -7.31 39,67 780 33,61 2447 302 2608 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level (dBuV/m) Date: 2016-05-23 Time: 04:40:47
120 !
2
100
80 FCC CLASS-B PK
4

60 FCC CLASS-B AV

wmy_‘_._'___'_,..—'—"'_/_/ M

40

20

65200 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Frequency (MHz)
Limit ©Ower FRead Cablefsntenna Preamp #&/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg

1 5303.85 119,36 112.40  7.91 33,54 34,47 300 270 Peak HORIZONTAL

2 5306.41 108,95 101,99 7,91 23,52 24,47 300 270 Average HORIZONTAL

3 5350.00 47.46 34.00 -A.34 4045 7,80 33,50 34 .47 300 270 Average HORIZONTAL

4 5351.286 59,00 74,00 -15.00 51,99 7,89 33,59 24,47 300 270 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Channel 64
130 Level ({dBuV/im) Date: 2016-05-23 Time: 04:56:11
120 1
P
100
80 FCC CLASS-B PK
3
60 FCC CLASS B AV
\_‘_‘_H_'—,_,___,—:«—/_—‘_—(_H_/_‘ W
40
20
65220 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit ©Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5312.79 118.41 111,42  7.91 33,35 3447 302 268 Peak HORIZONTAL
2 5313.27 108,75 1a1.76  7.91 33,55 2447 02 268 Average HORIZONTAL
3 5350.00 &6.50 74,00 -7.50 59,40 7,80 33 50 34 47 02 268 Peak HORIZONTAL
4 5350.00 51.83 54,00 -2.17 44,82 7,80 33,50 34 47 02 260 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 100
130 Level (dBuVim) Date: 2016-05-23 Time: 11:03:33
120 o
li]
e e
100
80 FCC CLASS-B PK
1 3
60 4 FCC CLASS-B AV
40
20
65-45(] 5460. 5470. 5480. 5490. 5500. 5510. 5520. 5530. 5540. 5550
Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 S458.97 62,37 74,00 -11.63 55,21 7,80 33,74 34 47 124 263 Peak HORIZONTAL
2 545014 50,03 54,00 -3.,97 42,87 7,80 33074 M 47 128 263 Awerage HORIZONTAL
2 s466.67 63062 74,00 -10.38 56,430 7,90 33,76 M 47 128 263 Peak HORIZONTAL
4 5467.95 51,26 54,00 -2.74 44,07 7.90 33,76 M .47 128 263 Awerage HORIZONTAL
5 540615 120,32 113,08 7.91 323,20 2447 128 263 Peak HORIZONTAL
& 5502 .56 108,47 101,43 7.91 33,20 324,47 128 263 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
130 Level ({dBuV/im) Date: 2016-05-23 Time: 11:30:21
120 2
i
ety e}
100
80 FCC CLASS-B PK
1 4 a8

60 FCC CLASS-B AY

S Y I I B = sap |
40
20

65-430 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730

Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg

1 5443 46 50,31 74,00 -14.69 52,18 7.88 33072 M 47 100 267 Peak HORIZONTAL
2 s444.90 46,79 54,00 -7.21 39,66 7,88 33,72 M .47 100 267 Average HORIZONTAL
3 s461.73 46,82 54,00 -7.18 30,66 7,80 3374 34 47 100 267 Awerage HORIZONTAL
4 s470.00 59.9% 74,00 -14.04 52,77 7,90 33,76 M 47 100 267 Peak HORIZONTAL
5 5575.10 120,49 113,18 7.94 3405 3443 100 267 Peak HORIZONTAL
& 5586.73 109,93 102,43 7,94 2405 2449 100 267 Average HORIZONTAL
7 5725.00 47,38 54,00 -6.62 30,52 787 34.50 34031 100 267 Awerage HORIZONTAL
& 5726.15 539,49 74,00 -14.31 51,83 7,87 34.50 34.51 100 267 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 140
130 Level ({dBuV/im) Date: 2016-05-23 Time: 11:52:43
120 1
2
_u,-o-’

100

80 FCC CLASS-B PK

3

60 i FCC CLASS-B AV

J_‘_'__V_,_,_M__H._,_w_‘...._-v—)w WHW
40

20

65650 5660. 5670, 5680. 5690. 5700. 5710. 5720. 5730. 5740. 5750

Frequency (MHz)
Limit ©Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg

1 SAO8 B8 120,37 112,59  7.80 34.40 34 31 279 166 Peak HORIZONTAL
2 5702.08 109,74 101,94 7.89 34,40 34,51 279 266 Average HORIZONTAL
3 5725.00 A6.B0 74,00 -7.20 5R.94 0 7.B7 34,50 34,351 279 166 Peak HORIZONTAL
4 275,16 53,461 54,00 -0.39 45,95 7,87 34.50 34.51 279 266 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1
Channel 54
130 Level {dBuV/im} Date: 2016-05-23 Time: 20:17:08
120 4
3
100
80 FCC CLASS-B PK
; I
60 FCC CLASS-B AV
40
20
G512{] 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit Ower Read Cablefsntenna Preamp #&fPos  T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cm deg
1 S146.92 63,82 74,00 -10.18 57,08 7.90 33,321 3447 106 271 Peak HORIZONTAL
2 514885 47,03 54,00 -6.97 40,29 7.90 33,21 M. 47 104 271 Average HORIZONTAL
3 5273.37 106.79 .85 7,93 33 48 34 .47 106 271 Awerage HORIZONTAL
4 5275.77 118,06 111,12 7.93 3348 32447 106 271 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
130 Level (dBuVim} Date: 2016-05-23 Time: 20:35:42
120 7
1
100 =
80 FCCCLASS-B PK
1 !
60 n FCCCLASS-B AV
MJ l‘“’“hm{_____ I

40

20

65160 5190. 5210. 5230. 5250. 5270. 5290. 5/310. 5330. 5A3J50. 5370. 5390. 5410. 5H430. 5460

Frequency (MHz)
Limlit ©wer Read Cablefdntenna Preamp &fPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg

1 5307.12 105,18 .22 7,91 33,52 3. 47 254 273 Awerage HORIZONTAL

2 5317.21 115.06 108.07  7.91 33,35 3447 254 273 Peak HORIZONTAL

3 5350.00 49,46 54,00 -4.34 42,65 7,80 33,50 34 47 254 273 Awerage HORIZONTAL

4 536577 AT 44 400 -6.56 ADL42 0 TURE 3361 3447 154 273 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 102
130 Level (dBuVim} Date: 2016-05-23 Time: 20:53:19
120 5
i
100
80 FCC CLASS-B PK
K
60 FCC CLASS-B AV
AT W
M—'—W
40
20
65-41(] 5440. 5460. 54380. 5500. 5520. 5540. 5560. 5580. 5610
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 s452 .63 6974 74,00 -4.26 A2.58 0 TR0 33074 M 47 203 270 Peak HORIZONTAL
2 5459.04 50,41 54,00 -2.39 42,45 7,80 3374 M 47 297 270 Awerage HORIZONTAL
3 546062 69,73 74,00 -4.27 A2.54 0 7.90 33,76 34 .47 203 270 Peak HORIZONTAL
4 a469.62 52,73 54,00 -1.27 45,54 7,890 33,76 347 297 270 Awerage HORIZONTAL
5 5517.37 118,83 111,53 7.92 3385 3447 203 270 Peak HORIZONTAL
& 5518.01 106,56 Q.26 7,92 33,85 M 47 292 270 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level ({dBuV/m) Date: 2016-05-23 Time: 21:10:57
120 o
]
100 "‘“‘(
80 FCC CLASS-B PK
1 3 !
60 FCC CLASS-B AV
W,?_,—,—-W I
40
20
GM‘JU 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5700
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB cim deg
1 415,87 65,69 74,00 -3.31 5R.62 7,87 33,67 M .47 287 265 Peak HORIZONTAL
2 545014 47,97 54,00 -6.03 40,81 7.80 33,74 34 47 287 165 Awerage HORIZONTAL
3 s462.50 AR.25 74,00 -5.75 41,00 7,80 33,74 34 .47 287 265 Feak HORIZONTAL
4 S468.27 4R.70 54,00 -5.30 41,51 7,90 3376 347 287 165 Awerage HORIZONTAL
5 554327 119,49 112,09 7,93 33,05 24 .43 287 265 Peak HORIZONTAL
& 555337 108.20 100,80 7.93 33,095 34 .43 287 265 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level ({dBuV/m) Date: 2016-05-23 Time: 21:23:33
120 Z
1

100

80 FCC CLASS-B PK

4
60 FCC CLASS-B AV
M “‘—'—\—-\_M____“-_j_.
S IR A -]

40

20

6557(] 5600. 5620. 5640. 5660. 5680. 5700. 5720, 5740, 5770

Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg

1 S678.01 105.00 97,26 7,90 34,35 34.51 105 264 Awerage HORIZONTAL
2 S682.50 117.45 109,71 7.0 34,35 34 51 105 164 Peak HORIZONTAL
3 S725.45 49,98 54,00 -4.02 42,12 7,87 34.50 34.51 105 264 Awerage HORIZONTAL
4 AT27.37 AT.A0 74,00 -6.40 59,75 7.R7 350 34052 105 164 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 58
130Leve! (dBuVim) Date: 2016-05-23 Time: 21:54:45
120 5
80 FOCC CLASS-B PK
1]
60 1 J
5 FCC CLASS-B AV
3 WMM—H——
40
20
0

[= A SUPEY JUYE

5090 5120. 5140. 5160. 5130. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5330. 5400. 5420. 5440. 5460.

Frequency (MHz)

Limit Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
5143.21 59,05 74.00 -14.95 52,31 7.90 33,31 34.47 105 29 Peak HORIZONTAL
5149.62 47,090 54,00 -6.91 40,35 7,90 33,31 24.47 105 29 Average HORIZONTAL
5253 .46 115,60 108,67 7.94 33 .48 34,47 105 29 Peak HORIZONTAL
5313.00 99,66 92,67 7,91 33,55 24 .47 105 29 Average HORIZONTAL
5350.00 52,63 34,00 -1.37 45,62 780 33,50 34 .47 105 29 Average HORIZONTAL
537269 70,33 700 -3.87 432300 7B 3363 247 105 29 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

5490

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1
Channel 106
13pLeve! (dBuVim) Date: 2016-05-23 Time: 22:12:38
120
£
100 o
80 FCC CLASS-B PK
q 3
60 7
o 3 FCC CLASS-B )/
_MMH %
40
20
0

5330 5360. 5380. 5400. 5420. 5440. 5460. 5430. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)

Limit Ower PRead Cableintenna Preamp AfPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB cim deg

1 447,95 49,08 74,00 -4.94 41,90 7,80 33,74 34,47 287 80 Peak HORIZONTAL
2 5457.56 52,53 54.00 -1.47 45,37 7.80 33,74 34,47 297 29 Average HORIZONTAL
3 67,16 53,51 34,00 -0.49 4e.32 7,90 33,76 34.47 287 80 Average HORIZONTAL
4 5470.00 70,61 74.00 -3.29 43,42 7.90 33,76 34.47 297 29 Peak HORIZONTAL
5 497,95 99,50 02,26 791 3380 3447 287 B0 dwerage HORIZONTAL
b 5501.15 111.44 104,20  7.91 323,30 34.47 297 29 Peak HORIZONTAL
g 5725.00 59,58 74,00 -14.42 51,92 787 24,30 34,51 287 80 Peak HORIZONTAL
7

5725.00 47.43 54.00 -6.57 39.37 87 34,50 24,351 297 29 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Cha

130
120

100

20

60

20

nnel 122
Level ({dBuV/im) Date: 2016-05-23 Time: 22:35:19
5
\‘(/‘\/B
FCC CLASS-B PK
2
23
FCC CLASS-B AV
1 4W %;n%
e i I

0

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780.

Frequency (MHz)

5810

Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase

MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5455.51 47.59 34,00 -A.41 40,43 7,80 33,74 34 .47 307 175 Awerage VERTICAL
2 545744 62,45 7400 -11.55 55,29 7,89 33,74 24,47 307 175 Peak VERTICAL
3 s461.28 62,53 7400 -11.47 55,37 7,80 33,74 34 .47 307 175 Peak VERTICAL
4 5463.85 48,05 34.00 -5.95 40,86 7,90 33,76 24,47 307 175 Average VERTICAL
5 5597.82 113,51 105,95 7.95 34,10 34.49 307 175 Peak VERTICAL
& 5623.74 95,26 88,23 7,93 34.20 24,50 307 175 Average VERTICAL
7 5725.00 49.95 34.00 -4.04 42,10 7.87 34,50 34,51 307 175 Awerage VERTICAL
2 5731.15 66,50 700 -7.50 5R.65 0 7B 34050 24051 307 175 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 144
130 Level {dBuVim) Date: 2016-05-23 Time: 19:52:11
120 2
’
100
80 FCC CLASS-B PK
60 2
FCC CLASS-B AV
S BIT]
40
20
O5570  5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5870
Frequency (MHz)

Limit Ower Read

Freq Level Line Limit Lewvel

Cablesntenna Preamp &/Pos
Loss Factor Factor

MHz dBuV/m dBuV/m dE  dBuV

Fe bl

5721.92 110.45 102,43
5923.37 120.41 112,55
855,10 59,658 74.00 -14.32 51.37
586712 48,88 54,00 -5.32 40,53

dB

7.85
7.87
7.80
7.79

dB/m

34,45
34,350
34,85
34,490

ltem 1, 2 are the fundamental frequency at 5720 MHz.

dB

34,51
34,51
34,54
34,54

ci

107
107
107
107

T/Pos
Remark Pol/Phase

deg
266 Average HORIZONTAL
266 Peak HORIZONTAL
266 Peak HORIZONTAL

266 Average HORIZONTAL

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1

Channel 142

130

Level (dBuV/m) Date: 2016-05-23 Time: 21:34:40

120

100

20

FCCCLASSBPK

60

FCCCLASS-B aV

4

M WMM"—\——-W_.._.___._,}J_M

40
20
65560 5500. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5&H7F0. 5790. 5310. 5830. K860
Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remack FolfPhaze
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m dE cim deg
1 a721.54 106,84 ae.02 7.88 34,45 34.351 100 94 Awerage HORIZONTAL
2 5722.50 119,89 112,03 7.87 34,30 3431 100 04 Peak HORIZONTAL
3 S850.00 47,75 54,00 -6.25 39,84 7,30 34,25 34,54 1a0 94 Awerage HORIZONTAL
4 SR53.75  ADLTR 74000 -13.22 52,67 TLRD 34.R5 34054 1an 04 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode

Mode 1

Cha

130
120

100

20

60

20

nnel 138

Level (dBuV/m)

Date: 2016-05-23 Time: 22:45:04

FCCCLASS-B PK
T

FCCCLASS-B AV

0

Fe bl

5490 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5360.

Frequency (MHz)

5890

Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBu¥V/m dBu¥V/m dE  dBuV¥ dB  dB/m dB Ci deg
5722.05 114.05 106,23 7.88 34,45 34 51 77 2174 Peak HORIZONTAL
5722.05 101.76 93,94 7,88 34,45 34.51 277 274 Awerage HORIZONTAL
SR61.80 49,44 54,00 -4.36 41,49 7,70 34,00 34 34 77 174 Awerage HORIZONTAL
Se64.36 6940 74,00 -4.60 A1.25  7.79 34,80 34,54 277 274 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 52
130 Level ({dBuV/m) Date: 2016-05-24 Time: 03:23:45
3
120
4
L
100
80 FCC CLASS-E PK
; !
60 FCC CLASS-B AV
X !
40
20
65110 5140. 5160. 5»180. 5200. 5”220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit ©wer Read Cabledntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 sl48.48 65,03 7400 -8,97 5R3.20 7,490 33,31 34,47 100 29 Peak HORIZONTAL
2 5150.00 46.30 34.00 -7.70 39.56 7.90 33,31 34.47 100 39 Average HORIZONTAL
3 5253%.75 122,00 115,16 7.94 33 48 34 .47 100 20 Peak HORIZONTAL
4 5262 .80 109,60 _ . __ o 102.ea 0 7,93 33048 34 .47 100 39 Awverage HORIZONTAL
5 5350.00 47.4% 54,00 -4.57 40,42 7,80 33,50 34 47 100 20 Average HORIZONTAL
fi 5355.20 A0.45 74.00 -13.55 53.43 7.88 3341 3447 100 39 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level ({dBuV/m) Date: 2016-05-24 Time: 04:13:47
120 2
1

100

80 FCCCLASS-B PK

3

60 FCCCLASS-B AV

J "‘w-h_____u_v_u_m_____
40

20

652(]0 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg

1 5302.24 109,56 102,60  7.91 23,52 2447 1a0 94 Awerage HORIZONTAL
2 5302 .56 119,74 112,78 7,91 23,32 2447 100 094 Peak HORIZONTAL
3 5350.00 A3.97 74,00 -10.03 56,96 7.80 33,50 34 47 1a0 494 Peak HORIZONTAL
4 5250.00 50,88 54,00 -32.12 432,87 7,80 33,50 34 47 100 04 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
130 Level ({dBuV/im) Date: 2016-05-24 Time: 04:38:55
120 2
1
100
80 FCCCLASS-B PK
60 FCCCLASS-B AV
—o-—-'—_ﬂrl\f—/ —‘_“_A_‘F‘_H_M‘——v——_.-n
40
20
6522(] 5250. R270. 5290. A5310. 5330. 5350. A370. 5390. 5420
Frequency (MHz)
Limlit ©wer Read Cablefdntenna Preamp &fPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 5317.80 107,18 10,19 7,91 23,55 24,47 1a0 U2 Awerage HORIZONTAL
2 5318.08 117.56 110,57 7.91 33,35 34,47 100 41 Peak HORIZONTAL
3 5350.00 51.68 54,00 -2.32 44,67 7,80 33,50 34 47 1a0 U2 Awerage HORIZONTAL
4 535077 73,30 74,00 -0.61 ARL3E TLRO 33,50 34 47 1an 41 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11Tac MCSO0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 100
13pLevel (dBuVim) Date: 2016-05-24 Time: 05:29:20
5
120
B
i
100
8o FCC CLASS-B PK
1 3
60 . FCC CLASS-B AV
R w
e ——— T
40
20
05400 5430, 5450, 5470, 5490, 5510, 5530. 5550, 5570. 5600
Frequency (MHz)
Limit Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuV/m dBu¥V/m dE  dEuV dE  dE/m dE cim deg
1 5454 .81 A6.84 7400 -7.16 3968 7.80 3374 3447 100 38 Peak HORIZONTAL
2 5459 .30 49,40 54,00 -4.60 42,24 7,20 3374 3 47 100 28 Average HORIZONTAL
k) S466.67 6905 7400 -4.95 Al.3a  7.90 3378 34,47 100 38 Peak HORIZONTAL
4 s468.50 51,55 54,00 -2.45 44,36 7,90 33,76 M 47 100 28 Average HORIZONTAL
5 549519 121.23 114,02 7.90 323,78 34.47 100 38 Peak HORIZONTAL
& 5502.89 106,13 93,80 7,91 33,30 3447 100 38 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130 Level ({dBuV/im) Date: 2016-05-24 Time: 05:50:04
5
120
i
100
80 FCC CLASS-B PK
1
3 8
60 FCC CLASS-B AW
2 |4 M M il
40
20
65-43(] 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5442 .98 60,91 74,00 -13.00 53,78 7.88 33072 M 47 100 260 Peak HORIZONTAL
2 s460.00 46,62 54,00 -7.38 3948 7,80 33,74 34 .47 100 269 Average HORIZONTAL
3 s466.15 59,10 74,00 -14.90 51,91 7.90 33,76 3447 100 260 Peak HORIZONTAL
4 s470.00 46,80 54,00 -7.20 39,481 7.90 33,76 M 47 100 269 Average HORIZONTAL
5 5576.15 120,84 113,33 7.84 3405 3443 100 260 Peak HORIZONTAL
& 5577.60 109,28 101,75 7.94 2405 24 .43 100 269 Average HORIZONTAL
7 5725.00 47,22 534,00 -6.78 30,36 787 34.50 34.31 100 260 Awerage HORIZONTAL
& 727,12 59,87 74,00 -14.13 52,02 7,87 M 50 M 52 100 269 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
130 Level ({dBuV/m) Date: 2016-05-24 Time: 06:05:23
120 2
1
100
80 4 FCCCLASS B PK
60 3 FCC CLASS-B AV
-""Mﬁ —Mﬁ-\_.____._
40
20
0550{] 56.30. 5650. 5670. 5690. 5710. 5730. 5750. 5TT0. 5800
Frequency (MHz)
Limit ©wer Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m 4B cm deg
1 S693.27 106,96 ae. 18 7,80 34,40 34.51 1a0 39 Awverage HORIZONTAL
2 569427 117,75 109,97  7.89 24,40 24 351 100 29 Peak HORIZONTAL
3 S725.00 53,17 54,00 -0.83 45,31 7,87 34.50 34.51 1a0 39 Awverage HORIZONTAL
4 5725064 7245 74,00 -1.55 A4.59 787 34,50 34351 100 29 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 1
Channel 54
130 Level ({dBuV/m) Date: 2016-05-24 Time: 09:25:47
120 1
100
80 FCC CLASS-B PK
#
60 FCCi;LASS-ILAV
‘J_\_ﬂ"'_"‘—""ﬁ-..,—._ﬂ
40
20
6517(] 5200. 5220. 5240. h260. 5280. 5300. 5320. 5340. &3T0
Frequency (MHz)
Limit Ower Read Cabledéntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remack FolfPhaze
MHz dBu¥V/m dBu¥/m dE  dBuV dE  dE/m dE cim deg
1 S277.69 114,32 107,37 7.92 33,50 2447 02 266 Peak HORIZONTAL
2 5277.60 104,40 97,74 7,092 33,50 M .47 02 166 Awerage HORIZONTAL
3 5350.00 51.20 54,00 -2.80 44,19 7,80 33,50 34 47 02 266 Average HORIZONTAL
4 5362.95 66,02 74,00 -7.98 59,00 7.88 33,481 M .47 302 166 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130 Level ({dBuV/im) Date: 2016-05-24 Time: 09:43:35
120
1
2
100 ==
80 p FCC CLASS-B PK
60 § FCC CLASS B AV
M M
40
20
65210 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit ©Ower Read Cablefsntenna Preamp #&fPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5296.86 113,11 1na.15  7.91 33,54 34,47 102 261 Peak HORIZONTAL
2 5308.00 104,26 97,27 7,91 33,55 2447 102 261 Average HORIZONTAL
3 5350.20 5343 54,00 -0.57 46,42 7.0 33,50 24 .47 102 261 Awverage HORIZONTAL
4 5351.25 7106 700 2,94 64,05 789 33,59 2447 102 261 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 102
130 Level ({dBuV/im) Date: 2016-05-24 Time: 09:57:33
120
5
100
80 . i FCC CLASS-B PK
T
60 o 4 FCC CLASS-B AV
| o marm | WLM
[ N v
40
20
65-41(] 5440, 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5610
Frequency (MHz)
Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5440 .74 60,97 74,00 -4.03 A2.81 7,80 3374 34 47 101 166 Peak HORIZONTAL
2 5459, 38 51,81 54,00 -2.19 44,85  7.80 33,74 34 .47 101 266 Average HORIZONTAL
3 s465.45 71,34 74,00 -2.66 A4.15 0 7,90 3376 34 .47 101 166 Peak HORIZONTAL
4 546930 53,78 54,00 -0.22 46,59 7,890 33,76 3 .47 101 266 Average HORIZONTAL
5 540814 103,94 96,70 7.91 33,30 3447 101 166 Average HORIZONTAL
& 540010 117,38 110,14 7,91 33,80 24,47 101 266 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level (dBuV/m) Date: 2016-05-24 Time: 10:14:22
120 5
i
100
80 FCC CLASS-B PK
3

4
60 ., FCC CLASS-B AV

W{_‘_N:FM M
40
20

65-45(] 5480. 5500. 5520. 5540. 5560. 5580. H600. H620. 5650
Frequency (MHz)
Limit Ower Read Cableféntenna Preamp &/Pos  T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBuV/m dBu¥V/m 4B dBuV dB  dBE/m dB i deg

1 s455.13 0 A4.37 74,00 -9.63 57,21 7,80 33074 M 47 104 270 Peak HORIZONTAL
2 s458.01 49,43 54,00 -4.37 42,47 7,80 31374 M 47 104 270 Awerage HORIZONTAL
2 s464.10 A2.22 74,00 -5.78 41,03 7.90 33 76 M 47 104 270 Peak HORIZONTAL
4 546055 A0.41 54,00 -3.30 43 .42 7,90 33,76 M 47 104 270 Awerage HORIZONTAL
5 5561.86 117,85 110,39 7,94 2400 24 .43 104 270 Peak HORIZONTAL
& S566.47 103,85 96,30 7.94 34,00 34.4% 104 270 Awerage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level (dBuV/m) Date: 2016-05-24 Time: 10:46:30
120 o
1
100 “"““\'{’”“‘
80 4 FCC CLASS-B PK
60 3 FCC CLASS-B AV
DN S o e Ld8
40
20
65570 5600. 5620. 5640. 5660. 5630. 5700. 5720. 5740, 5770
Frequency (MHz)
Limit ©Ower FRead Cablefsntenna Preamp #&/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 SA5R.TE 103 .64 05,93 7.91 34,30 34.50 279 264 hverage HORIZONTAL
2 S681.22 116,12 108,38 7,90 24,25 24,51 2749 264 Peak HORIZONTAL
3 5725.00 51.98 54,00 -2.02 44,12 7.87 34,50 34,51 279 264 hverage HORIZONTAL
4 5728.23 73,18 7400 -0.82 45,33 787 34,50 24,51 2749 264 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Engineer | Peter Wu & Gary Chu | Configurations

Test Mode Mode 1

Channel 58
Level (dBuV/m} Date: 2016-05-24 Time: 11:20:10

130

120

100 4

20
f FCCCLASSBPK

60 FCCCLASS-B AV

I N PSS i i e [ [ | o

An

20

GS(IQ(] 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440, 5460. 5490

Frequency (MHz)

Limit Ower PRead Cableintenna Preamp AfPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase

MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB cim deg

1 5138.72 41,21 74,00 -12.69 54,81 7,885 33,20 34.47 104 266 Peak HORIZONTAL
2 5148.33 48,41 54.00 -5.59 41.67  7.90 33,31 34.47 104 166 Average HORIZONTAL
3 263,06 112,07 105,13 7,83 3348 3447 104 266 Peak HORIZONTAL
4 527,82 uWd. 13 oo BL1e 7092 33,500 34,47 104 166 Average HORIZONTAL
5 351,54 53,21 34,00 -0.79 4e.20 7,80 33,30 34,47 104 266 Average HORIZONTAL
b 535410 72.42 74.00 -1.58 a&5.40  7.858 33,681 34.47 104 266 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Chain 3 + Chain 4

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +

Test Mode Mode 1
Channel 106
13pLeve! (dBuVim) Date: 2016-05-24 Time: 11:34:13
120
5
100 o
80 FCC CLASS-B PK
L
60 E
2| 4 FCC CLASS-B jiV
I B d
40
20
05330 5360. 5380. 5400, 5420, 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640, 5660. 5680. 5700. 5730

Frequency (MHz)

Limit ©wer Read Cablefntenna Preamp &fPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/FPhase
MHz dBuV/m dBu¥/m dE  dBuV dE  dE/m dB cim deg
1 5445.39 0 47,76 74,00 -6.24 A0.63 7,88 33,72 M .47 101 268 Feak HORIZONTAL
2 545500 53,43 54,00 -0.57 46,27 7.80 3374 M 47 101 268 Awerage HORIZONTAL
3 a461.41 A4.91 74,00 -9.00 57,75 7.80 33,74 34 .47 101 268 Feak HORIZONTAL
4 S467.18 53,87 54,00 -0.13 4a.68  7.90 33,76 3447 101 268 Awerage HORIZONTAL
5 5515.26 110,02 102,72 7,92 3385 2447 101 268 Peak HORIZONTAL
& 5517.18 97,15 80,85 7.092 3335 M 47 101 268 Awerage HORIZONTAL
7 5725.00 42,05 54,00 -5.95 40,19 7,87 34,50 34.51 101 268 Average HORIZONTAL
& ST2R.720 50,30 74,00 -14.61 51,54 7.RT 3450 34,52 101 268 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122

130Level (dBuVim)

Date: 2016-05-24 Time: 11:51:18

120

100

20

FCCCLASS-B PK

60

FCC CLASS-B AV

20

M

0

Frequency (MHz)

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5310

Limit ©Ower Read Cablesntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fal/Phase
MHz dBuV/m dBu¥/m dE  dEuV dE  dE/m dEB cim deg
1 5455.51 62,89 7400 -11.11 55,73 7,80 33,74 34,47 87 271 Peak HORIZONTAL
2 5458.74 48,86 3400 -5.14 4170 7,89 33,74 2447 287 271 Average HORIZONTAL
3 sd66.41  67.34 7400 -A.66 ADL1S 0 790 33,74 34,47 87 271 Peak HORIZONTAL
4 5467.05 50011 54,00 -3.80 42,92 7,90 33,76 24,47 287 271 Average HORIZONTAL
5 5586.92 117.46 109,95 7.94 34,05 34,49 87 271 Peak HORIZONTAL
& 562218 99,99 g2.40 7,94 34015 24,50 287 271 Average HORIZONTAL
7 5727.31 51,68 54,00 -2.32 43,833 7T.RT 34,50 34,51 87 271 hwverage HORIZONTAL
2 5727.95 70,31 700 -3.69 a2de 7TLBT 34050 24051 287 271 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 144
130 Level {dBuVim) Date: 2016-05-24 Time: 06:19:20
120 2
1_
100
80 FCC CLASS-B PK
4
60 FCC CLASE-B AV
d_}/,,f H_—‘w 3 !
40
20
O5570  5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840, 5870
Frequency (MHz)

Limit Ower Fead Cablefntenna Preamp A&fPos T/Pos
Freq Level Line Limit Lewvel

Loss Factor Factor

Remark Pol/Phase

MHz dBuV/m dBuV/m dE  dBuV

Fe bl

5722.89 108 .45 100,59
5725.29 119,85 w
850,00 47.39 534,00 -6.81 39.2%
5853.37 40,03 74,00 -13.97 51,92

C 111,79

dB

7.87
7.87
7.80
7.80

dB/m

34,30
34,350
34,85
34,85

ltem 1, 2 are the fundamental frequency at 5720 MHz.

dB

34,51
34,51
34,54
34,54

Ci deg

10a Q6 Average HORIZONTAL
10a 496 Peak HORIZONTAL
10a Q6 Average HORIZONTAL
100 496 Peak HORIZONTAL

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 142
130 eve! (dBuVim) Date: 2016-05-24 Time: 11:00:37
120 !
2
-
100
80 FCC CLASS-B PK
60 }
FCC CLASS-B AV
“—_—M‘”—__,_._r/"’ Mi___
40
20
05560  5580. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5860
Frequency (MHz)

Limit Ower Fead Cablefntenna Preamp A&fPos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze

MHz dBu¥V/m dBu¥V/m d8  dBuV¥ dB  dB/m dB Ci deg

1 5712.89 117.25 109,43 7.85 34,45 34.51 274 265 Peak HORIZONTAL
2 718,65 106,83 99.01 788 24,45 34,51 274 285 Average HORIZONTAL
3 5850.00 60,37 74.00 -13.63 52.26  7.80 34,85 34.54 274 265 Peak HORIZONTAL
4 850,87 48,37 34,00 -5.63 40,26 780 34,85 34,34 274 285 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 1
Channel 138
130Leve! (dBuVim) Date: 2016-05-24 Time: 13:48:20
120 1
100 Ty
80 FCC CLASS-B PK
4
60 N _FCCCLASS-B AV
M—’ wwwhnm
40
20
0

e bl

5490 5520. 5540. 5560. 5530. 5600. 5620. 5640. 5660. 5680. 5700. 5720.

Frequency (MHz)

5740, 5760. 5780. 5800. 5320. 5340. 5360.

5890

Limit ©Ower FRead Cablesntenna Preamp &/Pos  T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark FolfPhasze
MHz dBu¥V/m dBu¥V/m d8  dBuV¥ dB  dB/m dB Ci deg
SAE3.08 118,30 110,59 7.91 34,30 34,50 105 270 Pealk HORIZONTAL
5723.33 101,81 0305 7,87 3,50 34,51 105 270 Average HORIZONTAL
S850.00 51.0% 54,00 -2.95 42,94 7,80 34,85 34,54 105 270 Awerage HORIZONTAL
SRER.B5 67078 7400 -4.22 59,63 7,079 34,90 34,54 105 270 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

802.11ac MCSO/Nss2 VHT80+80
Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 1/CH 424106/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 42
130Level (dBuVim) Date: 2016-05-19 Time: 20:18:03
120
K]
100 i
80
FCC CLASS-B PK
1 £
60 "
2 FCC CLASSB AV
M w-—v—ﬂ
40
20
04960 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit oOver Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remarlk Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg
1 5146.80 &4.58 74.08 -9.42 53.46 1@.43 33.74 33,85 293 85 Peak HORIZOHTAL
2 5150.00 53.78 S54.00 -0.22 42.66 10.43 33.74 33,85 293 85 Average HORIZOHTAL
3 524,00 109.49 98.18 10.47 33.89 33.85 293 85 Peak HORIZOHTAL
4 5242.09 98,22 86.92 10.47 33.89 33.06 293 85 Average HORIZOHTAL
5 5438.909 51.33 54.00 -2.67 39.67 1@.52 34.218 33.06 293 85 Average HORIZOHTAL
[ 5439.9080 65.39 74.@9 -§.61 53.73 1@.52 34.20 33.06 293 85 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
130Level {dBuVim) Date: 2016-05-19 Time: 20:44:30
120
]
4

100 -

80

2
UNII-15.407 RM-3M
1
60
M
40
20
ﬁ5230 5400, 5500. 5600. 5700, 5780
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg

1 5435.00 51.96 54.00 -2.84 40.380 10.52 34.28 33.06 298 97 Average HORIZONTAL

2 5453.00 73.75 74.00 -0.25 62.02 10.56 34.23 33.06 290 97 Peak HORIZOHTAL
3 5468.00 67.99 685.20 -0.30 56.12 10.59 34.25 33.06 290 a7 Peak HORIZOHTAL
4 5517.909 109.54 8.6l 10.69 34.31 33.07 299 97 Average HORIZOHTAL
5 5523.09 112.215 199,32 18.69 34.31 33.07 290 97 Peak HORIZONTAL
& 5719.08 61.18 68.20 -7.82 49,180 10.78 34.43 33.13 298 97 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu Configurations | Type 2/ CH 424122/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 42
130Level (dBuVim) Date: 2016-05-19 Time: 21:21:51
120
4
100 3
80 FCC CLASS-BPK
2
60 o
FCC CLASS-B AV
[ U ——<s I
Tk = el
40
20
04960 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit oOver Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remarlk Pol/Phase
MHz dBuv/m dBuv/m dB  dBul dB  dB/m dB cm deg
1 515@.909 53.70 54.00 -9.30 42.58 10.43 33.74 33,95 297 85 Average HORIZOHTAL
2 515@.909 o4.43 74,00 -9.57 53.31 1@.43 33.74 33,95 297 85 Peak HORIZOHTAL
3 5196.08 95,62 85.37 10.48 33.82 33.85 297 85 Average HORTZOHTAL
4 5197.88 147.57 96.32 10.48 33.82 33.85 297 85 Peak HORIZOHTAL
5 5350.00 49.72 54.00 -4.28 38.29 10.43 34.06 33.06 297 85 Average HORIZOHTAL
& 5351.99 60.52 74.00 -13.48 49.909 10.43 34.06 33.06 297 85 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
13 OLeveI {(dBu\Vim) Date: 2016-05-19 Time: 21:.40:18
120 )
5

100 ]

80

113 B UNIIL15.407 RU-3M
60 W
I Sy \\mxm
40
20
05350 54010, 5500. 5600. 5700, 5300, 5860
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg

1 5452.08 66.69 74,800 -7.31 54.956 10.56 34.23 33.06 287 99 Peak HORIZONTAL
2 5460.00 53.74 S54.00 -0.26 42.01 10.56 34.23 33,06 287 99 Average HORIZOHTAL
3 5465.00 6&7.56 65.20 -0.84 55.78 10.59 34.25 33.06 287 99 Peak HORIZOHTAL
4 5582.00 114.78 192.69 18.83 34.35 33.09 287 99 Peak HORIZOHTAL
5 5606, 09 109,57 #8.45 1@.86 34.36 33.10 287 99 Average HORIZONTAL
& 5739.00 67.87 68.20 -8.33 55.80 10.76 34.45 33.14 287 99 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 3/ CH 42+138/
Chain T + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 42
1301evel (dBuVim) Date: 2016-05-19 Time: 22:14:23
120
4
100 BW
80 FCC CLASS-B PK
60 ?
- FCC CLASS-B AV
[ B ASSSa Vo 508

40
20
04960 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit oOver Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remarlk Pol/Phase
MHz dBuv/m dBuv/m dB  dBul dB  dB/m dB cm deg
1 515@.909 53.64 54.00 -9.36 42.52 19.43 33.74 33,956 296 93 Average HORIZOHTAL
2 515@.909 69.99 74.00 -4.190 58.78 10.43 33.74 33.a@5 296 93 Peak HORIZOHTAL
3 5197.08 99,39 88.14 10.48 33.82 33.85 296 93 Average HORIZONTAL
4 5219.08 109,28 98.00 10.47 33.86 33.85 296 93 Peak HORIZOHTAL
5 5351.00 61.97 74.00 -12.03 50.54 10.43 34.06 33.06 296 93 Peak HORIZOHTAL
& 5355.909 49.52 54.09 -4.48 385.07 19.43 34.08 33.06 296 93 Average HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
13l]LMI {dBu\/m) Date: 2016-05-20 Time: 00:52:03
120
1
100 T
80
] FCC CLASS-B PK
e — ) _64B
60 .
T T3 FCCCLASSBAV
E——— ~——_ | -8B
40
20
I-j5-fl¢1l] 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Over Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m dB  dBuv dB  dB/m dB m deg
1 5687.00 114.19 loz.909 10.81 34.41 33.12 288 97 Peak HORIZOHTAL
2 5792.00 193.34 91.25 1e.88 34.42 33.13 288 97 Average HORIZOHTAL
3 5850.08 53.34 54.98 -9.66 41.10 10.98 34.51 33.17 288 97 Average HORIZONTAL
4 5851.00 &£5.14 74.00 -85.85 52.90 160.99 34.51 33.17 288 97 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
FCC ID: UDX-60043010

Page No.

Issued Date

1 3124 of 3433
: Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 4/ CH 58+106 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 58
130Lev\el {dBuVim) Date: 20116-05-20 Time: 11:36:01
120
B
100 4
a0
FCC CLASS-B PK
ki
60—
i FCC CLASS-B AV
_2_/_'-‘”“,\_)‘__,___,_.‘——’_,’
40
20
l:'5141.‘! 5170.  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dBé  dB/m dB cm deg
1 5145.20 59.02 74.00 -14.98 51.35 10.43 33.74 36.50 299 76 Peak HORIZOHTAL
2 5150.00 46.19 54.00 -7.81 38.52 19.43 33.74 36.50 299 76 Average HORIZOHTAL
3 5291.2@ 110.88 192.94 18.45 33.98 36.47 299 76 Peak HORIZOHTAL
4 5302.00 97.98 99.82 10.45 33,98 36.47 299 76 Average HORIZONTAL
5 5350.080 53.90 54.00 -0.10 45.87 10.43 34.06 36.46 299 76 Average HORIZOHTAL
& 5350.60 65.71 74.00 -5.29 57.68 10.43 34.06 36.46 299 76 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
13DLMI (dBuW/Im) Date: 2016-05-20 Time: 13:56:15
120
&

100 [_/v ST

80

3 / UNII-15.407 Ri 3M
/ Y -5dB
60 iy (.
F—— | _\—_A_V—H_\-__
—— ]
40
20
05380 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv'/m dB  dBuv dé  dB/m dB m deg

1 5454.080 66.78 74.00 -7.22 58.43 10.56 34.23 364 laa 264 Peak HORIZOHTAL

2 5455.00 53.68 54.00 -0.32 45.33 10.56 34.23 364 laa 264 Average HORIZOHTAL

3 5463.00 6&7.12 68.20 -1.08 58.77 1@.56 34.23 36.44 laa 254 Peak HORIZOHTAL
4 5519.08 99.70 9l.16 la.66 34.380 36.42 laa 264 Average HORIZOHTAL

5 5513.00 111.76 183.18 18.69 34.31 36.42 1604 264 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 5/ CH 58+122/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1

Channel 58
Lewvel (dBuW/m) Date: 2016-05-20 Time: 15:41:14

130

120

100 3

a0 FIC CLASS-B PK

G0 FIC CLASS-B AV

N s T[T [ [ Gim

5T

40

20

l:'513‘.?!1.’! 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460. 5490

Frequency (MHz)

Limit ©Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m db cm deg
1 5144.49 ©0.27 74.00 -13.73 52.60 10.43 33.74 36.50 309 82 Peak HORTZONTAL
2 5150.00 46.72 54.08 -7.28 39.05 10.43 33.74 36.50 300 §2 Average HORIZONTAL
3 5313.2@ 96.83 88.85 10.44 34.81 36.47 300 82 Average HORTZONTAL
4 5314.80 198.82 190.34 10.44 34.01 36.47 300 82 Peak HORTZONTAL
5 5354.80 &7.99 7F4.00 -6.91 59.e4 10.43 34.08 3b6.46 309 82 Peak HORTZONTAL
B 5356.4@ 53.62 54.80 -8.38 45.57 10.43 34.08 3b6.46 309 82 Average HORTZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
13pLevel (dBuvim) Date: 2016-05-20 Time: 15:55:38
120
5
5
100 -
80
i \ FCC CLASS-B PK
/ ! 6B
4 4 \ H
60 -
1 " ] FCC CLASS-B AV
i R e e R v -6JiB
I
40
20
¥5410 5440. 5460. 5480, 5500. 5520. 5540. 5560. 5580. 5600. 5620, 5640. 5660, 5680, 5700. 5720. 5740, 5760, 5780. 5810

Frequency {(MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 5426.80 52.93 54.00 -1.07 44.71 10.49 34.18 36.45 285 93 Average HORIZOHTAL
2 5439.60 &4.80 74.00 -9.20 56.52 10.52 34.20 36.44 285 93 Peak HORIZOHTAL
3 5469.2@ 51.72 54.@08 -2.28 43.32 10.59 34.25 36.44 285 93 Average HORIZOHTAL
4 5469.20 63.64 74.900 -19.36 55.24 10.59 34.25 36.44 285 93 Peak HORIZOHTAL
5 5602.80 111.38 192.56 19.86 34.36 36.49 285 93 Peak HORIZOHTAL
5] 5622.09 1@1.91 92.19 109.85 34.37 36.49 285 93 Average HORIZOHTAL
7 5726.900 58.39 54.08 -3.61 41.55 10.77 34.44 36,37 285 93 Average HORIZOHTAL
8 5728.40 &3.67 74.908 -18.33 54.83 10.77 34.44 36.37 285 93 Peak HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 6 / CH 584138/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 58
130Lm| (dBuVim) Date: 2016-05-20 Time: 16:33:14
120
4
100
80
FCC CLASS-BPK
i
1
60 FCC CLASS-B AV
QM—"J-’—’
b e "]
40
20
65040 5100. 5200. 5300. 5400. 5500. 5540
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5144.08 58.49 74.00 -15.51 50.82 1©.43 33.74 36.50 286 84 Peak HORIZONTAL
2 5149.08 46.48 54.80 -7.52 385.81 1©.43 33.74 36.50 286 84 Average HORIZOHTAL
3 5313.08 99.28 9l1.38 10.44 34.01 36.47 286 84 Average HORIZOHTAL
4 5313.08 108.47 192.49 10.44 34.91 36.47 286 84 Peak HORIZOHTAL
5 5350.080 53.80 54.900 -9.20 45.77 19.43 34.06 36.46 286 84 Average HORIZONTAL
& 5358.00 6&67.84 74.00 -6.96 59.91 10.43 34.86 36.46 286 84 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
130Level (dBuvim) Date: 2016-05-20 Time: 16:44:53
120
1
2
100 e S S
80 / | FCC CLASS-B PK
! § L] _&lIB
60 — Hl _
— el FCC LASS-B AV
T M 6B
40
20
05190 5520. 5540. 5560. 5580. 5600, 5620. 5640, 5660. 5680, 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860, 5890

Frequency {MHz)

Limit Over PRead Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 5686.00 112.56 183.72 18.81 34.41 36.38 275 95 Peak HORIZOHTAL
2 5693.20 99.8@ 99.96 10.80 34.42 36.38 275 95 Average HORIZOHTAL
3 5850.80 46.98 54.90 -7.802 37.91 10.99 34.51 36.34 275 95 Average HORIZOHTAL
4 5850.80 ©69.38 74.90 -4.62 60.31 10.99 34.51 36.34 275 95 Peak HORIZOHTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 7 / CH 58+155/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 1
Channel 58
13 l:'Le'.-rel (dBuv/m) Date: 2016-05-20 Time: 17:10:46
120
3
100 4
1
80 FCC CLASS-B PK
f
1
60 FCC CLASS-B AV
_A"'_____’__A_l—"’_/_l h\-—.-«ﬁ___”___‘_,_u_‘ -
Y N Wy
40
20
ﬁ5040 5100, 5200, 5300, 5400. 5500. 5540
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5149.90 57.85 74.00 -16.15 58.18 10.43 33.74 35.50 298 85 Peak HORIZOHTAL
2 5150.00 45.79 54.080 -8.21 35.12 10.43 33.74 36.50 298 85 Lverage HORIZOHTAL
3 5285.00 105.01 100.87 10.45 33.96 36.47 298 85 Peak HORIZOHTAL
4 5302.00 98.56 99.60 10.45 33.98 36.47 298 85 fverage HORIZOHTAL
5 535@.90 52.78 54.00 -1.22 44.75 10.43 34.86 36.46 298 85 fverage HORIZOHTAL
& 5350.08 &4.77 74,08 -9.23 56.74 10.43 34.06 36.46 2938 85 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Channel 155
130Lm| (dBuVim) Date: 2016-05-20 Time: 17:23:55
120
Z
100 3
80
4 15.407-NEW B4
B0 et e 4~W~Wm—mwm
40
20
l:'5525 5600. 5700. 5800. 5900. 6025
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 5635.00 65.35 65.20 -2.85 56.52 10.84 34.38 36.39 284 92 Peak HORIZOHTAL
2 57460.00 111.44 182.59 18.76 34.45 36.36 284 92 Peak HORIZOHTAL
3 5769.080 99.68 99.83 1@.75 34.46 36.36 284 92 Average HORIZONTAL
4 5935.00 59.03 68.20 -9.17 49.60 11.28 34.56 36.33 284 92 Peak HORIZOHTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 8 / CH 1064138 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 106

130Level {dBuV/Im) Date: 20116-05-20 Time: 18:07:10

120
]
100 a
80
FCC [LASS-B PK
2 3
60 1 n FCC CLASS-B AV
’/,_,——’_‘m e |
40
20
l:'EEIEIL‘I 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg

1 537@.08 53.17 54.89 -9.83 45.19 1@.42 34.11 36.46 294 85 Average HORIZONTAL

2 5386.00 68.43 74.08 -5.57 60.33 10.42 34.13 36.45 294 85 Peak HORIZOHTAL

3 5467.00 65.46 74.00 -5.54 60.06 190.59 34.25 36.4 294 85 Peak HORIZOHTAL

4 5479.08 53.93 54.00 -90.07 45.52 19.59 34.15 36.43 294 85 Average HORIZOHTAL

5 5533.080 95.65 99.93 19.72 34.32 36.42 294 85 Average HORIZOHTAL

& 5535.00 111.12 192.56 1@.72 34.32 36.42 294 85 Peak HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
13l]LMI {dBuVim) Date: 20116-05-20 Time: 18:31:44
120
G
q
100 =
80 J'
! ! / L FCC CLASS-B PK
15 f 1 / \ 3 -64B
60 . ) N 7 FCC CLASS-B AV
RO = oy =T -6ilB
40
20
3534[! 5400. 5500. 5600. 5700. 5300. 5900. 6000. 6040
Frequency {MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 SMe.40 67.66 T4.00 -6.34 59.35 10.52 34.20 36.4 278 99 Peak HORIZOHTAL
2 5460.00 51.490 54.00 -2.60 43,95 19.56 34.23 36.4 278 98 Average HORIZOHTAL
3 54e5.80 6b.@d 74.00 -7.9 57.84 19.59 34.25 36.4 278 99 Peak HORIZOHTAL
4 5470.98 52.24 54,908 -1.76 43.83 10.59 34.25 36.43 278 98 Average HORIZOHTAL
5 5681.60 98.32 89.48 19.81 34.41 36.38 278 98 Average HORIZOHTAL
5] 5685.80 110.584 l1a2.00 10.81 34.41 36.38 278 99 Peak HORIZOHTAL
7 5850.08 53.87 54.00 -9.13 44.80 19.99 34.51 36.34 278 98 Average HORIZOHTAL
g 5866.49 66.13 V4.0 -7.87 56.99 1@.96 34.52 36.34 278 98 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 9/ CH 106+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 106
13 l:'Le'.-rel (dBu\Vim) Date: 2016-05-20 Time: 19:52:29
120
5
100 @
80
FCC CLASS-BPK
1 3
60 5} FCC CLASS-B AV
M
40
20
65330 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg

1 5ME.00 &4.41 74.9080 -9.59 56.06 1@.56 34.23 36.44 291 78 Peak HORIZONTAL

2 S5466.08 52.16 54.80 -1.81 43,81 10.56 34.23 36.44 291 78 Average HORIZOHTAL

3 5469.40 63.68 74.00 -10.32 55.258 10.59 34.25 36.4 291 78 Peak HORIZOHTAL

4 5479.08 53.46 54.900 -90.54 45.95 19.59 34.25 36.43 291 78 Average HORIZOHTAL

5 5529.49 108.89 192,31 19.69 34,31 36.42 291 78 Peak HORIZONTAL

& 5526.40 93.40 §9.82 19.69 34.31 36.42 291 78 Average HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
13I]LMI {dBuV/m) Date: 20116-05-20 Time: 20:12:30
120
-
80 f/ %\
1 2 MMM‘“'/ \Www 1 3.40?.NE\\B=L
. o i O N

60 &

40

20

lj5625 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5925
Frequency {MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB m deg

1 5625.00 66.62 65.20 -1.58 57.80 10.84 34.38 36.40 284 93 Peak HORIZOHTAL
2 5649.3@ 67.73 68.20 -0.47 58.99 1@.853 34.39 36.39 284 93 Peak HORIZOHTAL
3 5764.80 109.70 91.85 1@.75 34.46 36.36 284 93 Average HORIZOHTAL
4 5766.00 112.85 1.88 18.75 34.46 36.36 284 93 Peak HORIZOHTAL
5 5922.00 62.87 70.41 -7.54 53.51 11.14 34.55 36.33 284 93 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 10/ CH 122+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 122
13 OLeveI (dBu\im) Date: 2016-05-20 Time: 20:42:25
120
£
100 b
80
FCC CLASS-BPK
3 &
60 7 RFCC CLASS-B AV
M;M [ Y Y ST ]
40
20
l:'5210 5300. 5400. 5500. 5600. 5700. 5800. 5900. 6010
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5458.49 o4.99 74.00 -9.1@ 56.55 1@.56 34.213 36.4 285 86 Peak HORIZOHTAL
2 5466.00 58.88 54.00 -3.12 42.53 10.56 34.23 36.44 285 86 Average HORIZOHTAL
3 S5470.00 50.72 54.00 -3.28 42.31 19.59 34.25 36.43 285 86 Average HORIZOHTAL
4 5470.00 63.30 74.00 -10.70 54.89 19.59 34.25 36.43 285 86 Peak HORIZOHTAL
5 5683.600 108.85 199,93 19.86 34.36 36.40 285 86 Peak HORIZOHTAL
& 5606.80 97.78 §8.96 19.86 34.36 36.40 285 86 Average HORIZOHTAL
7 5725.08 53.98 54.80 -8.1@ 45.06 10.77 34.44 36.37 285 86 Average HORIZOHTAL
8 5725.080 65.97 74.00 -5.03 57.13 10.77 34.4 36.37 285 86 Peak HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
13 OLeveI (dBuV/im) Date: 2016-05-20 Time: 21:19:45
120
2
3

100

80

1 4 H.407-NEW B4
s WM

60

40

20

05525 5600. 5700. 5800. 5900. 6025
Frequency {MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg

1 5551.50 &7.58 68.20 -9.62 58.91 10.76 34.33 36.42 285 100 Peak HORIZOHTAL
2 5740.00 112.57 183.73  18.76 34.45 36.37 285 108 Peak HORIZOHTAL
3 5767.00 100.48 9l1.63 19.75 34.46 36.36 285 108 Average HORIZOHTAL
4 5935.00 66.9% 68.20 -1.24 57.53 11.20 34.56 36.33 285 100 Peak HORIZOHTAL
5 5965.50 67.74 68.20 -9.46 58.17 11.31 34.58 36.32 285 100 Peak HORIZONTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 11 /CH 1384155/

Chain 1T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 138
130Level {dBuVim) Date: 20116-05-20 Time: 21:52:49
120 1
100 2
| e
80
FCC CLASS-B PK
+
60 FCC CLASS-B AV
M w%
40
20
l:'5390 5500. 5600. 5700. 5800. 5900. 5990
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg

1 566]1.28 115.91 197.98 19.82 34.490 36.39 278 88 Peak HORIZOHTAL
2 5654.80 96.22 87.38 1©.850 34.42 36.38 278 88 Average HORIZOHTAL
3 5868.80 53.86 54.00 -9.14 44.72 10.96 34.52 36.34 278 88 Average HORIZOHTAL
4 5860.80 &4.63 74.00 -9.37 55.49 10.96 34.52 36.34 278 88 Peak HORIZOHTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
1 wLeveI {dBuV/m) Date: 2016-05-20 Time: 22:11:46
120 ! 4
»
MWM’W

100 foten P U ;

80|

1 f/ \ 15.407-NEW B4
I . 6dB
&0 g A TN -
1 WMM
40|
20
5525 5600. 5700. 5800. 5900. 6025
Frequency (MHz)
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level \Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuv dB  dB/m dB cm deg

1 5622.58 67.41 68.28 -8.79 58.59 18.85 34.37 36.48 283 99 Peak HORIZONTAL
2 5769.88 93.43 89.58 18.75 34.46 36.36 283 99 Average HORIZONTAL
3 577e.8@ les.av l@@.22 18.75 34.46 36.36 283 99 Peak HORIZONTAL
4 5968.80 68.27 68.20 -7.93 58.78 11.31 34.58 36.32 283 99 Peak HORIZONTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 12 /CH 42+58/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 42

130Level {dBuV/m) Date: 2016-05-20 Time: 22:33:27

120
4
100 2
80
FCC CLASS-BPK
1 3

60 7 o A FCC CLASS-B AV

40

20

04960 5000. 5100. 5200. 5300. 5400. 5460
Frequency {(MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg

1 5141.9089 6&7.11 74.989 -6.89 59.47 1@.42 33.72 36.50 293 86 Peak HORIZONTAL

2 5156.08 53.69 54.80 -0.31 46.02 10.43 33.74 36.50 293 86 Average HORIZOHTAL

3 5222.00 99.06 9l1.22 19.47 33.86 36.49 293 86 Average HORIZOHTAL

4 5226.08 110.98 183.13 19.47 33.86 36.48 293 86 Peak HORIZOHTAL

5 5358.80 52.54 54.080 -1.46 44.51 10.43 34.86 36.46 293 86 Average HORIZOHTAL

& 5350.00 &4.98 74.00 -9.02 56.95 10.43 34.06 36.46 293 86 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 58
1 M}Level (dBuV/im) Date: 2016-05-20 Time: 23:08:25
120 3
100 it
80|
| | FCC CLASS-B PK
L] | -6dB
I
6
. f 1
b | FCC CLASS-B AV
_._,-\....-l—'—'_"’_"ﬂ“_.w [
40|
20
5040 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit Owver Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuV dB  dB/m dB cm deg
1 5143.88 64.84 V4.8 -9.16 57.17 18.43 33.74 36.58 289 9@ Peak HORIZONTAL
2 5145.8@ 53.15 54.88 -8.8> 45.48 18.43 33.74 36.58 289 98 Average HORIZONTAL
3 5276.34 114.48 186.47 18.46 33.94 36.47 289 98 Peak HORIZONTAL
4 5278.8@ 96.42 88.48 18.45 33.96 36.47 289 98 Peak HORIZONTAL
5 5356.88 51.85 5S54.88 -2.35 43.62 18.43 34.86 36.46 289 98 Average HORIZONTAL
6 5352.88 62.51 7V4.88 -11.49 54.45 18.43 34.86 36.46 289 9@ Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 13/CH 106+122/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 1
Channel 106
13 OLeveI (dBu\im) Date: 2016-05-20 Time: 23:26:01
120
i
100 g
80
FCC CLASS-BPK
23
g
60 1 | FCCCLASS-B AV
I = s ek
m
40
20
l:'52130 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5450.08 53.45 54.99 -9.55 45.19 1@.56 34.23 36.4 289 98 Average HORIZOHTAL
2 5456.00 67.00 74.00 -7.00 58.85 10.56 34.23 36.44 289 90 Peak HORIZOHTAL
3 S5467.080 65.685 74.00 -8.35 57.25 19.59 34.25 36.4 289 90 Peak HORIZOHTAL
4 5465.00 52.35 54.00 -1.62 43.98 10.59 34.25 36.4 289 90 Average HORIZOHTAL
5 5534.08 97.95 §9.33 19.72 34.32 36.42 289 98 Average HORIZOHTAL
& 5537.00 109.08 109.46 18.72 34.32 36.42 289 90 Peak HORIZOHTAL
7 5725.08 48.88 54.80 -5.12 40.84 10.77 34.44 36.37 289 98 Average HORIZOHTAL
8 5726.00 62.46 74.00 -11.54 53.62 10.77 34.4 36.37 289 90 Peak HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level (dBuVim) Date: 2016-05-20 Time: 23:36:03
120
]
100 5.‘
20
FOCCLASS-BPK
1 3
2
60
2|4
"__HM)‘_A_V_F‘ ]
-“""'"""‘-—\-a.,—\,___“__‘_____.___v_-_u_'_____n_
40
20
0536{] 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
) Limit Over Read CableAntenna Preamp A/fPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV/m dB  dBuv dé  dB/m dB cm deg
1 S5447.8@ 66.65 V4.8 -7.35 58.37 18.52 34.280 36.44 286 a7 Peak HORIZONTAL
2 5466.8@ 53.35 S54.88 -8.65 45.88 18.56 34.23 36.44 286 97 Average HORIZONTAL
3 5462.88 67.99 J4.88 -6.81 59.84 18.56 34.23 36.44 286 97 Peak HORIZONTAL
4 5466.8@ 53.85 54.88 -8.35 45.25 18.59 34.25 36.44 286 97 Average HORIZONTAL
5 S6e6.88 97.46 88.58 18.86 34.36 36.46 286 97 Average HORIZONTAL
6 56@9.52 11e8.99 . ___ ___.__ 182.17 18.85 34.37 36.48 286 a7 Peak HORIZONTAL
7 5727.8@ 49.22 54.88 -4.78 48.38 18.77 34.44 36.37 286 97 Average HORIZONTAL
8 5727.8@ 62.23 J4.88 -11.77 53.39 18.77 34.44 36.37 286 97 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 52
13pLevel (dBuVim) Date: 2016-05-21 Time: 02:16:58
4
120
100
80 FCC CLASS-B PK
60 !
i FCC CLASS-B AV
40
20
05110 5140, 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower FEead Cableintenna Preamp T/Fos 4/Pos
Freq Level Line Limlt Lewel Loss Factor Factor Eemark Pol/Phase

MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg i

1 513885 59,74 74,00 -14.26 53,04 7,88 33,20 34,47 350 183 Peak HORIZONTAL
2 5150.00 47.08 54.00 -6.92 40.34  7.90 33,21 34.47 354 183 dwerage HORIZONTAL
3 5266.25 110,14 103,20 7,93 33485 34.47 359 183 sverage HORIZONTAL
4 5266.73 122.30 115,26 7.93 33,48 34.47 350 133 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130Level (dBuVim) Date: 2016-05-21 Time: 09:00:13
120 2
1
¥
100
80 FCC CLASS-B PK
4
60 FCC CLASS-B AV
3“;...-—:—
40
20
GSE(](] 5290, 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Eead Cablesntenna Preamp T/Fos A/Fos

Freqg Loss Factor Factor Renark Pol/Phase

MHz dBuV/ m dBuV/ m TR dE deg Ciil
1 529776 33,52 34 .47 348 155 bverage HORIZONTAL
2 5300, 9% 33,52 3447 348 155 Peak HORIZONTAL
3 5354 017 43,17 54.00 33,461 34 .47 348 155 bverage HORIZONTAL
4 5366.03 50,86 74.00 33,41 3447 348 155 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02

FCC ID: UDX-60043010

Page No.

1 3146 of 3433

Issued Date : Sep. 30, 2016




Report No.: FR641615-01

SPORTON LAB.

Channel 64
130Level (dBuV/m) Date: 2016-05-21 Time: 09:19:14
120 2
1
[l

100

80 FCC CLASS B PK

3

60 ) Ly FCC CLASS B AV

M ﬂM
40

20

GSE]'(] 5230. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370

Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/FPos A/FPos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB deg cin

1 532224 108,92 101,93 7,91 33,55 34,47 348 186 Average HORIZONTAL
2 5323 .85 118,43 111,63 7.90 33,57 34,47 348 186 Peak HORIZONTAL
gl 5350013 a7.69 74,00 -6.31 A0.6R T.R0 0 33,50 34 47 348 186 Peak HORIZONTAL
4 5250.29 52,044 54,00 -1.36 45,43 7,89 33,50 34 .47 348 186 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.1Tac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 100
130|_e1,'e| {dBuVim) Date: 2016-05-21 Time: 09:26:41
5
120
I
100
80 FCC CLASS-B PK
-I 3
60 4 FCC CLASS-B AV
_..Mm:-f"‘—“—""'_"'ﬂ_r__ M
40
20
65450 5460. 5470. 54380. 5490. 5500. 5510. 5520. 5530. 5540. 5550
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin
1 5458.17 63,72 7400 -10.23 5A.56 T.RD 3374 3447 1 151 Peak HORIZONTAL
2 5459,20 50,58 54,00 -3.42 42,42 7,89 33014 24,47 l 151 Average HORIZONTAL
3 5465.17 65,72 7400 -B.23 5R.53 700 33,76 34.47 l 151 Peak HORIZONTAL
4 5409.07 53,83 54.00 -0.17 46,64  7.90 33,76 24.47 l 151 Average HORIZONTAL
5 5501.44 120,80 112,56 7.91 33,80 34.47 l 151 Peak HORIZONTAL
f 5502.20 110,80 103,56 7.91 33,80 34.47 1 151 Averaga HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130Level (dBuV/m) Date: 2016-05-21 Time: 09:44:10
120 5
A

100
80 FCC CLASS-B PK

2 3 7
60 FCC CLASS-B AY
40
20

65430 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limlt 0Ower PEead Cablefintenna Preamp T/Fos AfFos

Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg i
1 5443 .04 47,23 54,00 -6.77 40,10 T7.RB 33,73 34 .47 6 152 hwverage VERTICAL
2 S448.27 53041 .00 -15.39 51,45 7.89 33,74 34,47 6 152 Peak VERTICAL
3 sde6.15 59,52 74,00 -14.48 52,33 7.90 33,76 34,47 6 152 Peak VERTICAL
4 S467.60 47,19 54,00 -6.81 40,00  7.90 33,76 34.47 6 152 dverage VERTICAL
5 5584 .33 119,55 112,05 7.94 34,05 34,49 & 152 Peak VERTICAL
& 5586.73 110.01 102,51 7,94 34,05 34,49 6 152 dverage VERTICAL
7 5726064 59,90 74,00 -14.10 52,05 7.87 34,50 34,52 & 152 Peak VERTICAL
8 AT26.64 4R.09 54,00 -5.91 40,240 7087 34,50 34,52 A 152 dverage VERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 140
130 Level (dBuV/im) Date: 2016-05-21 Time: 09:58:30
120 !
2
R gy
100
a0
3 (LIRS A7 P-3M
R U
40
20
65650 5660, 56T0. 5680. 5690. 5700. 5710. 5720. 5730. 5740. 5750
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB deg cin
1 Sa06.31 120,45 112,67  7.80 34.40 34.51 2 156 Peak VERTICAL
2 570657 110049 . _ 102,47 7,83 34,45 34 .51 2 156 dverage VERTICAL
3 ST26.12 0 AT.35 ARLZ0 -0.85 59,49 7,87 34,50 34,51 2 156 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 54
130 Level {dBuV/m}) Date: 2016-05-21 Time: 10:43:54
120 2
1
]
100
80 FCC CLASS-B PK
3
60 FCC CLASS-B AV
40
20
651]'0 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5370
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp T/Fos A4/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg i
1 5277.05 105,94 99,00 7,93 33 .48 34 .47 358 160 dverage HORIZONTAL
2 5280.26 117.03 110,08 7,92 33,50 34,47 358 160 Peak HORIZONTAL
3 525201 &f.15 74,00 -7.85 59,14 7,29 33 .50 34 47 358 160 Peak HORIZONTAL
4 5354 062 48,19 54,00 -5.81 41,17 7.8B 33461 34 .47 358 160 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130 Level {dBuVim) Date: 2016-05-21 Time: 11:04:50
120 1
2
100 T
80
FCC CLASS B PK
4
60 - FCC CLASS-B AV
‘-—4.\_."_\_‘&
S
40
20
65210 5240, 5260. 5280. 5300. 5320. 5340, 5360. 5380. 5410
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin

1 5305.19 114.30 107.24  7.91 33,51 34.47 353 153 Peak VERTICAL
i 5312.53 104.53 87.54 7.891 33,55 34.47 353 153 dwerage VERTICAL
3 350,71 51,50 54,00 -2.50 44.49 7,88 33,30 34,47 353 153 swverage VERTICAL
4 5354.55 6B8.57 74.00 -5.13 A1.85  7.88 33.481 34.47 353 153 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature | 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT40

Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2

Channel 102
130 Level {dBuVim) Date: 2016-05-21 Time: 11:15:08
120 i
5
100 i
80
(LI % A RA- 3N
q 3
60 F/—ﬂ/
..—-du--"""
I N A
40
20
65-410 54440, 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5610
Frequency {MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin
1 s456 .80 A2.86 74,00 -11.14 55,70 7.80 33,74 34 .47 342 179 Peak VERTICAL
2 s460.00 49,93 54,00 -4.07 42,77 7.9 33,74 34,47 342 179 dverage VERTICAL
3 467,05 63,076 ARLVZD -4.44 56,57 T.O90 33,76 34,47 342 179 Peak VERTICAL
4 5518.97 114.51 17,21 7.92 33,85 34,47 342 179 Peak VERTICAL
5 552218 104.08 94,78 7,92 33,83 3447 342 179 dverage VERTICAL

ltem 4, 5 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level ({dBuV/m) Date: 2016-05-21 Time: 11:34:57
120
100
80 FCC CLASS B PK
60 1 :
L. FCC CLASS-B AV
2 4M M
40
20
GMS(] 5480. 5500. 5520. 5540, 5560. 5530. 5600. 5620. 5650
Frequency (MHz)
Limit Ower Read Cablefntenna Freamp T/Pos A/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/m dBu¥/ dE  dBu¥ dE  dE/m dE deg Ciil
1 545321 59,77 .00 -14.23 52,41 7.89 33,74 34,47 340 215 Peak VERTICAL
2 s460.00 47,75 54,00 -6.25 40,59 7,80 3374 34 .47 340 215 Average VERTICAL
3 S464.10 62,33 .00 -11.467 55,14 7.90 33,76 34.47 340 215 Peak VERTICAL
4 S468.59 42,06 54,00 -5.94 40,87 7.90 33,76 34,47 340 215 Average VERTICAL
5 5546.47 115.03 107,63  7.93 33,95 34,43 340 215 Peak VERTICAL
& 554647 104,94 7,54 7.93 33,45 34 .42 340 215 Average VERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
130Level (dBuVim}) Date: 2016-05-21 Time: 11:54:13
120 o
1

100

80 FCC CLASS-B PK

Fiy
60 o FCC CLASS-B AV
M ol T
Mm

40

20

GSST(] 5600. 5620. 5640. 5660, 5680. 5700. 5720. 5740. 5770

Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/FPos A/FPos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB deg cin

1 S678.01 105,47 7,93 7.0 34,35 34.51 355 153 dverage HORIZONTAL
2 S682.18 115,93 108,19 7,90 34,35 34 .51 355 153 Peak HORIZONTAL
3 ST26.00 51,32 54,00 -2.4R 43 48 T.RT 34,50 34,51 355 153 hdwverage HORIZONTAL
4 5727.05 70,25 .00 -3.075 @240 T.R7 350 34,52 355 153 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Engineer | Peter Wu & Gary Chu | Configurations

Test Mode Mode 2
Channel 58
130|_e1,'e| {dBuVim) Date: 2016-05-21 Time: 13:44:49
120
4
100 SWW
80 FCC CLASS-B PK
i
1
60 g FCC CLASS-B AV
2 M M
40
20
65040 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin
1 s070.45 53,06 74.00 -15.94 51,55 7.77 33.21 34.47 5 153 Peak VERTICAL
2 5132.95 46,93 54,00 -7.07 40,22 7.8 33,29 24,47 5 152 Average VERTICAL
3 5265.16 92,49 91,55  7.93 3343 3447 5 153 Average VERTICAL
4 5303.62 106,20 ga.a4 7,91 33,52 34.47 5 152 Peak VERTICAL
5 5350.00 53,41 54,00 -0.59 46,40 7,89 33,59 34,47 5 153 Average VERTICAL
f 535170 ed.41 7400 -5.59 A1.40  7.89 33,50 34,47 5 153 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 106
130 Level (dBuV/im) Date: 2016-05-21 Time: 14:03:42
120
]
100 5
iyl
80 FCC CLASS-B PK
3
4
60 8
2 14 FCC CLASS-B AV
S ——— ] T 7
40
20
65280 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Ower PRead Cableintenna Preamp T/Pos AfFos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB deg cin

1 3454 .65 64,55 74,00 -9.45 57,39 7,88 33,74 34,47 347 242 Peak VERTICAL
2 3459.49 52,73 54.00 -1.27 45,57 7.89 33,74 34,47 347 242 Average VERTICAL
3 365,90 47,57 .00 -4.42 a0.3% 7,90 33,76 34.47 347 242 Peak VERTICAL
4 469,10 53,38 54.00 -0.62 46.19  7.90 33,78 34.47 347 242 Average VERTICAL
5 553321 98,72 80,38 7,092 32,00 34.4% 347 242 dverage VERTICAL
& 5552.44 108.37 og.u7 7,03 32,05 34.48 347 242 Peak VERTICAL
7 3726.31 47,63 34,00 -6.37 3977 T.BT 34,50 34,51 347 242 dverage VERTICAL
8 574,74 80,03 74.00 -12.97 52,14 7.84 34.55 34.52 347 242 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level ({dBuV/im) Date: 2016-05-21 Time: 14:30:13
120 5
B
100 ]
80 8 FOC CLASS-B PK
1 3
60 7 FQC CLASS-B AV
) e ““*‘w
e ——— e
40
20
GSBE(] 5400. 5500. 5600. &700. 5800. 5860
Frequency (MHz)
Limit 0Ower ERead Cablefintenna Freamp T/Fos A4/Fos

Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg an
1 s445.74 A4.11 74,00 -9.39 546,93 7,83 33,72 34 .47 2 234 Peak HORIZONTAL
2 545776 4R.90 A4.00  -5.010 41,74 7RG 330740 34 .47 2 234 Average HORIZONTAL
3 S466.57 66,75 .00 -7.25 59,56 7,90 33,76 34.47 2 234 Peak HORIZONTAL
4 5467.37 49,40 54,00 -4.40 42,41 7.90 33,76 34,47 2 234 Average HORIZONTAL
5 557715 116.70 109,19 7,94 34,05 34,43 2 234 Peak HORIZONTAL
& 5585, 16 100,93 03,42 7,04 34,05 34.49 2 234 Average HORIZONTAL
7 ST26.010 52,25 s4.00 -1.75 44,390 7,87 34,50 34,51 2 234 Average HORIZONTAL
8 5730019 7346 74,00 -0.34 #5381 T7.87 3,50 34,52 2 234 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddie Channel

Temperature 22°C Humidity

56%

Test Engineer Peter Wu & Gary Chu Configurations

IEEE 802.11ac MCSO/Nss1 VHT20
CH 144 /Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2

Channel 144

130eve! (dBuVim) Date: 2016-05-21 Time: 10:14:51

2

120

100

80 FCC CLASS-B PK
60 4

FCC CLASS-B AV

40

20
05570  5600. 5620. 5640. 5660. 5680, 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840 5870

Frequency (MHz)

Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥/m dB  dEuV¥ dE  dE/m dB deg cin
1 5746.25 110,92 103,06 7.87 34.50 34.51 342 150 Average VERTICAL
2 5746.73 120,92 112,07 7.87 34,50 34.52 342 150 Peak VERTICAL
3 sas0.00 47,90 54.00 -A.10 39.79 7.0 34,85 34,54 342 150 Average VERTICAL
4 555,58 o054 74,00 -13.46 52,43 7,80 34,85 34,54 342 150 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 142
130Level (dBuVim) Date: 2016-05-21 Time: 12:39:50
120 2
1
100 N st
80 FCC CLASS-B PK
60 +
FCC CLASS-B AV
M MZEWM
40
20
65560 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5860
Frequency (MHz)
Limit 0Ower ERead Cablefintenna Freamp T/Fos A4/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Eemark Pol/Phase
MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg i
1 5706.464 106,38 95,56 788 34,45 34,51 351 151 Average HORIZONTAL
2 57247.70 118,18 110,33 7,87 34,50 34,52 351 151 Peak HORIZONTAL
3 5850.00 43,00 54,00 -5.91 39,98 7,80 34,85 34,54 351 151 Average HORIZONTAL
4 5853.75 60,48 74,00 -13.52 52,37 7.0 34,85 34,54 351 151 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 138
130Leve! (dBuVim) Date: 2016-05-21 Time: 14:46:17
120 1
2
100 o]
80 FCC CLASS-B PK
4
60 FCC CLASS-B AV
ﬁ_'_—_\—MJ—rJv M\“—JMMW
40
20
05440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp T/Fos A4/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg i
1 5661.96 118,56 110,85  7.91 34,30 34,50 250 156 Peak HORIZONTAL
2 5603,21 103,84 96.06  7.89 34.40 34.51 354 156 average HOR IZONTAL
3 se50.00 50,70 54,00 -3.30 42,59 7,80 34,85 34,54 354 156 average HORIZONTAL
4 860,67 67.46 .00 -6.54 59,31 7.79 34,00 34,54 350 156 Peak HOR IZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 52
130 Level (dBuV/im) Date: 2016-05-21 Time: 19:18:50
1
120
[
100
80 FCC CLASS-B PK
60 3
FCC CLASS-B AV
— L 1 4 -
40
20
05110 5140, 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower Fead Cablefintenna Preamp T/Pos 4/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin

1 5265.29 121.53 114,59 7.93 33,48 34.47 356 163 Peak HORIZONTAL
a 266,25 111,70 104,76 7,83 33,48 34.47 356 163 sverage HORIZONTAL
3 5350.00 59.55 74.00 -14.45 52.54  7.89 33,50 34.47 356 163 Peak HORIZONTAL
4 350,00 47.62 34,00 -4.38 40,61 7,88 33,539 34,47 356 163 swverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level {dBuV/m) Date: 2016-05-21 Time: 19:50:01
1
120
|12
100
80 FCC CLASS-B PK
60 I
FCC CLASS-B AV
M w
I N L=
40
20
GSI!(]U 5230. h250. K270. 5290. 5310. 5330. 5350. K3T0. 5400
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/FPos A/FPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBu¥/m dBu¥/ dE  dBu¥ dE  dE/m dE deg Ciil
1 5205.51 121.58 114,62 7.91 33,52 34.47 356 168 Peak HORIZONTAL
2 5208.08 111,12 104,16 7.91 33,52 34,47 356 168 hdverage HORIZONTAL
3 5250.00 49,16 54,00 -4.84 42,15 7,89 33,59 34,47 356 168 dverage HORIZONTAL
4 535096 AD.AS 74000 -13.35 53,44 TR0 33,50 34 .47 356 168 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
130 Level (dBuV/m) Date: 2016-05-21 Time: 20:06:53
120 1
2
P e
100
80 FCC CLASS-B PK
ri g

60 k) FCC CLASS-B AV
40

20

65220 52540, 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420

Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin

1 5316.15 120.24 113,25  7.91 33.55 34.47 o 177 Peak HORIZONTAL

2 5346.41 110,22 102,32 7,90 33,57 24.47 4 177 Average HORIZONTAL

3 5350.00 53,22 54,00 -D.7% 46,21 7.89 33,50 34 .47 o 177 dverage HORIZONTAL

4 5351.28 70,23 7.00 -3.47 62,32 TR 33,59 34,47 4 177 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
FCC ID: UDX-60043010

Page No.
Issued Date

: 3164 of 3433

: Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 100
13pLevel (dBuVim) Date: 2016-05-21 Time: 20:19:03
5
120
i
100
80 FCC CLASS-B PK
1 3
60 FCC CLASS-BAV
_.-d.a—-"““'"' “H“—H‘—rm‘__
_'_,,H“,_,h_,_,d_._._._w_,_\m—f‘”dﬂ ]
40
20
05400 5430. 5450, 5470. 5490, 5510. 5530. 5550. 5570. 5600
Frequency (MHz)

Limit Owver FRead CableAntenna Preamp T/Po:  A/FPos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin

1 545744 f3.46 74.00 -10.54 56,30 7.89 33,74 34,47 357 159 Peak HORIZONTAL
a 460,00 49,83 54,00 -4.17 42,67  7.88 33,74 34.47 357 159 sverage HORIZONTAL
3 5470.00 43,78 74.00 -10.22 56,59  7.90 33,76 34.47 357 159 Peak HORIZONTAL
4 470,00 52,04 34,00 -1.96 44,85 7,90 33,76 34.47 357 159 sverage HORIZONTAL
5 5502.24 120,92 112,68  7.91 33,30 34.47 357 159 Peak HORIZONTAL
& 5502.24 110.41 103,17 7,81 33,80 34.47 357 159 sverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130 Level {dBuVim) Date: 2016-05-21 Time: 20:59:26
120 P
Fi
100
80 FCC CLASS-B PK
1 3

60 FCC CLASS-B AV
40

20

65-430 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730

Frequency (MHz)
Limit Ower Read Cablefintenna Freamp T/Fos AfFos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE deg Ciil

1 s460.00 59,08 74,00 -14.92 51,92 7,29 33,74 34 .47 1 212 Peak VERTICAL

2 s460.00 47,86 54,00 -6.14 40,70 7.80 33,74 34 .47 1 212 Average VERTICAL

3 s470.00 59,38 74,00 -14.62 52,19 7.90 33,76 34.47 | 212 Peak VERTICAL

4 s470.00 47,90 54,00 -4.10 40,71 7.90 33,76 34,47 1 212 Average VERTICAL

5 S581.44 120,45 112,95 7.94 34,05 34.49 | 212 Peak VERTICAL

& 5582 .40 110,33 102,83 7.94 34,05 34.49 1 212 Average VERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
130Level (dBuV/m) Date: 2016-05-21 Time: 21:09:41
120 1
2
e

100

80 FCC CLASS-B PK

4

60 3 FCC CLASS-B AV

M ﬁ_‘““"_-*——u'—«——u—.—m___.\_h
40

20

65650 5660. 5670. 5630. 5690. 5700. 5710. 5720. 5730. 5740, 5750

Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin

1 SAU7.44 120,22 112,44  7.80 34.40 34.51 | 166 Peak HORIZONTAL
2 5702.24 109,61 _ . __ oo 10t 7oe9 34,40 34,51 1 146 Average HORIZONTAL
3 ST25.00 53,83 54,00 -D.17 45,97 7.87 34.50 34.51 | 166 dverage HORIZONTAL
4 S748.27 67,93 .00 -4.02 40,12 T7.AT 34,50 34,52 1 146 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 54
130|_e1,'e| {dBuVim) Date: 2016-05-21 Time: 22:01:45
120 1
100 V
80 FCC CLASS B PK
60 FCC CHASS-B AV
M Rl e
40
20
6517(] 5200. 5220. 52440. 5260. 52380. 5300. 5320. 5340. 5370
Frequency (MHz)
Limit 0Ower ERead Cablefintenna Freamp T/Fos A4/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin
1 S267.76 117.30 110,36 7.93 33,48 34.47 355 163 Peak HORIZONTAL
2 5273.53 106.40 99,46 7.93 3348 34.47 355 162 Average HORIZONTAL
3 535256 52,17 54,00 -1.83 45,16  7.89 33,50 34,47 355 163 dverage HORIZONTAL
4 5353.53 73,29 .00 -0.71 66,28 TR 33,59 34,47 355 142 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130Level {dBuV/im) Date: 2016-05-21 Time: 22:17:19
120 o
1
\—r\-v—-—u_n
100
80 FCC CLASS B PK
I
60 3 FCC CLASS-B AV
M Hm%
40
20
6521(] 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin
1 5313.53 105.57 8,58  7.91 33,55 34,47 20 180 Averagze HORIZONTAL
2 5324 .74 115,92 108,92 7,90 33,57 34,47 a0 180 Peak HORIZONTAL
3 5350.32 52,76 34.00 -1.24 45,75 7.809 33,50 34,47 20 180 Averagze HORIZONTAL
4 S363.78 A9.46 .00 -4.54 A2.44 0 T.RE 33,461 34,47 20 180 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 102
130Level {dBuV/m) Date: 2016-05-21 Time: 22:41:26
120 5
G
[
100
80 FCC CLASS-B PK
1[3
60 R 4 FCC CLASS-B AV
e —t—" M
N R—
40
20
05410 5440, 5460. 5430. 5500. 5520. 5540, 5560. 5530, 5610
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp T/Fos A4/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B deg an
1 545776 47,11 74,00 -6.89 59,95 7,30 33 74 34 47 356 161 Peak HORIZONTAL
2 24509.04 51.54 54,00 -2.46 44,38 7,80 33,74 3447 356 161 Averagze HORIZONTAL
3 462,063 A47.41 400 -6.39 @025 7.9 33074 34 47 356 161 Peak HORIZONTAL
4 470,00 53,59 54.00 -0.41 446.40  7.90 33,76 34.47 356 161 Averagze HORIZONTAL
5 5504 .87 117.32 110,09 7,91 33,80 34.47 356 161 Peak HORIZONTAL
fi 5506.80 106.00 O8.76  7.91 33,30 34,47 356 161 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 110

Level (dBuV/m) Date: 2016-05-21 Time: 23:29:27

130

120 i

[

100

80 FCCCLASS-BPK

7
60 FCCCLASS-BAV

20

5300 5400. K500. R600. K700. 5300
Frequency (MHz)

Limit Owver FRead Cablefintenna Preamp T/Pos 4/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin

1 5454.39 66,23 74.00 -7.77 59,07 7.89 33,74 34,47 345 lal Peak VERTICAL
a 460,00 48,78 34,00 -5.22 41,62 7,89 33,74 34.47 345 161 swverage VERTICAL
3 5469.20 49,21 54.00 -4.79 42,02 7.90 33,76 34.47 345 lal dwverage VERTICAL
4 470,00 66,23 74,00 -7.77 59,04 7,90 33,76 34.47 345 161 Peak VERTICAL
5 5544.39 104.34 e, 95 7,83 33,095 34.48 345 lal hverage VERTICAL
f 545,19 116,82 109,42 7,83 33,95 34,44 345 161 Peak VERTICAL
7 3715.00 59,52 74.00 -14.13 51.96  7.87 34.50 34.51 345 lal Peak VERTICAL
8 5715.00 48,19 54.00 -5.81 40,33  7.87 34.50 34.51 345 16l dwverage VERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
130Level (dBuV/m) Date: 2016-05-21 Time: 23.53:06
120 1
2
100 ﬁT’_,
80 n FCC CLASS-B PK
60 3 FCC CLASS-B AV
M ‘-MM
40
20
655]'0 5600. 5620. 5640. 5660. 5630. 5700. 5720. 5740, 5770
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin
1 SeA1.03 118.05 110,34 7.91 34,30 34.50 350 162 Peak HORIZONTAL
2 5678.01 106,13 83,29 7.90 34,35 34.51 359 162 Average HORIZONTAL
3 ST25.00 53,14 54,00 -D.&6 45,28 T.87 34,50 34.51 350 162 dverage HORIZONTAL
4 5732.27 71,94 7400 -2.06 64,09 7,87 34,50 34,52 359 162 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

Test Engineer | Peter Wu & Gary Chu | Configurations

IEEE 802.11ac MCS0/Nss2 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58
130 Level (dBuV/m) Date: 2016-05-22 Time: 02:12:54
120
1
80 p FCC CLASS-B PK
60 3 FCC CLASS-B AV
40
20
65140 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency (MHz)
Limit Ower Fead Cablefintemna Preamp T/Fos 4/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE deg Ciil
1 5253.94 112,52 105,59 7.94 33 .45 34,47 359 173 Peak HORIZONTAL
2 532221 98,58 01,59  7.91 33,55 34.47 350 173 hverage HORIZONTAL
3 5250.00 53,77 54,00 -0.23 46,76 7,89 33,59 34,47 350 173 bverage HORIZONTAL
4 5353085 7121 .00 -2.79 A4.20 0 T.RO 33,50 34 .47 350 173 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity

56%

Test Engineer Peter Wu & Gary Chu Configurations

CH1

IEEE 802.11ac MCS0/Nss2 VHT80

Chain 3 + Chain 4

06,122 /Chain 1 + Chain 2 +

Test Mode Mode 2
Channel 106

130 Level ({dBuV/m) Date: 2016-05-22 Time: 02:27:28
120

5
100
80 FCC CLASS-B PK
4 7 '

60 y i FCC CLASS-B AV
40

20

65380 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680

Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp T/Fos A/Fos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin

1 545052 A6, 08 74,00 -7.92 S5R.02 7.0 3374 34 .47 350 164 Peak HORIZONTAL

2 s460.00 53,21 54,00 -0.79 44,05 7.9 33074 34 .47 350 164 dverage HORIZONTAL

3 s470.00 &9.18 74,00 -4.82 #1.99  7.90 33,76 34.47 350 164 Peak HORIZONTAL

4 470,00 53,58 54,00 -0.42 46,329 7.90 33,76 34.47 350 164 dverage HORIZONTAL

5 5506.44 110,85 103,61 7.91 33,80 34.47 350 164 Peak HORIZONTAL

& S506.44 99,46 02,22 7,91 33,80 34.47 359 164 bverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level ({dBuV/m) Date: 2016-05-22 Time: 02:39:43
120 1
2
100 /v-"“—“‘“‘“\w‘!“‘”"
80 FCC CLASS-B PK
4 !
60 FCL CLASS-B AV
M A ]
40
20
GS-dﬁ(] 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5760
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin
1 S577.79 116.25 105,74 7.94 34.05 34.48 | 168 Peak HORIZONTAL
2 56242.02 102,11 g4.52 7.9 34,15 34,50 1 168 Average HORIZONTAL
3 ST25.00 53,40 54.00 -D.40 45,74 787 34,50 34.51 | 168 dverage HORIZONTAL
4 5749.21 e3.60 7400 -5.40 &0.75 7.47 34,50 34,52 1 1462 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddie Channel

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 144
130eve! (dBuVim) Date: 2016-05-21 Time: 21:48:47
120 -
1
100
80 FCC CLASS-B PK
3
60 FCC CLASS-B AV
M “'«-—-_n_\,_,l_w 4
40
20
05470 5600. 5700. 5800. 5900. 5970
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/FPos A/FPos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB deg cin

1 5722.40 109,56 101.70  7.87 34.50 34.51 354 172 average VERTICAL

2 5724 .81 119,14 111,28 7,87 34,50 34.51 354 172 Peak VERTICAL

3 5850.00 60,98 74.00 -13.02 52,87  7.80 34.35 34,54 354 172 Peak VERTICAL

4 Se50.00 49,32 54,00 -4.42 41,21 7,80 34,85 34,54 354 172 average VERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 142

130 Level {dBuVim) Date: 2016-05-22 Time: 00:19:24
120 f

2

100

80 FOC CLASS-B PK

60 &

N FOC CLASS-B AV
A“_WMM LT 4
40
20
65460 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp T/Fos A4/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE deg Ciil

1 5701.19 118,49 110,71 7.89 34,40 34,51 1 201 Peak VERTICAL

2 570680 105,82 &.00  7.82 34.45 34051 1 201 Average VERTICAL

3 S250.00 a0.56 74,00 -12.44 52,45 7.0 34,35 34,34 1 201 Peak VERTICAL

4 sR50.00 48,83 54,00 -5.17 40,72 T.RD 34085 34,54 1 201 Average VERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 138
130 Level (dBuV/im) Date: 2016-05-22 Time: 03:00:50
120
2
1
100
80 3 FCCCLASS-BPK
60 " FCC CLASS-B AV
40
20
65440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limlt 0Ower PEead Cablefintenna Preamp T/Fos AfFos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥

Lo b —

5722.05 103.36
726,56 112,03
5856.41 72,63 74.00 -1.37 64.48
857,21 51,09 34,00 -2.91 42,94

94.04
104,14

dB

7.58
787
7.74
7.79

dE/m

24,45
34,50
24.90
34,90

ltem 1, 2 are the fundamental frequency at 5690 MHz.

dB

34,51
34,52
24,54
34,54

deg Cin
3 166 Averagze HORIZONTAL
3 166 Peak HORIZONTAL
3 166 Peak HORIZONTAL
3 166 dverage HORIZONTAL

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 52
130 Level (dBuV/im) Date: 2016-05-22 Time: 03:45:41
120 !
100
80 FCC CLASS-B PK
60 4
FCC CLASS-B AV
40
20
05110 5140, 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Lo b —

Limlt 0Ower PEead Cablefintenna Preamp T/Fos AfFos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B deg Cin
5257.12 140,59 112,46  7.94 33,46 34.47 354 174 Peak VERTICAL
5258.08 111,22 104,28 7,94 33,46 24.47 359 174 Average VERTICAL
5350.00 43,15 54.00 -5.85 41,14 7.89 33,50 34,47 354 174 Average VERTICAL
5350.96 53,99 74,00 -15.00 51,98  7.89 32,59 34.47 359 174 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level ({dBuV/m) Date: 2016-05-22 Time: 04:08:44
120 1
2
e
100
80 FCC CLASS B PK
3
60 4 FCC CLASS-B AV
M M
40
20
GSE(](] 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp T/Pos  AfPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB deg Cin
1 520583 118,48 111,72 7.91 33,52 34,47 350 160 Peak HORIZONTAL
2 5306.41 108,14 1a1.18 7,91 33,52 34,47 350 160 dverage HORIZONTAL
3 5350.00 &9.77 74,00 -4.23 #2076 T.RO 33,50 34 .47 350 160 Peak HORIZONTAL
4 5350.00 53,35 54,00 -0.45 46,34 7,39 33,59 34,47 359 160 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No.

FCC ID: UDX-60043010 Issued Date

: 3180 of 3433

: Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Channel 64
130 Level {dBuV/m) Date: 2016-05-22 Time: 04:19:03
120 2
1
100
80 4 FCCCLASS-BPK
60 B FCC CLASS-B AV
_H_‘___'__,_,_,,_.-r.-‘-—-"—"'”"'"‘m M
40
20
652]'0 5280. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp T/FPos A/FPos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBu¥/m dBu¥/ dE  dBu¥ dE  dE/m dE deg Ciil
1 532208 109.04 102,05  7.91 33,55 34,47 350 182 bverage HORIZONTAL
2 5322 .56 118,58 111,59 7.91 33,55 34,47 350 182 Peak HORIZONTAL
3 5250016 52,87 54,00 -0.13 44,86 7.29 33,50 34 .47 359 182 bverage HORIZONTAL
4 5353.05 73071 .00 -0.29 #4670 TLRG 33,50 34 .47 350 182 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 100

13pevel (dBuVim) Date: 2016-05-22 Time: 13:12:01

120 B
5
-
100
80 4 FCC CLASS-B PK
1
60 3 FCC CLASSBAV
_AJ‘""-\’
M
40
20
05400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5600
Frequency {(MHz)

Limit Ower PRead CableAintenna Preamp A/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m 4B cin deg

1 345769 87,40 74,00 -4.60 a0.24 7,88 33,74 34,47 2410 | Peak VERTICAL
2 s460.00 50,67 54.00 -2.23 42,51 7.89 33,74 34.47 240 | dverage VERTICAL
3 468,27 53,89 34,00 -0.01 46,80 7.90 33,76 34.47 2410 | dwverage VERTICAL
4 S469.55 73064 74NN -N.3A 6645 7.90 33,76 34,47 240 1 Peak VERTICAL
5 549327 108.10 100,89  7.90 33,78 34.47 240 | dverage VERTICAL
& 5409,36 117,85 110,61 7,91 33,50 34.47 240 1 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
130 Level {dBuV/m) Date: 2016-05-22 Time: 13:26:47
120 5
il
100
80 FCC CLASS-B PK
2 4 g
60 FCC CLASS-B AV
PR -
40
20
65330 5400. 5500. 5600. 5700. 5800. 5830
Frequency {MHz)
Limit Ower Read Cablefintenna Freamp A/Fos T/Fos

Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 423,75 46,15 54,00 -7.85 39,06 7,87 33,469 34,47 200 | bverage VERTICAL
2 5434017 sB.018 74000 -15.82 51,05 7.8B 0 33,73 34 .47 200 1 Peak VERTICAL
3 S465.19 45,99 54,00 -2.01 38,80  7.90 33,76 34.47 200 | bverage VERTICAL
4 s470.00 58,05 74.00 -15.95 50,85 7.90 33,76 34,47 200 1 Peak VERTICAL
5 S575.99 118,32 Lio.al 7,94 34,05 34,43 200 | Peak VERTICAL
& 557760 109,43 102,12 7.94 34,05 34,43 200 | bveraze VERTICAL
7 572744 46,52 54,00 -7.48 3R.E7 0 TR 34,50 34,52 200 | Average VERTICAL
8 5767.47 5R.BO 74,00 -15.11 50,97 7.85 34460 34,53 200 | Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 140

130 Level (dBuV/m) Date: 2016-05-22 Time: 13:37:10

120 1

100

80 4 FCCCLASSBPK

60 FCCCLASS-BAV

M M—M—“‘W

40
20
65600 5630. K650, K6T0. 5690. A710. 5730. K750. KTT0. 5800
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp A/FPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBu¥/m dBu¥/ dE  dBu¥ dE  dE/m dE it deg
1 S693.59 116,40 108,82 7.89 34.40 34,51 156 | Peak VERTICAL
2 SR03.50 107,28 99,50 7,80 3440 34.51 156 1 Average VERTICAL
3 ST25.00 52,33 34,00 -1.47 44,47 7.87 34,50 34,351 156 | bverage VERTICAL
4 AT25.064 0 73058 .00 -0.42 A5.0T2 TLRT 34,50 34051 156 1 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 54
130 Level {dBuVim) Date: 2016-05-22 Time: 09:21:45
120 2
1
100 Yl
80 FCC CLASS-B PK
4
60 3 FCC CLASS-B AV
%v_._-_v-_ﬁ_'/_af/f \MM
40
20
65020 5100. 5200. 5300. 5400. 5520
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp A&/Fos T/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 5261.99 104,82 97,89 7.94 33 45 3447 172 358 bverage VERTICAL
2 528282 116,98 110,03 7.92 33,50 34,47 172 358 Peak VERTICAL
3 5353.33 52,076 A4.00 -1.24 45,750 7,89 33,59 34,47 172 358 hverage VERTICAL
4 5363.75 AT.11 74000 -46.89 A0.09  T.RB 3341 34,47 172 358 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62

130 Level (dBuV/m) Date: 2016-05-22 Time: 09:37:11

120 5

100 [

20
o FCCCLASSBPK

60 FCCCLASS-BAV

M 'MM

40
20
65210 5240, 5260. 5280. 5300. 5320. 5340, 5360. 5380. 5410
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB Cin deg
1 520333 102.70 95,74 7.91 33,52 34.47 143 352 bwverage VERTICAL
2 5295.26 116,05 1ae. 08 7,91 33,52 24.47 142 352 Peak VERTICAL
3 5350.39 71,22 .00 -2.7% A4.21  T.BO 33,50 34 .47 143 352 Peak VERTICAL
4 5350.71 52,015 54.00 -1.85 45,14 7,89 33,59 34.47 142 352 Ahverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature

22°C

Humidity

56%

Test Engineer

Peter Wu & Gary Chu

IEEE 802.11ac MCSO/Nss3 VHT40

Configurations | CH 102,110, 134/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 102
130 Level ({dBuV/im) Date: 2016-05-22 Time: 11:49:24
120
6
4]
100 i
80 3 FGC CLASS-B PK
I
60 4 FOQC CLASS-B AV
.l—"f‘
M
40
20
65260 5300. 5400. 5500. 5600. 5700. 5760
Frequency (MHz)
Limlt ©Ower Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBuV/m dBuV./wm dE  dEuV¥ dBE  dE/m dB Cin deg
1 5453.91 70,17 74,00 -3.83 A3.01 7.80 3374 34 .47 157 356 Peak VERTICAL
2 s460.00 50,71 54,00 -2.29 42,55 7,89 33,74 34,47 157 356 Average VERTICAL
3 S4e6.80 73,75 .00 -0.25 @b6.56 7900 33,76 34,47 157 356 Peak VERTICAL
4 470,00 53,37 54,00 -0.43 46,18 7.90 33,76 34.47 157 356 Average VERTICAL
5 5501.99 102 .45 95,21 7.91 3380 34.47 157 356 hverage VERTICAL
& 5505.10 113,28 104.04  7.91 33,80 34.47 157 356 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level (dBuV/im) Date: 2016-05-22 Time: 12:10:08
120
5
100 [l
80 FCC CLASS-B PK
3
60 FCC CLASS-B AV
2_‘_4_',./:—‘
W—*—H—'—'“‘”'
40
20
65300 5400. 5500. 5600. 5700. 5800
Frequency (MHz)
Limit Ower Read Cablefintenna Freamp A/Fos T/Fos

Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 453,05 59,52 74,00 -14.48 52,36 7,29 3374 34 .47 140 356 Peak HORIZONTAL
2 545785 47,43 54,00 -6.37 40,47 7.0 33074 34 .47 140 356 Average HORIZONTAL
3 S466.80 AL 11 74,00 -12,89 52,92 7.90 33,76 34.47 140 356 Peak HORIZONTAL
4 S468.27 4AR.3R s4.00  -5.62 41,19 7.90 33,76 34,47 140 356 Average HORIZONTAL
5 5533.97 104,80 97,46 7,92 33,90 34,48 140 356 Average HORIZONTAL
& 5562.82 115,97 108,51 7.94 34,00 34,43 140 356 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
13pLeve! (dBuVim) Date: 2016-05-22 Time: 12:20:46
120
2
;
100 i
20
R FCC CLASS-B PK
60 4 FCC CLASS-B AV

._.v———-———//ﬂw W

40
20
65-42(] 5500. H600. &700. 5800. 5920
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp A/FPos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/m dBu¥/ dE  dBu¥ dE  dE/m dE it deg
1 S666.80 103,48 5,77 791 34,30 34.350 147 [ dverage HORIZONTAL
2 SR82.02 113,82 104.08  7.90 34.35 34,51 147 [ Peak HORIZONTAL
3 S726.09 7127 .00 -2.73 4341 T.A7 34,50 34.51 147 [ Peak HORIZONTAL
4 726,00 5374 54,00 -0.26 45,83 T.RT 34,50 34,51 147 0 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C

Humidity

56%

Test Engineer | Peter Wu & Gary Chu

Configurations

IEEE 802.11ac MCS0/Nss3 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2

Channel 58

Level (dBuV/m)

Date: 2016-05-22 Time: 09:42:54

130

120

100

20

FCCCLASSBPK

60

3 FCCCLASS-BAV

e e —

40
20
65(]4(] 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit Ower Eead Cableintenna Freamp A&/Fos T/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/w dBuV/m dB  dBu¥ dB  dB/m 4B i deg
1 5266.76 00,44 01,50 7,93 33 .48 3447 147 [ dverage HORIZONTAL
2 5270.77 109,74 102,80  7.93 33,43 34,47 147 [ Peak HORIZONTAL
3 5250.90 53,31 54,00 -0.69 46,30 7.89 33,50 34 .47 147 [ dverage HORIZONTAL
4 535971 70,43 .00 -32.57 4341 T.R% 33,461 34.47 147 [ Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 106
130 Level (dBuV/m) Date: 2016-05-22 Time: 10:09:18
120
5

100 :

80 FCC CLASS-B PK

1 3
60 8
24 FCC CLASS-B AV

40

20

GSEB(] 5400. 5500. 5600. 5700. 5780

Frequency {(MHz)
Limlt ©wer Read Cableintenna Preamp AFPos  T/Pos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBuV/m dBuV/m dB  dEuV¥ dE  dE/m dB [ deg

1 s421.83 a7.16 74,00 -6.84 A0.07 7.7 33,60 34 .47 164 [ FPeak HORIZONTAL

2 s460.00 52,47 54,00 -0.53 44,21 7.89 33074 34 47 144 [ dverage HORIZONTAL

3 s464.30 66,71 74,00 -7.29 50,52 7,90 33,76 34,47 164 [ Peak HORIZONTAL

4 sde6.70 53,75 54,00 -0.25 46,56 T.90 33,76 34.47 164 [ dverage HORIZONTAL

5 5506.76 109,47 102,23 7.91 33,80 34.47 164 [ Peak HORIZONTAL

& S506.76 99,82 2,58 7,91 33,80 34.47 164 [ dverage HORIZONTAL

7 5725.00 46,86 54,00 -7.14 39,00 7,87 34,50 34,51 164 [ dverage HORIZONTAL

8 2740074 5B.84 0 74.00 -15.16 50,95 7.36 34,55 34,52 164 [ Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level {dBuVim) Date: 2016-05-22 Time: 10:55:10
120 g
G
100 ]
80 FOC CLASS-B PK
132 "
60 7 FOC CLASS-B AV
EwW M|

Mﬂw- MWM
40
20

6536(] 5400. 5500. 5600. 5700. 5800. 5860

Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg

1 544%.94  a61.97 7400 -12.03 54,81 T.R9 33074 3447 142 359 Peak HORIZONTAL
2 5458.56 48,96 54.00 -5.04 41,80 7,89 33714 24,47 142 359 hverage HORIZONTAL
3 s4al.7h 63,22 74.00 -10.78 S5A.06 T.RD 3374 34,47 142 359 Peak HORIZONTAL
4 5467.27 50,06 54.00 -3.94 42,87 7.90 33,76 24.47 142 359 hverage HORIZONTAL
5 5579.55 116.47 g, 97 7.94 34,05 34.49 142 359 Peak HORIZONTAL
b S506.76 101,93 _ o443 7ed 34,05 34,49 142 359 hverage HORIZONTAL
7 5745.00 53016 54.00 -0.84 45,30 787 34,50 34.51 142 359 hverage HORIZONTAL
8 5743.01 e6.16 74.00 -7.84 5R.27 7.8 34,55 34,52 142 359 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
FCC ID: UDX-60043010

Page No.

: 3192 of 3433

Issued Date : Sep. 30, 2016



SPORTON LAB.

Report No.: FR641615-01

Straddle Channel

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 2
Channel 144

130 Level (dBuV/im) Date: 2016-05-22 Time: 13:46:30
120 2

1
100
80
RIS AT RA-3M
60 =
3 o]
40
20
05470 5600. 5700. 5200. 5900, 5970
Frequency (MHz)
Limlt 0Ower RBead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg

1 5722.40 109,94 102,08 7.87 34.50 34.51 151 0 Adverage VERTICAL

2 5724.01 118,18 110,22 7,87 34,530 34,51 151 [ Peak VERTICAL

3 585141 46,73 aR.20 -21.47 33,62 7.80 34,85 34.54 151 0 Adverage VERTICAL

4 2949 .97 59,21 AR.20  -3.99 50,83 7.74 35,15 34,54 151 [ Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 142
13pLevel (dBuVim) Date: 2016-05-22 Time: 13:58:20
120 1
2
100 1
80
RIS AT RA-3M
F)
60
S A N
40
20
05460 s5500. 5600. 5700. 5200, 5900. 5960
Frequency {(MHz)
Limit Ower Read Cablefintenna Freamp A/Fos T/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 571321 118,13 110,33 7,88 34,45 34 51 173 340 Peak VERTICAL
2 5722.82 103.28 95,42 7,87 34,50 34.51 173 260 Average VERTICAL
3 S250.00 4é.74 AR2.20 -21.46 38,43 TR0 34,35 34,54 173 340 bverage VERTICAL
4 5879.87 A3.18 AR.20 -5.02 55.00 7.7 34.95 34,55 173 360 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.1Tac MCSO/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 2
Channel 138
130.Level (dBuVim) Date: 2016-05-22 Time: 11:11:07
120
2
1
100
80
3 LRI T5 AT RA-5M
60 K’\_\\\
w
40
20
05190 5300, 5400, 5500, 5600. 5700, 5200. 5900. 6000. 5100, 6190
Frequency {(MHz)
Limlt ©Ower Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase
MHz dBuV/m dBu¥/m dB  dEuV¥ dE  dE/m dB [ deg
1 5693,21 101.08 93,30 7,89 34.40 34.51 171 2 hverage HORIZONTAL
2 S696.41 111,432 103,65 7.89 34,40 34,51 171 2 Peak HORIZONTAL
3 5853.46 AR.05 AR.20 -0.15 59.94  7.80 34.85 34.54 171 2 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

802.11ac MCS0/Nss2 VHT80+80

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 1/CH 424106/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 2

Channel 42

130 Level (dBuV/m)

Date: 2016-05-25 Time: 18:00:12

120

100

a0

FCCCLASSBPK

60

FCC CLASS-B AV

5

20

f

0

5010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380.

Frequency (MHz)

Limit Ower Read Cablefntenna Preamp A/FPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Fol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m 4B cin deg
5145.26 66,05 74,00 -7.95 59,31 7.90 33,31 34.47 147 333 Peak HORIZONTAL
514010 52,27 54,00 -1.73% 45,53 7.90 33,31 34 .47 187 333 Awverage HORIZONTAL
524205 95,88 88,95 7,95 3344 3447 147 333 hwverage HORIZONTAL
524397 106,20 gg.28  7.95 33 .44 3447 187 333 Peak HORIZONTAL
S403.59  A1.32 74,00 -12.68 54,25 7,87 33,67 34.47 147 333 Peak HORIZONTAL
5410.00 48,36 54,00 -5.644 41,29 T.R7 33467 3447 187 333 Awverage HORIZONTAL

[ LN Y P

ltem 3, 4 are the fundamental frequency at 5210 MHz.

5410

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
13pLeve! (dBuVim) Date: 2016-05-25 Time: 18:21:09
120
5

100 6

80 1 FCC CLASS-B PK

o
7
80 | 4 FCC CLASS-B AV
,.,_.d"\—ul"‘"'"'
40
20
05330 5360. 5380. 5400. 5420. 5440. 5460. 540, 5500. 5520. 5540, 5560. 5580. 5600. 5620. 5640, 5660. 5680. 5700. 5730

Frequency {(MHz)

Limit Ower Eead Cableintenna Freamp A&/Fos T/Fos
Freq Level Line Limlt Lewel Loss Factor Factor Eemark Pol/Phase

MHz dBuV/w dBuV/m dB  dBu¥ dB  dB/m 4B i deg
1 s458.21 72087 .00 -1.13 @571 T.RO 33074 34 .47 158 356 Peak VERTICAL
2 545885 52,31 54,00 -1.89 45,15 7.89 33,74 34,47 158 356 Average VERTICAL
3 5463.33 70,29 74,00 -32.071 @313 7RO 33074 34 .47 158 356 Peak VERTICAL
4 467,82 53,12 54,00 -0.83 45,93 7.90 33,76 34.47 158 356 Average VERTICAL
5 5407.95 108,57 101,33 7,91 33,80 34,47 158 356 Peak VERTICAL
& S506.92 96,04 88,80  7.91 3380 34.47 158 356 Average VERTICAL
7 5725.00 58,93 74,00 -15.07 51,07 7.87 34,50 34.51 158 356 Peak VERTICAL
8 ST26.80 47,57 54,00 -6.43% 39,072 7R 3450 3,52 158 356 Average VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu Configurations | Type 2/ CH 424122/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 2

Channel 42

130eve! (dBuvim)

Date: 2016-05-25 Time: 19:38:45

120

100

20

=

FCCCLASSBPK

60

fi
SFCCCLASS B AV

20

I S N S T

0

5010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower Read Cablefntenna Preamp A/FPos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBu¥V/m dBu¥V/m dE  dBu¥ dE  dE/m dE cin deg
5133072 7044 .00 -2.56 A4.74 0 T.RE 0 33,29 34,47 193 4 Peak HORIZONTAL
514010 52,47 54,00 -1.33 45,03 7.090 33,31 34,47 192 4 hverage HORIZONTAL
523885 105,92 99,00  7.95 33,44 3447 193 4 Peak HORIZONTAL
524205 094,40 87.77  T7.95 3344 34 .47 192 4 bverage HORIZONTAL
5353.59 51,43 54,00 -2.57 44,42 7,89 33,59 34,47 193 4 bverage HORIZONTAL
538544 59,97 74,00 -14.03% 52,93 7,86 33,465 34 .47 192 4 Peak HORIZONTAL

[N Y LT

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122

130 Level (dBuV/m)

Date: 2016-05-25 Time: 19:50:38

120

100

20

FCCCLASSBPK

60

FCC CLASS-BAV

if‘"'"ﬂ =

20

o, ||

0

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5630. 5700. 5720. 5740. 5760. 5780.

Frequency (MHz)

Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
5456.80 49,47 54,00 -4.53 42,31 T.RD 33074 3447 176 359 Average HORIZONTAL
545744 63,56 74,00 -10.44 56,40 7,89 33,714 24,47 176 359 Peak HORIZONTAL
5467.05 63,90 74.00 -10.10 56,71 7.90 33,76 34.47 176 359 Peak HORIZONTAL
s470.00 50,20 54.00 -3.80 43,00 7.90 33,76 34.47 176 359 Average HORIZONTAL
5507.82 93,56 g1.o00  7.95 34,10 34.49 176 359 hverage HORIZONTAL
SA24.74 110,23 102,60 7.93 34,20 34,50 176 359 Peak HORIZONTAL
5745.00 53,82 54,00 -0.1% 45,98 7,87 34,30 34,51 176 359 hverage HORIZONTAL
5747.31 689.56 7400 -4.44 Al.71 TLRT 34,30 34,52 176 359 Peak HORIZONTAL

(=m0 e W, PR WEY SR

ltem 5, 6 are the fundamental frequency at 5610 MHz.

5810

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80

Test Engineer Peter Wu & Gary Chu | Configurations | Type 3/ CH 42+138/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2

Channel 42
Level (dBuV/m} Date: 2016-05-25 Time: 20:24:21

130
120

100 b

80 FCCCLASS-BPK

i
2 FCC CLASS-BAV

WWMWM M 5-“-—-“

60

20

65010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410

Frequency (MHz)

Limit Owver FRead Cablefintenna Preamp 4/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg

1 514013 47.20 74.00 -6.80 &0.50 7.88 33,20 34.47 153 354 Peak HORIZONTAL
a 150,00 52,77 34,00 -1.2% 44,03 7,90 33,31 34.47 183 354 Average HORIZONTAL
3 5208.72 106.24 g.34 7,097 33,40 34.47 133 354 Peak HORIZONTAL
4 242,05 95,84 ga.72 0 7,95 3344 34,47 183 354 Average HORIZONTAL
5 5355.51 47,85 534.00 -4.15 40,83  7.88 33.41 34.47 183 354 Average HORIZONTAL
b 5379.87 61,99 74.00 -12.01 54.96  7.87 33,63 34.47 183 354 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
130 Level {dBuV/m) Date: 2016-05-25 Time: 20:37:02
120
2
1
100 —_—
80 FCC CLASS-B PK
3
60 FCC CLASS-B AV
M_'__—'——’_U__'——F T
.| 608
40
20
65440 5500. 5600, 5700. 5800. 5900, 5940
Frequency (MHz)
Limit Ower Read Cablefntenna Preamp A/Fos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase
MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB cin deg
1 5657.95 100,59 or.af 7.9l 34,30 34.50 182 3 hverage HORIZONTAL
2 S674.78 111,48 103,74 7.90 34,35 34 .51 142 3 Peak HORIZONTAL
3 sa50.00 A5.09 74,00 -3.91 546,98 780 34,85 34,34 182 3 Peak HORIZONTAL
4 s250.00 51,57 54,00 -2.43 43 46 7.0 34,35 34,54 142 3 bverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 4/ CH 58+106 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2

Channel 58
Level (dBuV/m} Date: 2016-05-25 Time: 21:49:09

130
120

100 7

20
- FCCCLASS-BPK

60 5 FCC CLASS-BA}QI

1 M mw

20

65090 5120. 5140. 5160. 5120. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440, 5460. 5490

Frequency (MHz)

Limit Owver FRead Cablefintenna Preamp 4/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg

1 5106.03 48,21 54.00 -5.79 41.81 7.82 33,15 34.47 192 2 hverage VERTICAL
a 5142, %6 60,19 74,00 -13.81 53,45 7,90 33,31 34.47 192 2 Peak VERTICAL
3 5257.95 107.55 100,62 7.94 33,48 34.47 192 2 Peak VERTICAL
4 531372 95,87 gg.88 7,91 332,55 34.47 192 2 dverage VERTICAL
5 350,00 53,91 54.00 -0.09 46.90 7.89 33,50 34.47 1u2 2 hverage VERTICAL
b 5372.69 71,28 74,00 -2.72 64.25  7.87 33,63 3447 1u2 2 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 106
Level (dBuV/m) Date: 2016-05-25 Time: 22:01:38

130

120

100 £

30
4 FCC CLASS-B PK

:
8ol NE FCC CLASS-BAV

w__.‘. T M___ 7

20

6533(] 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 56280. 5700. 5730

Frequency (MHz)

Limit Ower Fead Cablefintenna Preamp A4/Fos T/Pos
Freq Level Line Limlt Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B i deg

1 453,72 7161 74,00 -2.39 a4 45 7088 33,74 34,47 241 % Peak VERTICAL
2 456,80 52,71 54.00 -1.29 45,55 7.89 33,74 34.47 241 B hverage VERTICAL
3 468,00 53,24 34,00 -0.76 46,05  7.90 33,76 34.47 241 B Average VERTICAL
4 469,36 49,96 74.00 -4.04 42,77 7.90 33,78 34.47 241 % Peak VERTICAL
5 506,25 05,85 ga.71 7.9 32,80 34.47 241 B Average VERTICAL
& 5521 .47 107,63 100,33 7,92 3385 34.47 241 % Peak VERTICAL
7 5725.00 47,461 54.00 -6.29 30,75 787 34.50 34.51 241 B Average VERTICAL
B 572%.72 59,51 74.00 -14.49 51,66 7.87 34,30 34,52 241 % Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

Test Engineer | Peter Wu & Gary Chu | Configurations | Type 5/ CH 58+122/

IEEE 802.11ac MCS0/Nss2 VHT80+80

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58
130Level {dBuVim) Date: 20116-06-01 Time: 16:19:42
120 )
100 3
Tt
80
FCC CLASS-H PK
5
1
60 FCC CLASS-H AV
,_2__,._«_,—/“”/ I S S N T
40
20
65140 8170, 5190, 5210, 5230, 5250. 5270, 5290, 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency {MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5144.33 57.11 74.009 -16.89 46.57 1@.43 33.74 33.63 175 89 Peak HORIZOHTAL
2 5150.08 45.75 54.89 -§.25 35.21 1@.43 33.74 33.63 175 89 Average HORIZOHTAL
3 5259.71 97.15 86.39 1@.46 33.91 33.61 175 89 Average HORIZOHTAL
4 5261.15 115.13 184.37 16.46 33.91 33.61 175 89 Peak HORIZOHTAL
5 5351.54 65.70 74.00 -5.30 54.81 19.43 34.06 33.60 175 89 Peak HORIZOHTAL
& 5352.02 53.79 54.900 -9.390 42.81 19.43 34.06 33.00 175 89 Average HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Rep

ort No.: FR641615-01

Channel 122

Level (dBuV/m)

Date: 2016-06-02 Time: 17:21:38

130

120

100

20

FCCCLASS-BPK

60

FCC CLASS-BAV

20

et || -6HB]

0

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5310
Frequency (MHz)

(== 10 e WL INCRWE C e

Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
5453200 51,52 54.00 -2.43 44,36 7.9 33074 3447 152 359 Average HORIZONTAL
5456.80 e6.20 .00 -7.80 59.04 7.9 33714 24,47 152 359 Peak HORIZONTAL
s46a5.20 65,92 7400 -B.08 5R.73 0 7.0 33,76 34.47 152 359 Peak HORIZONTAL
5409.20 51,24 54,00 -2.46 44,15  7.90 33,76 234.47 152 359 hverage HORIZONTAL
582,80 109,22 102,32 7.94 34,05 34.49 152 359 Peak HORIZONTAL
5622.00 93,64 gr.05 794 34,15 34.50 152 359 hverage HORIZONTAL
5747.60 64,43 7400 -9.52 56,43 7.7 34,50 34,52 152 359 Peak HORIZONTAL
5747600 51,14 54,00 -2.86 42,29 7,87 34,50 34,52 152 359 hverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 6 / CH 584138/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 58

130 Level (dBuV/m) Date: 2016-06-02 Time: 18:25:38

120

100 L

80 FCC CLASS-B PK

60 FCC CLASS-BAV

20

65090 5120. 5140. 5160. 5120. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440, 5460. 5490

Frequency (MHz)

Limlt ©wer Read Cablefntenna Preamp AFPos  T/Pos

Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase

MHz dBuV/m dBuV/m dB  dEuV¥ dE  dE/m dB [ deg
1 s107.60 &0.001 74,00 -13.99 53,41  7.82 33,25 34.47 159 330 Peak HORIZONTAL
2 5129.20 47,44 54,00 -4.54 40,74 7.8 33,29 34,47 159 339 Average HORIZONTAL
g 5250960 102,45 05,52  7.04 33,48 34,47 159 330 Average HORIZONTAL
4 527720 107,35 1no.41 7,93 33,48 34,47 1549 339 Peak HORIZONTAL
5 535240 &4.99 74,00 -9.01 57.9%  7.80 33,50 34 .47 159 339 Peak HORIZONTAL
& 5352.40 53,23 54,00 -0.77 46,22 7.B0 33,50 34 .47 158 330 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 138

Level (dBuV/im) Date: 2016-06-02 Time: 19:27:56

130
120

100 1

80 FCCCLASSBPK

4
FCC QLASS B AV

- T |3

60

20

GMQ(] 5520. 5540. 5560. 55380. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5300. 5320. 5840, 5860. 5890

Frequency (MHz)

Limit Ower PEead CableAintenna Preamp A/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB cin deg

1 5694.00 97,54 g0.06  7.89 34.40 34.51 200 5 hverage VERTICAL
2 560850 108,87 101,09 7,89 34,40 34,51 200 5 Peak VERTICAL
3 5850.00 48.33 54.00 -5.67 40.22  7.30 34.85 34.54 200 5 hverage VERTICAL
4 5853.20 &1.02 74.00 -12.98 52,91  7.80 34.85 34.54 200 5 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 7 / CH 58+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 2

Channel 58
Level (dBuV/m)

Date: 2016-06-02 Time: 20:50:34

130

120

100

a0

FCCCLASSBPK

60

FCCCLASS-BAV

20

0

Frequency (MHz)

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460.

Limlt Ower Read Cablefntenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
1 S126.00 59.46 74.00 -14.54 52,81 T.85 33,27 34.47 178 352 Peak HORIZONTAL
2 S150.00 46,86 54.00 -7.14 40,12 7.90 33,31 24.47 178 352 Average HORIZONTAL
3 5302.00 107.25 oo, 39 7,91 33,52 34.47 178 352 Peak HORIZONTAL
4 5302.00 96,15 89,19 7.91 33,52 34.47 178 352 Average HORIZONTAL
5 5350.00 s6.94 .00 -7.06 59,93 7,80 33,50 34,47 178 352 Peak HORIZONTAL
f 5350.00 5380 54.00 -0.20 44,79 T.R9 33,50 34 .47 178 352 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

5490

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level {dBuV/m) Date: 2016-06-02 Time: 21:10:57
120 \
) "
100 3
20
4 15.407-NEW B4
EUWWWWWWM RV N v——
40
20
GMﬁﬂ 5500, 5600. 5700. 5800. 5900. 6000
Frequency (MHz)
Limit 0Ower Eead Cablefintenna Freamp A&/Fos T/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 S5647.92 A5.84 ARL20 -2.36 5R.017 0 T.92 34015 34,50 143 354 Peak VERTICAL
2 574836 110,55 102,66 7.86 34,55 34,52 163 354 Peak VERTICAL
3 5778460 99,74 a1.78 7.84 34,45 34,53 143 354 bverage VERTICAL
4 026,56 A3.T71 ARLVZD -4.49 55,42 7.7 35010 34,55 143 354 Peak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11Tac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 8 / CH 1064138 /
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 106
13pLevel (dBuVim) Date: 2016-06-02 Time: 21:52:54
120
G
100 3
ey
80 FCC fLASS-B PK
T2
60 FCC CLASS-B AV
M'»w ] 1
40
20
05280 5400. 55040, 5600. 5700. 5780
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
1 S456.00 A3.75 74.00 -10.25 5A.59 7.80 33,74 34,47 149 0 Peak VERTICAL
2 s457.00 51,87 54,00 -2.13 44,71 7.89 33,74 34,47 149 [ dverage VERTICAL
3 546400 65,24 74,00 -3.76 5&.05  7.90 33,76 34.47 149 0 Peak VERTICAL
4 S466.00 52,28 54,00 -1.72 45,09 7.90 33,76 34.47 149 [ dverage VERTICAL
5 549900 112,380 105,56 7.91 33.80 34.47 149 0 Peak VERTICAL
f 5534.00 95,90 83,56 7.92 33,00 34,43 149 0 Average VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 138
130 Level ({dBuV/m) Date: 2016-06-02 Time: 22:18:54
120
5
100 5
| n g
80 FCC CLASE-B PK
1
N 8
60 J | FCC CLASS-B AV
- [ po— R
I
40
20
65340 5400. 5500. 5600. 5700. 5300. 5900. 6000. 6040
Frequency {(MHz)
Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos

Freq Level Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥/m dB  dEuV¥ dE  dE/m dB [ deg
1 5454 80 4,70 7400 -9.30 57.54  7.A9 3374 34 .47 227 360 Peak VERTICAL
2 5456.20 51,03 54,00 -2.97 42,87 7.9 330 3447 227 360 Average VERTICAL
3 sdaa.00 51.60 54.00 -2.40 44,41  7.90 33,76 34.47 227 360 Average VERTICAL
4 Sde7.40 63,77 74,00 -10.23 56,58 7,90 33,76 34.47 227 340 Peak VERTICAL
5 SAE0. 84 104,54 9a.80  7.90 34.35 34.51 227 360 Peak VERTICAL
& 5693.52 94,06 86,28 7,89 34.40 34.51 227 360 Average VERTICAL
7 sa50.00 51.42 54,00 -2.58 43,31 7.80 34,85 34,54 227 360 Average VERTICAL
& 5851.00 61,13 74,00 -12.82 52,07 T7.80 34,85 34.54 227 340 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 9/ CH 106+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 106

130 Level (dBuV/m) Date: 2016-06-03 Time: 00:01:01

120

100

ki1

80 FCCCLASSBPK

60

FCC CLASS-BAV

20

6538(] 5410, 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5630

Frequency (MHz)

Limlt ©wer Read Cableintenna Preamp AfPos  T/Pos

Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase

MHz dBuV/m dBu¥/m dB  dEuV¥ dE  dE/m dB [ deg
1 5458 80 &4.10 74,00 -9.00 56.94 7,80 33,74 34 .47 145 [ Peak VERTICAL
2 sda0.00 51,61 54,00 -2.39 44,45 7,80 33,74 34,47 145 [ Average VERTICAL
g s466.80 64,68 74,00 -9.32 57,49 7,090 33,76 34,47 145 [ Peak VERTICAL
4 sdad. 40 51,99 54,00 -2.001 44,80  7.90 33,76 34.47 145 [ Average VERTICAL
5 5533.20 05,84 BA.50 7,02 33,00 34,48 145 [ average VERTICAL
f 534,00 106,42 99,08 792 33,00 34,48 145 [ Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level (dBuV/im) Date: 2016-06-03 Time: 00:22:31
120 \
P
100 3
80
4 15.407-NEW B4
e W 4
60 R e e LU
40
20
GMﬁﬂ 5500. 5600. 5700. 5800. 5900. 6000
Frequency (MHz)
Limit Ower PEead CableAintenna Preamp A/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark Fol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB cin deg

1 5647.92 65,97 68,20 -2.23 53,30 7.9 34,15 34.50 2149 5 Peak VERTICAL
2 5785.08 108,25 100,29  7.84 34,45 34,53 219 5 Peak VERTICAL
3 579%.40 97,71 8971 7083 34,70 34.53 2149 5 hverage VERTICAL
4 5027064 62,28 83,20 582 4.00  7.75 35,10 34.54 219 5 Peak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 10/ CH 122+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 122
130 Level (dBuV/m) Date: 2016-06-03 Time: 01:10:11
120 5
100 B
At e
80 FOC CLASS-B PK
7
24
60 FOC CLASS-B AV
_;J.-m_,-..r'ﬂ"'_'_‘m-'f T T e —
_,.,.._,.._,-\_n-u\.t'—\.rfv—'w\-"‘—"‘—"‘_'-“"_“‘
40
20
65360 5400. 5500. 5600. 5700. 5300. 5860
Frequency {(MHz)

Limlt ©wer Read Cableintenna Preamp AfPos  T/Pos

Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase

MHz dBuV/m dBu¥/m dB  dEuV¥ dE  dE/m dB [ deg
1 s5458.00 49,99 54,00 -4.00 42,83 7,80 33,74 34 .47 173 350 Average VERTICAL
2 5450.00 &2.26 74,00 -11.74 55,10 7.89 33,74 34,47 173 350 Peak VERTICAL
g s465.00 50,68 54,00 -3.32 43,49 7,090 33,76 34,47 173 350 Average VERTICAL
4 sda7.00 62,28 74,00 -11,72 55,09 7.90 33,76 34.47 173 350 Peak VERTICAL
5 5581, 68 116,37 1.7 7.94 34,05 34,49 177 350 Peak VERTICAL
& SA07.00 97,85 00,33 7,05 34,10 34.49 173 350 Average VERTICAL
7 5725.00 &6.66 74,00 -7.34 53,80 7.87 3,50 34,51 173 350 Peak VERTICAL
B 5725.00 53,85 34,00 -0.15 45,99 7,87 34,50 34,51 173 350 Average VERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level (dBuV/m) Date: 2016-06-03 Time: 01:26:42
120 \
) 2
100 3
a0
1 15.407-NEW B4
o |
4
60 TR -
40
20
65-460 5500. 5600. &700. 53800. 5900. 6000
Frequency (MHz)
Limit Ower PEead CableAntenna Preamp A/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factorx Eemark Fol/Phase

MHz dBuV/m dBu¥/m dE  dBu¥ dE  dE/m dB cin deg

1 248,56 67,90 68.20 -0.30 e&0.20 7.93 33,95 34.43 200 S Peak VERTICAL
2 5755.92 107.15 88,22 7,85 34,40 34.52 200 5 Peak VERTICAL
E 577868 96,72 aa.76 784 34,85 3453 200 5 #verage VERTICAL
4 5040.60 &1.49 68,20 -6.71 53.20 7.75 35.10 34.36 200 5 Peak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 11 /CH 1384155/

Chain 1T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 138
13pLeve! (dBuVim) Date: 2016-06-03 Time: 02:21:43
120
2
100 1
80 FCC CLASS-B PK
3
60 4 FCC CLASS-BAV
40
20
05440 5500. 5600. 5700. 5800. 5900. 5940

Frequency (MHz)

Limit Ower Fead Cablefintenna Preamp A4/Fos T/Pos
Freq Level Line Limlt Lewel Loss Factor Factor Eemark Pol/Phase

MHz dBuV/wm dBuV/m dB  dBu¥ dB  dB/m 4B i deg

1 666,50 08,40 a0.89 7,91 34,30 34.30 222 351 Average VERTICAL
2 5668.00 112,64 105,83 7,91 34,30 34.50 222 351 Peak VERTICAL
3 5857.00 &4.21 74,00 -9.69 56,16 7.79 34,90 34,54 222 351 Peak VERTICAL
4 5860.00 53.91 54.00 -0.09 4576 7.79 34.90 34.54 222 351 Average VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level (dBuVim) Date: 2016-06-03 Time: 02:57:01
120
2
100 3
80
1 15.407-NEW B4
(w—_ 4
GUW o el i ot
40
20
65525 56040. K7040. 5800. 5900. 6025
Frequency (MHz)
Limit Ower Read Cablefintenna Freamp A/Fos T/Fos

Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg
1 S604.00  A7.53 AR.20  -0.47 59,97 7,95 34,10 34,44 218 & Peak VERTICAL
2 578000 105,42 07,62  T7.83 3470 34.53 218 f Feak VERTICAL
3 570852 98,27 8827 7.83 3470 34,53 218 6 hverage VERTICAL
4 S0%4.00 A1.28 AR.Z0 -6.92 52,99 775 35,10 34,56 218 f Feak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0O/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 12 /CH 42+58/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 2
Channel 42
130 Level {dBuVim) Date: 2016-06-03 Time: 04:25:45
120 3
100
.o—"\—"\-"‘—'_
80 FOC CLASS-B PK
1 5
60 P FOC CLASS-B AV
____4__‘_‘_,_._‘_.._,._._”“———'—4_‘_”_ Mﬂw
40
20
64960 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limlt 0Ower Bead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
1 S147.00 65,20 74.00 -&.80 53,46 7.0 33,31 34.47 145 342 Peak HORIZONTAL
2 S149.00 52,72 54,00 -1.28 45,98 7,90 33,31 4.47 145 342 hverage HORIZONTAL
3 sle8.00 115,31 108,42 7,92 33,38 3447 145 342 Peak HORIZONTAL
4 242,00 96,72 g8l 7.96 32,42 34.47 145 342 hverage HORIZONTAL
5 5353.00 66,24 .00 -7.76 59,23 T80 33,59 34,47 145 342 Peak HORIZONTAL
f 5353.00 53.69 54,00 -0.31 4468  7.89 33,50 34 .47 145 342 hverage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 58
130 Level (dBuV/m) Date: 2016-06-03 Time: 04:46:19
120
3
100 4
-Fh(“-l-u—'—\—\.l'
80 FCC CLASS- B PK
2 5
60 i FCC CLASS-B AV
_._.-4-_.—-"‘II “M
R
40
20
65040 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limlt 0Ower RBead Cablefintenna Preamp A&/Fos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBuV/m dBu¥./m dE  dBuV¥ dE  dE/m 4B Cin deg
1 s130.00 49,45 54,00 -4.55 42,75 TR 33,19 3447 216 [ dverage VERTICAL
2 5121.00 61,59 74,00 -12.41 54,89 7,88 32,29 24.47 216 [ Peak VERTICAL
3 5283.00 107.04 1no.og 7,92 33,50 34.47 216 [ Peak VERTICAL
4 5314.00 96,07 89,08 791 32,55 34.47 216 [ Average VERTICAL
5 5363.00 s4.94 74,00 -9.06 57,92 T.RR 33,41 34,47 214 [ Peak VERTICAL
b S370.00 53,75 54,00 -0.25 46,72 7.7 33,463 3447 216 [ &verage VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 13/CH 106+122/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 2
Channel 106
130Leve! (dBuVim) Date: 2016-06-03 Time: 20:31:07
120
f
100 3
-y
80 FCC CLASS-B PK
T3
60 p FCC CLASS-B AV
mE— A P
_'_‘_,_,_'_Fu—u—‘—"_\'_\-'_"_._'_A_'H'_'_'_'_’_ﬂ -
40
20
0

5330 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency {(MHz)

Limit Ower PEead Cableintenna Preamp A/Fos T/Fos
Freq Lewvel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg

1 445,20 63,68 74,00 -10.32 56,55 7,88 33,72 3447 247 360 Peak VERTICAL
2 545320 50,87 54.00 -3.13 42,71 7.89 33,74 34.47 247 360 Average VERTICAL
3 363,60 63,20 74,00 -10.70 56,11 7,90 33,76 34.47 247 360 Peak VERTICAL
4 s466.80 51,76 54.00 -2.24 44,57 7.90 33,76 34.47 247 360 Average VERTICAL
5 5498 .50 08,58 81,34 7,91 32,80 34.47 247 360 Average VERTICAL
& 5506.80 112,63 105,29 7.91 33,30 34.47 247 360 Peak VERTICAL
7 725,00 47,70 34,00 -6.30 39,84 787 34,50 34,51 247 360 Average VERTICAL
8 3730.00 &0.55 74.00 -12.45 52,70  7.87 34.50 34.52 247 360 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122

130 Level (dBuV/m) Date: 2016-06-03 Time: 20:55:04

120

100

80 FCCCLASS-BPK

24 g

60 q ] FCC CLASS-B AV

I i LI N

20

65-410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5620. 5700. 5720. 5740. 5760. 5730. 5810

Frequency (MHz)

Limit Ower Fead Cableintemna Preamp 4/Fos T/Fos
Freq Level Line Limlt Level Loss Factor Factor Remark Pol/Phase

MHz dBuV/ m dBuV/ m dE  dBu¥ dE  dE/m dE it deg

1 457,20 51,00 54,00 -2.10 44,74 7,88 33,74 34,47 228 356 Average VERTICAL
2 458,00 a4.34 74,00 -9.66 57.18  7.89 33,74 34.47 228 356 Peak VERTICAL
3 466,00 52,52 54,00 -1.48 45,33 7,90 33,76 34.47 224 350 Average VERTICAL
4 5469.20 a4.58 74.00 -9.12 57.69  7.90 33,76 34.47 228 356 Peak VERTICAL
5 5502.00 101,34 84,14 7,91 32,80 34.47 224 350 Average VERTICAL
& 614,80 110,54 102.94  7.94 34,15 34.49 228 356 Peak VERTICAL
7 5726.50 48,80 34,00 -5.20 40,95 7,87 34,50 34,32 224 3560 Average VERTICAL
B 5804.40 g5.02 74,00 -&.98 57.02 7.8 34,70 34.53 224 356 Peak VERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

Report Format Version: Rev. 02 Page No. - 3221 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 52
130Level {dBuv/im} Date: 2016-05-23 Time: 23:17:06
1
120
2
100
80 FCC CLASS-BPK
F]
60 FCC (LASS-H AV
M M
40
20
':'5110 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
5257.00 121.89 112.58 18.46 33.91 33.06 175 & Peak WERTICAL
5262.40 111.23 99.89 16.46 33.94 33.06 175 6 Average WERTICAL

5350.080 50.63 54.80 -3.37 39.20 10.43 34.86 33.0
5350.09 62.53 74.00 -11.47 5l1.18 18.43 34.06 33.0

53]
[
)
5]
[+7]

Average WERTICAL
Peak WERTICAL

O
an
=
o
(5]
o

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3222 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



SPORTON LAB.

Report No.: FR641615-01

Channel 60
13DLMI {dBuV M) Date: 2016-05-24 Time: 00:51:03
2
120
_ m
80
| | FCC CLASSIB PK
o, W, a8
60 — Vel \“\mx
ot — |4 FCC CLASSLB AV
I FEER—————— T R
40
20
ﬁSZl]l] 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5295.60 114.62 193.25 19.45 33.98 33.06 168 7 Average HORIZONTAL
2 5295.60 125.38 114.81 18.45 33,98 33.06 168 7 Peak HORIZONTAL
3 5350.00 &4.32 74.00 -9.68 52.89 10.43 34.06 33.06 168 7 Peak HORIZONTAL
4 5353.20 53.49 54.00 -9.60 41.97 10.43 34.06 33.00 168 7 Average HORIZOHTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
13I]|_eve| {dBuVim) Date: 2016-05-24 Time: 01:39:13
1
120
i
100 N—V \\\
80
{ Y FCC CLASS-B PK
| 5 6dB
60 o~ Yoo i FCC LASS-B AV
40
20
052?[! 5280. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5325.20 121.19 199.78 10.44 34.03 33.06 1&67 @ Peak HORIZONTAL
2 5325.80 110.72 99.31 10.44 34.83 33.06 167 @ Average HORTIZOHTAL
3 5351.20 66.39 74.00 -7.61 54.96 10.43 34.86 33.06 167 a Peak HORTIZOHTAL
4 5351.40 53.75 54.80 -0.25 42.32 10.43 34.06 33.06 167 a Average HORIZOHTAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 100
13 OLeveI (dBuVim) Date: 2016-05-24 Time: 01:50:23
]
120
100
80
FCC CLASS.B PK
i 4
60 L 3 FCC CLASS.B AV
__,-..‘_,q_,-..—-m—'n—-u—vv—-—-—"—‘d_pv_v ™ M
40
20
05400 5430, 5450, 5470, 5490, 5510, 5530, 5550, 5570, 5600
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5457.20 &4.88 74.@00 -9.12 53.15 18.56 34,23 33.06 14 g Peak HORIZONTAL
2 5455.806 52.32 S54.00 -1.688 46.59 10.56 34.23 33.06 1a4 8 Average HORIZONTAL
3 5465.80 53.84 S54.00 -0.16 42.06 10.59 34,25 33.06 1a4 8 Average HORIZONTAL
4 5469.20 67.61 74.00 -6.39 55.83 10.59 34.25 33.06 1a4 g8 Peak HORIZOHTAL
5 5494, 80 121.79 189,95 1o.62 34.28 33.06 1a4 g8 Peak HORIZOHTAL
5 5495.20 119.52 98.62 10.66 34.30 33.086 14 8§ Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
13l]Lewel (dBuVim) Date: 2016-05-24 Time: 02:10:18
A
120
5
100 [f j
80
| | FCC CLASS-HPK
N | paB
1 4 -
&0 ey \‘h
" FCC CLASS-B AV
I S N S Pty e I HiR |
40
20
ﬁﬁ43l] 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBulv'/m dB  dBuy dé  dB/m dB cm deg
1 5460.00 50.62 54.00 -3.38 38.89 10.56 34.23 33.06 171 7 Average WERTICAL
2 5400.00 62.84 F4.00 -11.96 58.31 10.56 34.23 33.00 171 7 Peak WERTICAL
3 547@.00 50.76 54.@9 -3.24 38.98 10.59 34.25 33.06 171 7 Average WERTICAL
4 5470.080 62.65 V4.0 -11.35 5@.87 18.59 34,25 33.06 171 7 Peak WERTICAL
5 5576.40 124.83 112.73 18.83 34.35 33.08 171 7 Peak WERTICAL
o 5578.20 112.89 199,80 10.83 34.35 33.09 171 7 Average WERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
13l]|_eve| {dBu\im) Date: 2016-05-24 Time: 02:18:12
2
120
- N m
80
I \ FCC CLASS-B PK
) 4 6B
60 — «j (. :
P ) 3 FCC (LASS-B AV
40
20
ﬁﬁﬁﬁl] 5660. 5670. 5680, 5690, 5700. 5710. 5720. 5730, 5740, 5750
Frequency (MHz)
Limit Over PRead Cable&ntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5697.80 111.83 99.74 1@.80 34.42 33.13 169 3 Average HORIZOHTAL
2 5697.80 122.36 119,27 19.88 34.42 33.13 169 3 Peak HORIZONTAL
3 5725.00 53.25 S54.00 -9.75 41.17 10.77 34.44 33.13 1a9 3 Average HORIZONTAL
4 5728.20 66.17 74.00 -7.83 54.10 10.77 34.44 335.14 1a9 3 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 3
Channel 54
130Level {dBuv/im} Date: 2016-05-24 Time: 02:56:59
1
120
2
100
a0
FCC CLASS BRK
60 S
el o | FCC CLASSB AV
[ P Pt
40
20
ﬁ51?0 5200. 5220. 5240. 5260. 5280, 5300. 5320. 5340. 5370
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5256. 80 120.51 129,20 10.46 33.91 33.06 181 5 Peak WERTICAL

2 5266.40 107.19 95.85 1@.46 33.94 33.06 181 5 Average WERTICAL

3 5355.20 53.49 54.@9 -9.51 42.84 10.43 34.08 33.00 181 5 Average WERTICAL

4 5365.60 7Y3.65 V4.00 -9.35 62.20 10.43 34.08 33.06 181 5 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
13I]LMI {dBu\im) Date: 2016-05-24 Time: 03:14:31
120 !
2
100 n“fﬁ‘ ”\ﬂf\f UAYA
80
/ L FCC CLASS.B PK
J i P 6dB
o0 A 2
p—— F T 3 FCC CLASS.B AV
‘_'___,.\_,_.-.-\,—--M“—'d [t ——r— | —-‘-:I"IB
40
20
05210 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBul'/m dB  dBuv dB  dB/m dB cm deg
1 5298.40 120.33 188.96 10.45 33.98 33.06 173 361 Peak HORIZOHTAL
2 5317.20 1o7.94 96.55 19.44 34.01 33.00 173 36l Average HORIZOHTAL
3 535@.80 53.79 54.80 -0.21 42.36 18.43 34.06 33.06 173 361 Average HORIZONTAL
4 5356.00 66.77 74.00 -7.23 55.32 10.43 34.08 33.06 173 361 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 102

130Level {dBuV/m} Date: 2016-05-24 Time: 03:23:34
120 5
100

80 FCC CLASS-B PK

¥ 4
G0 3 FCC CLASSB AV
M_,.._mﬂ_«_m_nﬁ——-——u—-——"—'—"'"_‘;_w— M
40
20
l:'541(! 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5610
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5458.40 51.67 54.@8 -2.33 39.94 16.56 34.23 33.06 173 2 Average HORIZONTAL

2 5460.00 &4.09 74,080 -9.91 52.36 10.56 34.23 33.06 173 2 Peak HORIZONTAL

3 5465.40 53.59 54.00 -9.41 41.81 10.59 34,25 33.06 173 2 Average HORIZONTAL
4 5468.80 65.32 74,00 -§5.68 53.54 10.59 34.25 33.06 175 2 Peak HORIZOHTAL
5 5514.40 116.27 134.34 10.69 34.31 33.47 173 2 Peak HORIZOHTAL
5 5520, 00 165,838 93,95 10.69 34.31 33.07 173 2 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
13l]Lewel (dBuVim) Date: 2016-05-24 Time: 03:35:11
B
120
i

100 W W r\(’\

80

. | FCC CLASS.B PK
1 F] A | -64B
rd VY
60 wﬁ/ﬁ;"ﬁfr‘ n\w’\ u‘\—
™ - FCC CLASS B AV
— TS
40
20
05450 5430. 5500. 5520. 5540. 5560, 5580, 5600. 5620. 5650
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg

1 5451.20 68.35 74.800 -5.85 56.62 18.56 34.23 33.06 179 3 Peak HORIZONTAL

2 5460.00 53.06 54.00 -90.94 41.33 10.56 34,23 33.06 17@ 3 Average HORIZONTAL

3 5470.080 53.56 S54.00 -90.44 41.78 10.59 34,25 33.06 17@ 3 Average HORIZONTAL
4 5479.00 67.30 74.00 -6.790 55.52 10.59 34.25 33.06 17 3 Peak HORIZOHTAL

5 5541.20 112.49 19a.52 10.72 34.32 33.47 17 3 Average HORIZOHTAL

5] 5552.00 124.77 112.76 18.76 34.33 33.08 179 3 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
13l]Lewel (dBuVim) Date: 2016-05-24 Time: 03:57:37
120 :
1
80
! | FCC CLASSIB PK
{ 1 : -6B
60 P S 3 | FcC CLASSIB AV
40
20
GSS?U 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5770
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBulv'/m dB  dBuy dé  dB/m dB cm deg
1 5677.20 107.56 95.46 1@.81 34.41 33.12 163 4 Average WERTICAL
2 5684.00 119.71 187.61 10.81 34.41 33.12 l1a3 4 Peak WERTICAL
3 5733.49 53.15 54.@80 -0.85 41.€8 10.77 34.44 33.14 163 4 Average WERTICAL
4 5734.20 70.02 74,00 -3.98 57.95 10.77 34.44 33.14 163 4 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Engineer | Peter Wu & Gary Chu | Configurations

Test Mode Mode 3
Channel 58
13 l:'Lwel (dBuVim) Date: 2016-05-24 Time: 04:30:07
120 i
2
100 WY WY
80 FCC CLASS-B PK
£
60 1 1 FCC CLASS-B AV
W_WMV N -
40
20
05140 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440

Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m dB  dBuy dB  dB/m dB €m deg
1 5265.40 114.32 102.98 10.46 33.94 33.06 168 7 Peak HORIZONTAL
2 5315.80 103.45 92,06 10.44 34.01 33.06 168 7 Average HORIZONTAL
3 5351.20 65.87 74.80 -8.13 54.44 18.43 34.06 33.06 168 7 Peak HORIZONTAL
4 5351.80 53.87 54.00 -9.13 42.44 10.43 34.06 33.06 168 7 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity

56%

Test Engineer Peter Wu & Gary Chu Configurations

IEEE 802.11ac MCSO/Nss1 VHT80
CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 3
Channel 106
13 OLeveI (dBuVim) Date: 2016-05-24 Time: 04:38:42
120
B
100
20 FCC CLASS-B PK
1 4
60 2 FCC CLASS-B AV
kT
_,,_LA_I——\M %
40
20
05380 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5445.60 66.47 74,08 -7.53 54.81 10.52 34.20 33,06 168 & Peak HORIZONTAL
2 5458.80 53.67 54.00 -0.33 41.94 10.56 34.23 33.06 168 & Average HORIZONTAL
3 5468.20 53.66 54.80 -9.34 41.88 160.59 34,25 33.06 168 6 Average HORIZONTAL
4 5468.20 66.76 74.@0 -7.24 54.98 10.59 34,25 33.06 168 6 Peak HORIZONTAL
5 5534.20 101.61 g9.64 10.72 34.32 33.07 168 6 Average HORIZONTAL
6 5534.20 112.45 109.48 10.72 34.32 33.07 168 & Peak HORTZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
13l]|_eve| {dBu\im) Date: 2016-05-24 Time: 04:57:47
120
LA AN
100 N R i
80
/ LI FCC CLASS-B PK
| i 3B
60 nTr"‘.ﬁ 1&/'\./\J
Y Mmhtedion | FCG(LASS-H AV
= ]
40
20
ﬁﬁdﬁl] 5490. 5510, 5530. 5550. 5570. 5590, 5610. 5630. 5650. 5670. 5690. 5710. 5730, 5760
Frequency (MHz)
Limit Over PRead Cable&ntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5615.40 106,63 94.51 1@.85 34.37 33.1@ 1o 2 Average HORIZOHTAL
2 5615.49 117.19 185.67 10.85 34.37 33.10 1@ 2 Peak HORIZONTAL
3 5726.80 53.33 S54.00 -0.67 41.26 10.77 34.44 33.14 1a@ 2 Average HORIZONTAL
4 5731.080 6&5.52 74.00 -5.48 53.45 10.77 34.44 33.14 1a@ 2 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Straddle Channel

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 3
Channel 144
13 OLeveI (dBuVim) Date: 2016-05-24 Time: 02:43:50
2
120
1
_
100
80 FCC CLASS-BPK
4
60 FCC CLASS-B AV
o MM‘H—_—"—HH_“_’W
40
20
l:'54?'0! 5600. 5700. 5800. 5900. 5970
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5713.09 112.15 1909.97 10.78 34.43 33.13 159 5 Average WERTICAL
2 5725.09 124.37 112.29 10.77 34.44 33.13 159 5 Peak WERTICAL
3 5858.090 50.77 54.@80 -3.23 38.46 10.9% 34.52 33.17 159 5 Average WERTICAL
4 5855.00 62.01 74.00 -11.99 49,70 10.96 34.52 33.17 159 5 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 142
130Level {dBuV/m) Date: 2016-05-24 Time: 04:18:15
2
120
1
100
a0 FCLC CLASS-BPK
T
G0 B FCC CLASS-B AV
R P — e _GiB]

40

20

l:"5461(! 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu/m dB  dBuy dé  dB/m dB cm deg

1 5718.09 109,72 a97.64 10.78 34.43 33.13 172 2 Average WERTICAL

2 5722.09 121.79 199.71 10.78 34.43 33.13 172 2 Peak WERTICAL

3 5854.00 58.70 54.800 -3.30 38.46 10.99 34.51 33.17 172 2 Average WERTICAL

4 5866.00 63.60 74.00 -10.48 51.36 16.96 34.52 33.18 172 2 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 3
Channel 138
130|_eve| {tBuV M) Date: 2016-05-24 Time: 05:13:06
120
2
100 M|
80
FCC CLASS-B PK
T
60 32| FCCCLASS-B AV
“_'_._—'_‘_'_N_._,._,_.—'-'_HJ hd\ﬂ_‘m_'ﬂ"\a—ﬁ.n_
40
20
05440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 56503, 00 18e.91 18.83 34.39 33.11 174 2 Peak HORIZOHTAL

2 S5687. 00 95.41 1@.81 34.41 33.12 174 2 Average HORIZOHTAL

3 5852.00 53.06 54.00 -9.% 49.52 10.99 34.51 33.17 174 2 Average HORIZONTAL

4 5856. 00 74.88 -3.69 58.00 10.96 34.52 33.17 174 2 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 52
130Level (dBuVim) Date: 2016-05-24 Time: 11:20:56
3
120
4
ol
100
80 FCC CLASS-BBK
60 ! i
FCC CLASS-B AV
2-_____// T
e R e e
40
20
05010 5100. 5200. 5300. 5400. 5510
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5148.080 59.74 74.00 -14.26 45.62 18.43 33.74 33.65 177 2 Peak WERTICAL
2 5150.00 47.80 54.00 -6.20 36.68 10.43 33.74 33.05 177 2 Average WERTICAL
3 5256.00 124.36 113.85 10.46 33.91 33.06 177 2 Peak WERTICAL
4 5263.00 112.59 191.25 1o.46 33.94 33.06 177 2 Average WERTICAL
5 5350.00 49.99 54.80 -4.1@ 35.47 18.43 34.06 33.06 177 2 Average WERTICAL
[ 5357.00 62.68 74.00 -11.32 51.23 10.43 34.08 33.06 177 2 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
13I]|_eve| {dBuVim) Date: 2016-05-24 Time: 11:42:18
120
1
100
80
i FCC CLASSIB PK
e T N -6dB
60 e — FCC CLASS.B AV
i -\_\_\_H-.-h“'-\_‘_‘_"_‘—"-uﬂ_._“_n_,_\_ -5“'&
40
20
ﬁsznu 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5302.00 112.26 - 199.89 10.45 33.98 33.06 185 @ Average WERTICAL
2 5303.60 124.99 1 113.53 10.45 33.98 33.06 185 a Peak WERTICAL
3 5350.40 53.81 54.00 -0.19 42.38 10.43 34.86 33.06 185 @ Average  WERTICAL
4 5351.20 67.49 74.80 -6.51 56.86 10.43 34.86 33.06 185 a Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
13I]LMI {tBuV M) Date: 2016-05-24 Time: 11:51:49
120
1

100

80
/ | FCC CLASS.B PK
J'I I|I 4 -6dB

60 - e FCC CLASS.B AV

e —— 6B
40
20
05220 5250. 5270. 5290, 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg

1 5322.00 110,27 95.88 10.44 34.81 33.06 198 2 pverage  WVERTICAL

2 5324.00 123.02 111.61 16.44 34.03 33.06 198 2 Peak WERTICAL

3 5351.60 53.77 54.88 -0.23 42.34 10.43 34.06 33.06 198 2 Average  WERTICAL

4 5352.80 66.76 74.8@ -7.24 55.33 18.43 34.06 33.06 198 2 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 100
130Level (dBuVim) Date: 2016-05-24 Time: 13:37:51
4
120
| 5
100
80
2 3 UNII-15.407 BM 3M

40

20

05400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5600
Frequency (MHz)
Limit Over Read Cableintenna Preamp 'Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5457.680 53.62 54.80 -9.38 41.89 18.56 34.23 33.06 179 6 Average HORIZONTAL

2 5455.00 68.15 74.00 -5.85 56.42 10.56 34.23 33.06 179 6 Peak HORIZONTAL

3 5467.60 67.14 68.20 -1.86 55.36 10.59 34,25 33.06 179 & Peak HORIZONTAL

4 55@5. 60 123,26 111.36 1o.66 34.380 33.06 179 6 Peak HORIZOHTAL

5 55@6. 580 199.41 97.52 l1@.66 34.3@ 33.07 179 6 Average HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
13DLMI {(dBuN/m) Date: 2016-05-24 Time: 13:49:14
[
120
g
100 r" \\]
80
| ] FCC CLASS-B PK
P L 6B
73 /K g
60 ) L e FCC CLASS-B AV
[ A R—— s 7 6B
40
20
65330 5400. 5500. 5600. 5700. 5800. 5830
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5438.00 50.33 54.00 -3.67 38.67 10.52 34.20 33.06 177 5 Average WERTICAL
2 5453.00 62.88% 74.00 -11.12 51.15 16.56 34.23 33.06 177 5 Peak WERTICAL
3 5469.00 62.69 74.80 -11.31 58.91 18.59 34,25 33.06 177 5 Peak WERTICAL
4 5470.080 50.15 54.00 -3.85 38.37 10.59 34,25 33.06 177 5 Average WERTICAL
5 5582.00 112.72 109,63 10.83 34.35 33.09 177 5 Average WERTICAL
o 5584.00 125.22 1153.13 1@.83 34.35 33.09 177 5 Peak WERTICAL
7 5725.00 48.91 54.@9 -5.09 36.83 10.77 34.44 33.13 177 5 Average WERTICAL
8 5733.00 62.53 74.00 -11.47 5&.46 18.77 34.44 33.14 177 5 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
13I]LMI {tBuV M) Date: 2016-05-24 Time: 13:56:51
2
120
1
\'N—"H\-\‘
100
20
| FCC CLASS.B PK
{ | 4 -6dB
o - |
L~ T FCC CLASS.B AV
Pr—— S — 6B
40
20
ﬁﬁﬁl]l] 5630, 5650, 5670, 5690, 5710, 5730, 5750, 5770. 5800
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5698, 00 109,48 97.39 10.80 34.42 33,13 183 4 fverage  VERTICAL
2 5705.60 122,801 199,92 10.80 34.42 33.13 183 4 Peak WERTICAL
3 5725.80 53.64 54.080 -0.36 41.56 18.77 34.44 33.13 183 4 fverage  WERTICAL
4 5725.80 66.69 74.88 -7.31 54.61 18.77 34.44 33.13 183 4 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 54
130 Level (dBuV/m}) Date: 2016-05-24 Time: 17:48:37
1
120
2
et
100
80 FCC CLASS-B PK
4
60 FCC CLASS-B AV
M? M‘Jﬁ‘_m
40
20
65170 5200. 5220. 52440. 5260. 5280. 5300. 5320. 5340. 5370
Frequency (MHz)
Limlt Ower Read Cabledntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5254 62 123,73 116,80 7.94 33 48 34 .47 146 f Peak HORIZONTAL
2 5266.47 109,06 12,12 7,93 3348 24 .47 146 0 Average HORIZONTAL
3 5350.45 50,75 54,00 -3.25 43,74 70800 33,50 34 .47 146 f bverage HORIZONTAL
4 535365 68,25 M.00 -5.75 al.24 7,80 32,530 3447 146 6 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130 Level {dBuVim) Date: 2016-05-24 Time: 18:14:57
120 1
2

100 V\N‘\U-""”"‘“’

80 FCC CLASS-B PK

4

60 5 FCC CLASS-B AV

M HM%
40

20

6521(1 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410

Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 520042 116,91 109,05 7,91 33,32 324 .47 176 350 Peak VERTICAL
2 532667 103,24 946,24 7.90 33,57 3447 176 359 Average YERTICAL
3 5350060 51,78 34,00 -2.22 44,77 7.80 33,50 34 .47 174 359 hverage VERTICAL
4 535776 67,91 74,00 -A4.09 s0.80 7.88 33,461 34,47 176 359 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 102
130 Level (dBuVim) Date: 2016-05-24 Time: 19:41:13
120
100 '"MVJ
80 FCC CLASS-B PK
3

60 b N FCCCLASS B AV

Mﬂ'—_ M
40
20

G&Hﬂ 5440. 5460 5480. 5500. 5520. 5540. 5560. 55380. 5610

Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 5458040 65,67 74,00 -8.33 0 5R.510 7080 33074 3447 162 358 Peak VERTICAL
2 5450 068 51,02 34,00 -2.08 44,76 7.80 3374 34 .47 162 358 bverage VERTICAL
3 470,00 65,80 74,00 -8.20 5R.A1 7.90 33,76 34,47 162 358 Peak VERTICAL
4 5470.00 33,81 34,00 -0.19 44,62 7.90 33,78 3447 162 358 bverage VERTICAL
5 540010 118,73 111.49 7,91 3380 34 .47 162 358 Peak VERTICAL
é 5513532 106,264 03,95 7.92 33,85 3447 162 358 hverage VERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110

130 Level (dBuV/m}) Date: 2016-05-24 Time: 19:50:07
5

120
6
ol

100

80 .3 FCC CLASS-B PK

60 FCC CLASS B AV

M#W \“-“'M‘_"—'—"' s
40
20
653(]0 5400. 5500. 5600. 5T00. 5800
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark PaolfPhase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 545840 70,96 74,00 -3.04 £3.80 7.80 33,74 3447 154 357 Peak VERTICAL

2 545840 50,94 54,00 -3.06 43,78 7.80 33,74 34,47 159 357 hverage YERTICAL

3 470,00 73,25 74,00 -0.75 6A.06 0 7.90 33,76 34,47 154 357 Peak VERTICAL

4 5470.00 51,68 34,00 -2.32 44,49 7,90 33,78 34.47 159 357 bverage YERTICAL

5 554119 124,00 114,66 7.92 33,00 34 .43 154 357 Peak VERTICAL

f 554680 110,71 103,21 7.93 23,95 24 4% 159 357 hverage YERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
130 Level {dBuVim) Date: 2016-05-24 Time: 20:06:14
120 2
1

100

80 FCC CLASS-B PK

4

60 k FCC CLASS-B AV

M N T SR - T=]
40

20

65570 5600. 5620. 5640. 5660. 5630, 5700. 5720. 5740, 5770

Frequency (MHz)
Limit Ower FEead Cablefsnterma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 SAST.18 110,05 102,34 7.91 24,30 324.30 1a0 358 bhverage VERTICAL
2 5655, 14 120,02 112,32 7,91 24,20 24.50 140 358 Peak VERTICAL
3 5725.32 53,08 34,00 -0.92 45,22 7,87 34,50 34,51 1a0 358 bhverage VERTICAL
4 5725.96 63,72 74,00 -5.28 60086 7.87 34,50 34,51 140 358 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ : ) IEEE 802.11ac MCS0/Nss2 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations ] ] ) )
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 58
130 Level (dBuV/m) Date: 2016-05-24 Time: 20:36:07
120
1
100 2
P |
80 . FCC CLASS-B PK
+
60 3 FCCCLASS-B AV
M W-\*_""""*—'l,.\____,_“__‘_"_‘

40

20

65040 5100. 5200. 5300. 5400. 5500. 5540

Frequency (MHz)
Limit Ower Fead cCablefntenna Preamp A/Fos T/Fos
Freq Level Line Limit Lewel Leoss Factor Factor Remark FPolfPhase
MHz dBu¥/m dBu¥/m dE  dBu¥ dB  dBim dB an deg

1 5253014 11238 106,43 7.94 33 .44 34,47 168 357 Peak VERTICAL

2 5285.19 96,60 20,685 7,02 33,50 34.47 168 357 Average VERTICAL

2 535080 53,75 54,00 -0.25 48,74 7,80 33,50 34 .47 168 357 bverage VERTICAL

4 535321 70056 74,00 -3.044 /3055 T.RO 33,50 3447 168 357 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 3
Channel 106

130 Level {dBuVim) Date: 2016-05-24 Time: 20:54:17

120

100 i

8o FCC CLASS-BPK

6o P 4 FCCCLASS B AV

20

5280 5400. 5500. 5600, 5700. 5780
Frequency (MHz)

Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos

Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg
1 545840 A7.13 .00 -ALRT 59,97 7,800 33,74 3447 180 4 Peak HORIZONTAL
2 S460,00 52,63 54,00 -1.37 4547 7.89 33,74 3447 150 4 hverage HORIZONTAL
3 S470.00  A7.55 .00 -A.45 a0.36 0 7.90 33,74 34,47 180 4 Peak HORIZONTAL
4 S470,00 53,41 54,00 -0.59 44,22 7,90 32,76 3447 150 4 hverage HORIZONTAL
5 5494,35 114.40 107,16 7.91 33,80 34.47 180 4 Peak HORIZONTAL
f 5526,80 94,49 g1.20 7.92 32,85 34,43 180 4 hverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level {dBuVim) Date: 2016-05-24 Time: 21:04:27
120 4
2
100 —f\'(‘-'*\f"
80 FOC CLASS-B PK
4
60 3 FOC CLASS-B AV
M -M
40
20
65360 5400. 5500. 5600. 5700. 5300. 5360
Frequency (MHz)
Limit Ower FEead Cablefsnterma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 550708 116,43 105,87 7.95 34,10 34449 162 350 Peak VERTICAL
2 S5642,05 103,92 84,25 7,92 34.25 34,30 la2 359 hverage VERTICAL
3 5725.00 53,54 34,00 -0.46 45,68 7.87 34,50 34,51 162 350 dverage VERTICAL
4 5729.01 65,85 M.00 -3.325 5s5y.e0 0 7.87 34,50 34,52 162 359 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 144
130Level {tBuV M) Date: 2016-05-24 Time: 14:10:04
1
120
2
100
20 FCC CLASS-B PK
4
60 FCC CLASS-B AV
I P e —'-ﬂ—u—"'l‘ i - P ) =

40

20

654?0 5600. 5700. 5800. 5900. 5970
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5719.08 123.34 111.26 10.78 34.43 33.13 179 7 Peak WERTICAL

2 5727.00 111.52 99.45 10.77 34.44 33.14 179 7 Average WERTICAL

3 5851.00 50.56 S54.00 -3.44 35.32 10.99 34.51 33.17 179 7 Average WERTICAL

4 5855.00 o6l.61 74.00 -12.39 49.37 10.99 34.51 33.17 179 7 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 142
130 Level {dBuVim) Date: 2016-05-24 Time: 20:26:20
2
120
1
Y]

100

80 FOC CLASS-B PK

4
60 FOC CLASS-B AV
_MM" R 3

40

20

G546(] 5500. 5600. 5700. 5800. 5900. 5960

Frequency (MHz)
Limlt Ower Read Cabledntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg

1 5A93 17 108,39 100,41 7.89 34,40 34,51 172 342 bverage HORIZONTAL

2 5714.,01 121,22 112,40 7,88 24,45 24,51 172 342 Peak HORIZONTAL

3 5854.01 49,92 34,00 -4.08 41,81 7.80 34,35 34,54 172 342 bverage HORIZONTAL

4 5861,22 62,06 74,00 -11.84 53,91 7,79 34,90 34,54 172 342 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 3
Channel 138
130 Level {dBuVim) Date: 2016-05-24 Time: 21:20:26
120
2
ey
100
80 3 FCC CLASS-B PK
60 FCC CLASS B AV
_,‘_____,,,_M R
40
20
G&Mﬂ 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Ower Eead Cablesntenna Preamp #AfFos T/Fos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark PaolfPhase
MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB in deg
1 SA08.01 116,41 108,63 7.89 24,40 24 31 1a0 357 Peak VERTICAL
2 5721.25 105.40 97,58  7.8% 34.45 34,51 160 357 Average VERTICAL
3 S850.00 73,17 74,00 -0.82 65,06 7.80 34,35 3454 1a0 357 Peak VERTICAL
4 S850.00 51.05 s54.00 -2.95 42,84 7,80 34,85 34.54 160 357 Average VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 52
130 Level {dBuVim) Date: 2016-05-25 Time: 00:23:14
T
120 7
il
100
80 \ FCC CLASS-B RK
4
60 9 FCC CLASS-B AV
M mw

40

20

GS(H(I 5100. 5200. 5300. 5400. 5510
Frequency (MHz)
Limlt Ower Read Cabledntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg

1 5261, 60 125,92 118,99 7,94 33 45 34 .47 150 7 Peak YERTICAL

2 S2660.,41 115,22 108,28 7,93 23,40 24.47 150 7 Average YERTICAL

3 5350,00 52,29 34,00 -1.71 45,28 7,80 33,50 34 .47 150 7 bverage YERTICAL

4 5355.61 65,59 .00 -3.41 53,57 7.8% 32,61 3447 150 7 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 60
130 Level (dBuV/m}) Date: 2016-05-25 Time: 00:50:48
1
120
100
80 FCC CLASS-B PK
3
60 | FCC CLASS-B AV
_M_,___'_,.,M_,__,_,_W_._._.—-—ﬂ-'—”_"‘_'J . | gan|
40
20
65200 5230. 5250. K270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 529776 122,02 115,06 7.91 323,32 24 .47 168 4 Peak VERTICAL
2 529776 112,13 105,17 7.91 33,32 3447 168 4 Average VERTICAL
3 5350.00 68,53 74,00 -5.47 61,52 7.80 33,39 3447 163 4 Peak YERTICAL
4 535032 33,40 34,00 -0.40 44,39 7,80 33,50 34 .47 168 4 Average VERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 64
130 Level {dBuVim) Date: 2016-05-25 Time: 01:01:32
120 2
1
Pt L]
100
80 FCC CLASS-B PK
o
60 4 FCC CLASS B AV
M m_’mm_"‘_“""_‘—"—\—ﬂn_n_
40
20
65270 5280. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370
Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 531359 108,17 101.18  7.91 33,35 3447 157 % hverage VERTICAL
2 5323.05 120,01 113,02 7.91 23,55 2447 157 % Peak YERTICAL
E) 5350064 70,38 74,00 -3.62 0 £3.37 0 7080 33,50 34 .47 157 % Peak VERTICAL
4 5350064 53014 54,00 -0.86 44,13 7.80 33,39 34,47 157 3 hverage YERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 100
130 Level (dBuV/m}) Date: 2016-05-25 Time: 01:12:55
120 &
5
-]
100
80 FCC CLASS-B PK
q #
60 L 3 FCC CLASS-B AV
M:ﬁ——"“”
40
20
GM(](] 5430. 5450, 5470. 5490, 5510. 5530. 5550. 5570. 5600
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp &A/Pos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 545004 63,42 74,00 -10.58 5426 7.80 3374 34 .47 174 7 Peak VERTICAL
2 5459 68 51,12 54,00 -2.88 43,95 7,80 33,74 34,47 174 7 hverage YERTICAL
3 S468.40 33,17 34,00 -0.832 45,92 7,90 33,75 34,47 174 7 hverage VERTICAL
4 5469.04 64,85 74,00 -9,15 57,46 7.90 33,78 34,47 174 7 Peak YERTICAL
5 5407 .76 108,85 101,61 7.91 33,20 324 .47 174 7 hverage VERTICAL
f 550513 119,23 111,99 7,91 33,30 324.47 174 7 Peak YERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
130 Level ({dBuVim) Date: 2016-05-25 Time: 01:47:09
5
120 3
100
80 FCC CLASS-B PK
23
60 FCC CLASS-B AV
H_,_,_._,._._..._M.__n—u—‘]mu—-—w—'-""”ﬁg e
40
20
6533(1 5400. 5500. 5600. 5700. 5800. 5330
Frequency (MHz)
Limit Ower Eead Cablesntenna Preamp #AfFos T/Fos

Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 5441.57 49,88 54,00 -4.32 42,55 7.8A 33,721 3447 170 2 hverage YERTICAL
2 5455,19 g2.40 74,00 -11.60 55,24 7.89 32,74 34,47 170 2 Peak VERETICAL
3 5465.99 f2.81 74,00 -11.19 55,42 7.90 33,78 34.47 170 2 Peak YERTICAL
4 5466,20 50,04 54,00 -3.86 42,85 7,90 32,76 3447 170 2 hverage VERETICAL
5 5575, 19 124 66 117,15 7.94 34,05 34 .48 170 2 Peak YERTICAL
f 5577.60 114,25 106,74 7,94 24,05 24 .48 170 2 hverage VERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
FCC ID: UDX-60043010

Page No.

: 3260 of 3433

Issued Date : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Channel 140
130 Level {dBuVim) Date: 2016-05-25 Time: 01:58:41
120 1
2
SO
100
80 FCC CLASS-B PK
4
60 3 FCC CLASS-B AV
MMMM Mm—wmm
40
20
GSG(](I 56.30. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5300
Frequency (MHz)
Limit Cwer PFead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 696,80 118,51 110,73 7.89 24,40 34 .51 172 3 Peak VERTICAL
2 5706.73 107.87 100.05  7.88 24,45 34,51 172 3 hverage VERTICAL
3 5725.00 53,02 34,00 -0.08 46.06 7,87 34.50 3451 172 3 hverage VERTICAL
4 5726.28% 68,08 74,00 -5.982 60,22  7.87 24.50 34.51 172 3 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 54
130 Level ({dBuVim) Date: 2016-05-25 Time: 02:27:30
2
120
1
]
100
80 FCC CLASS-B PK
5 }
60 I FCCCLASS-B AV
M k
40
20
65120 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 53%0. 5370. 5390. 5420
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase
MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg
1 526231 109,02 102,08 7.93 2343 24 .47 163 5 hverage VERTICAL
2 s166.64 124,57 117,63 7.93 3348 34 47 163 5 Feak VERTICAL
3 535000 69,42 74,00 -4.37 @242 7.80 3350 34 47 ) 5 Peak VERTICAL
4 535000 53,88 34,00 -0.12 44,87 7.80 33,50 34 .47 163 5 hverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130 Level (dBuVim) Date: 2016-05-25 Time: 02:39:44
120 1
2
100 RS Ats
80 FCC CLASS-B PK
23
60 i FCC CLASS-B AV
M
40
20
65210 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5330. 5110
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 5296.54 115,67 108,71 7.91 23,32 24 .47 159 5 Peak VERTICAL
2 5313.53 104,06 7,07 7.91 33,55 34.47 159 5 hverage YERTICAL
3 535032 6A.00 74,00 -8.00 53,99 7,80 33,50 34 .47 154 5 Peak VERTICAL
4 S350,96 53,79 54,00 -0.21 44,78 7.80 33,39 34,47 159 S hverage YERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature | 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss3 VHT40

Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3

Channel 102
130 Level {dBuVim) Date: 2016-05-25 Time: 02:48:30
120 5
G
100 “ﬂﬂu
80 FCC CLASS-B PK
1 3
60 | 4 FCCCLASS B AV
] LT M
40
20
G541ﬂ 5440. 5460. 5480. 5500. 5520. 5540. 5560. 55380. 5610
Frequency (MHz)
Limit Over FRead Cablesntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 545808 65,34 74,00 -3.46 58,18 7.89 33,74 34 .47 163 2 Peak VERTICAL
2 5450.34 51,34 34,00 -2.46 44.1% 7,80 32,74 34 .47 163 2 frerage VERTICAL
3 546840 65,45 74,00 -3.55 58,26 7.90 323,76 34.47 163 2 Peak VERTICAL
4 470,00 53,15 34,00 -0.85 45,95  7.90 32,76 34.47 163 2 frerage VERTICAL
5 549878 117,69 110.45  7.91 33,30 34.47 163 2 Peak VERTICAL
& 551%.01 105,29 97.99 7,92 3385 3447 163 2 frerage VERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 110
130 Level {dBuVim) Date: 2016-05-25 Time: 03:03:03
G
120
5
100 l'l'k
80 FCC CLASS-B PK
15
60 H FCC CLASS B AV
M-ﬂ H\H«_‘_"M_"_\-l—m—
40
20
65300 5400. 5500. 5600. 5700. 5300
Frequency (MHz)
Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 460,00 &7.89 4,00 -4.11 &0,73 7,80 32,74 34 .47 164 2 Peak HORIZONTAL
2 546000 51.84 54,00 -2.16 44.68  7.89 323,74 34 .47 164 2 dverage HORIZONTAL
3 467,60 6042 4,00 -4.57 82,24 7,90 33,76 3447 164 2 Peak HORIZONTAL
4 5469.20 53,43 54,00 -0.57 46.24  7.90 23,76 34.47 164 2 dverage HORIZONTAL
5 5539,58 108,32 100,958 7,82 33,90 34 .45 164 2 fverage HORIZONTAL
f 554760 121,43 114,03 7.93 23,95 34 .45 164 2 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3265 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



SPORTON LAB.

Report No.: FR641615-01

Channel 134
130 Level ({dBuVim) Date: 2016-05-25 Time: 03:12:47
2
120
1
100 W
80 4 FCC CLASS-B PK
60 K FCC CLASS-B AV
40
20
65520 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5H690. 5710. 5730. 5K750. 5770. 5790. R3320
Frequency (MHz)
Limit Ower Eead Cable#sntenna Preamp A/Pos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 Sasd 14 110,08 102,41 7.92 24,25 2430 175 4 bverage VERTICAL
2 SaTd 81 121,26 113,52 7.00 34,35 34 31 175 4 Peak VERTICAL
3 5725.00 33,40 34,00 -0.40 45,54 7,87 34,50 34,51 175 4 bverage VERTICAL
4 S725.96 72067 74,00 -1.33 a4.81  7.87 34,50 34,51 175 4 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT80 CH 58 /
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Engineer | Peter Wu & Gary Chu | Configurations

Test Mode Mode 3
Channel 58
130 Level (dBuVim) Date: 2016-05-25 Time: 03:32:52
120
1
100 2
80 4 FCC CLASS-B PK
60 e] FCC CLASS-B AV
M H“M
40
20
65140 MT70. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. A370. 5390. 5410. h440
Frequency (MHz)

Limit Over FRead Cablesntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 5276.54 113,54 106.60 7.93 23,45 34.47 laa 4 Peak VERTICAL
2 5277.98 100,35 93,40 7,92 33,50 34 .47 laa 4 fverage VERTICAL
3 535144 52,78 54,00 -1.22 45,77 7,80 23,30 34 .47 laé 4 dverage VERTICAL
4 535577 73,21 .00 -0.79 6419 7.88 23,61 34.47 166 4 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 3
Channel 106
130 Level {dBuVim) Date: 2016-05-25 Time: 03:46:51
120
5
100 b
_w_ﬂ_....—“'\-—-——\_.l
80 FCC CLASS-B PK
2 3 I
60 4 FCC CLASS-B AV
40
20
65380 5410. 5430, 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5630
Frequency (MHz)

Limit ©Ower FRead Cabledntenna Preamp A/Pos  T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 545760 53,30 54.00 -0.70 46.14  7.89 323,74 34 .47 163 | Adverage VERTICAL
2 545%.06 é6.92 4,00 -7.07 59,77 7.0 32,74 34 .47 163 1 Peak VERTICAL
3 546519 66,17 74,00 -7.82 583,98  7.90 323,76 34.47 163 1 Peak VERTICAL
4 5469.04 53,73 34,00 -0.27 46,34 7.90 32,76 34,47 163 | dwerage VERTICAL
5 5504 .52 113,93 106.69  7.91 323,30 34.47 163 1 Peak VERTICAL
& 5526.64 99,40 82,11 7,92 33,85 3445 163 | swerage VERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level {dBuVim) Date: 2016-05-25 Time: 03:57:18
120
1
2
80 FOC CLASS-B PK
3
60 4 FOC CLASS B AV
M “M
40
20
65360 5400. 5500. 5600. 5700. 5300. 5860
Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 5585 .58 113,50 105,94 7.95 34,10 34.49 165 2 Peak YERTICAL
2 S642,05 101,62 93,86 7,92 34.25 34,30 145 2 hverage VERETICAL
3 5725.00 4,09 74,00 -9.91 54,23 7,87 34,50 3451 165 2 Peak VERTICAL
4 572500 53,24 34,00 -0.76 45,38 7,87 3.50 34,51 145 2 hverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 144
1301 eve! ([dBuvim) Date: 2016-05-25 Time: 02:12:12
1

120 1
100

8o FCC CLASS-B PK

3
60 FCC CLASS-B AV
M e Y .

40

20

05470 5600. 5700. 5800. 5900. 5970

Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg

1 5722.40 123,41 115,55  7.87 34,50 34.51 166 5 Peak VERTICAL

2 5722.40 113,71 105,85 7.87 24,30 2431 164 5 hverage VERTICAL

£ SB50.00 62,39 74,00 -11.61 54.28  7.80 34,85 34.54 166 5 Peak VERTICAL

4 585561 30,25 34,00 -3.75 42014 7.80 34,35 34054 164 5 hverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 3
Channel 142
130 Level (dBuVim) Date: 2016-05-25 Time: 03:21:41
2
120
1
‘Iqﬂ\-ﬂ—"-\_
100
80 FOC CLASS-B PK
.|
60 FOC CLASS-B AV
M |
40
20
6546(] 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 5706,80 110,29 1a2.47  7.88 24,45 24,51 lal 2 hverage VERETICAL
2 5727.63 12316 115,21 7.87 24,50 24,52 lal 2 Peak VERTICAL
3 S850,00 50,86 54,00 -3.14 42,75 7,80 34,35 34,54 lal 2 hverage VERETICAL
4 5857.21 63,30 74,00 -10070 55015 7,79 34,90 34,54 lal 2 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 3
Channel 138
130 Level ({dBuVim) Date: 2016-05-25 Time: 04:08:09
120 2
100 e
80 FCC CLASS-B PK
3
60 1 FCCCLASS-B AV
M “M
40
20
65440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/in dBuVim dE  dBuV dB  dEfm dEB Cin deg
1 ShE6, 76 104,49 94,78 7.91 34,30 34,350 163 O bverage VERTICAL
2 5721.25 117,80 109,93  7.88 34,45 34 351 163 4 Peak VERTICAL
3 585000 68,24 74,00 -5.76 60,13 7.80 34,35 34,54 ) 9 Peak YERTICAL
4 SR50.00 33,26 34,00 -0.74 45,15 7.80 34,85 34,54 163 U hverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

802.11ac MCS0/Nss2 VHT80+80
Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 1/CH 424106/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 42

13 OLeveI (dBuVim) Date: 2016-05-21 Time: 05:22:28
120 3

80

FCC CLASS-B PK
1
G0 i
i FCC CLASS-H AV
40
20
65060 5090. 5110. 5130. 5150, 5170. 5190. 5210, 5230, 5250. 5270. 5290. 5310. 5330. 5360
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m de  dBuy dB  dB/m dB €m deg

1 5145.80 &7.99 74.00 -6.10 60.23 10.43 33.74 36.50 166 22 Peak WERTICAL

2 5150.08 53.80 54.00 -9.20 46.13 10.43 33.74 36.50 166 22 Average WERTICAL

3 5174.00 114.87 187.11 18.46 33.79 36.49 la6 22 Peak WERTICAL

4 5242.40 98.54 99.66 10.47 33.89 36.48 166 22 Average WERTICAL

5 5350.08 48.95 54.00 -5.05 46.92 10.43 34.86 36.46 166 22 Average WERTICAL

[ 5350.00 60.37 74.00 -13.63 52.34 10.43 34.06 36.46 166 22 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
13l]|_eve| {dBuVim) Date: 2016-05-21 Time: 05:34:04
120
]
100 b
h-'—w—-n—l\n.llfu___mﬁ
a0
FCC CLASS-B PK
3 5(1B
60 f | h
2yl N FCC (LASS.B AV
I B T B
=]
40
20
l]SSBIZI 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 56380
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBulv'/m dB  dBuy dé  dB/m dB cm deg
1 5452.80 6&7.81 74.00 -6.19 59.46 10.56 34.23 36.44 177 15 Peak HORIZONTAL
2 5400.00 52.00 54.00 -2.00 43.65 10.56 34.23 36.44 177 15 Average HORIZOHTAL
3 5463.40 VO.56 4,00 -3.44 e2.21 19.56 34.23 36.44 177 15 Peak HORIZOHTAL
4 5467.60 51.77 54.800 -2.213 43,37 10.59 34,25 36.44 177 15 Average HORIZONTAL
5 5506. 00 109,95 191.41 18.66 34.380 36.42 177 15 Peak HORIZONTAL
o 5506, 60 97.71 §9.17 l@.66 34.30 36.42 177 15 Average HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature | 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80

Test Engineer | Peter Wu & Gary Chu Configurations | Type 2/ CH 424122/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3

Channel 42
Lewvel (dBuvim) Date: 2016-05-21 Time: 10:43:45

130

120

100 <

a0 FCC CLASS-B PK

fi
G0 FCC CLASS-B AV

40

20

l:'5010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410

Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuv//m dB  dBuy dB  dB/m dB €m deg
1 5146.09 65.16 74.80 -8.84 59.96 7.9 33.74 36.50 171 25 Peak WERTICAL
2 5150.909 52.36 54.80 -1.84 47.16 V.96 33.74 36.50 171 25 Average WERTICAL
3 5235.60 96.14 99. 7@ §.03 33.89 36.48 171 25 Peak WERTICAL
4 5236.40 108.46 1a3.02 §.03 33.89 36.48 171 25 Peak WERTICAL
5 5350.09 46.55 54.800 -7.45 40.81 8.14 34.06 36.46 171 25 Average WERTICAL
6 5352.40 58.8F 74.00 -15.16 53.1@ 8.14 34.06 36.46 171 25 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130Leve! ([dBuVim) Date: 2016-05-21 Time: 11:26:08
120
5
A
80
P k f UNI-15.407 RH-3M
| A L _GHB
60 -
a1 ‘_‘_H-""‘_‘-»-MM
40
20
05410 5440. 5460. 5480, 5500, 5520, 5540. 5560, 5580, 5600. 5620. 5640, 5660. 5680, 5700, 5720, 5740, 5760. 5780, 5810

Frequency (MHz)

Limit Over PRead Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5449,.20 64.83 74.80 -9.17 55.45 8.21 34.23 33.06 173 1 Peak HORIZONTAL
2 S5460.00 50.89 54.00 -3.11 41.51 8.21 34.23 33.06 173 1 Average HORIZONTAL
3 5466.80 65.91 68.20 -2.29 56.50 §.22 34.25 33.06 173 1 Peak HORIZOHTAL
4 5613.20 98.52 88.95 §.30 34.37 33.10 173 1 Average HORIZOHTAL
5 5614, 80 109,99 108,33 §.30 34.37 33.10 173 1 Peak HORIZONTAL
& 5726.80 68.03 68.20 -0.17 G58.37 .36 34.44 33.14 173 1 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 3/ CH 42+138/
Chain T + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 42
13 l:'Lwel {(dBuvVim) Date: 2016-05-21 Time: 11:40:28
120
4
100 3
W
20
1 FOC CLASS-B PK
B
60 5 FCIC CLASS-B AV
M" M
Tt s
40
20
64960 5000, 5100, 5200, 5300, 5400, 5460
Frequency (MHz)
: H:1.75m
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m de  dBuy dB  dB/m dB €m deg
1 5146.00 71.54 74.00 -2.46 62.89 7.96 33.74 33.65 173 15 Peak WERTICAL
2 5150.80 52.49 54.90 -1.51 43.84 7.96 33.74 33.65 173 15 fverage WERTICAL
3 5183.00 94.22 85.50 7.98 33.79 33.05 173 15 fverage WVERTICAL
4 5221.09 185.19 96.36 8.82 33.86 33.05 173 15 Peak WVERTICAL
5 5350.08 45.584 54.880 -8.36 36.50 5.14 34.06 33.06 173 15 Average WERTICAL
& 5353.00 57.82 74.00 -16.18 48.68 5.14 34.06 33.06 173 15 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Channel 138
130Level {dBuW/m) Date: 2016-05-21 Time: 11:54:12
120
4
a0
= UNII-15.407 RH-3M
1
60
2 ~—

40

20

05440 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Owver Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg

1 5445.00 6&1.48 74.08 -12.52 52.10 §.21 34.23 33.86 166 16 Peak WERTICAL

2 5466.00 47.49 54,08 -6.51 38.11 §.21 34.23 33.86 166 16 Average WERTICAL

3 5653.00 98.62 89. 02 8.32 34.39 33.11 166 16 Average WERTICAL
4 5676.00 110.13 108,58 .34 34.41 35.12 166 16 Peak WERTICAL

5 5859.08 &£5.91 63.20 -2.29 56.14 g.42 34.52 33.17 o6 16 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 4/ CH 58+106 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 58
13 OLeveI (dBuVWim) Date: 2016-05-21 Time: 12:22:22
120
]
100
4
80
g FCC CLASS-B PK
1
60 FCC CLASS-B AV
RN
RS eSS
1.2
40
20
l:'5141} 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg

1 5143.00 62.22 74.00 -11.78 53.57 7.96 33.74 33.05 179 15 Peak HORIZONTAL

2 5150.080 42.43 54.00 -11.57 33.78 7.96 33.74 33.05 179 15 Average HORIZONTAL

3 5309.80 1a4.36 95.30 §.11 34.81 33.06 179 15 Peak HORIZOHTAL
4 5313.4@ 92.52 g3.46 §.11 34.81 33.06 179 15 Average HORIZOHTAL
5 5358.00 43.34 54.08 -5.66 39.20 §.14 34.86 33.86 179 15 Average HORIZONTAL
& 5382.40 73.39 74,00 -0.61 &4.17 8.17 34.11 33.08 179 15 Peak HORIZOHTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 106
13uLweI {tBuVim} Date: 2016-05-21 Time: 12:34:23
120
4
100 B
"""'"""""""r'_'_”'\"jlli"-"‘—-—ﬁ———.-
80
1 FCC CLASS-BPK
4 -6dB
60 S l, FCC CLASS-H AV
I - I P S -GdB
et
40
20
05380 5410, 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5680
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv ds  dB/m dB cm deg
1 5384.80 V2.46 74,09 -1.54 63.24 .17 34.11 33.06 15@ 20 Peak WERTICAL
2 5457.40 58.30 54.00 -3.70 40.92 §.21 34,23 33.86 189 28 fverage WERTICAL
3 546l.60 50.32 S54.00 -3.68 40.9% 8.21 34.23 33.06 180 20 Average WERTICAL
4 5465.80 685.08 74.00 -5.92 G5H.67 8.22 34.25 33.06 180 20 Peak WERTICAL
5 5498.20 106,78 97.38 §.24 34.30 33.060 18 20 Peak WERTICAL
o 5518.00 93.99 84.50 §.25 34.31 33.07 18 2@ Average WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%

Test Engineer | Peter Wu & Gary Chu | Configurations | Type 5/ CH 58+122/

IEEE 802.11ac MCS0/Nss2 VHT80+80

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 58
130Level {dBuVm) Date: 2016-05-21 Time: 15:13:13
120
3
100 1
—
30
] FCC CLASS-B PK
1
60 FCC CLASS-B AV
2 e — SR ST c S S NN S LRSS =
40
20
05140 5170.  5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5440
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg

1 5149.08 62.42 74.08 -11.58 53.77 7.96 33.74 33.85 178 11 Peak VERTICAL

2 5150.080 44.50 54.00 -9.20 36.15 7.96 33.74 33.05 178 11 Average WERTICAL

3 5309.20 195.49 96.43 §.11 34.81 33.06 178 11 Peak WERTICAL
4 5322.480 94.49 85.43 §.11 34.81 33.06 178 11 Average WERTICAL

5 5358.00 49.36 54.00 -4.84 40.22 §.14 34.86 33.86 178 11 Average VERTICAL

& 5357.80 73.74 TF4.00 -0.26 &4.57 8.15 34.88 33.06 178 11 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130Level (dBuVim) Date: 2016-05-21 Time: 15:35:47
120
B
100 &
(/'Wd_..,-_.,»__,_,_mw
80
o FiC CLASS.B PK
_6liB
. . N FOC CLASS.B AV
L L Tl e LT N 7 _GlIB
40
20
0

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5810
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuV/m dB  dBuv dB  dB/m dB cm deg
1 5423.60 50.96 54.800 -3.84 41.64 5.20 34.18 33.06 172 16 Average WERTICAL
2 5437.20 69.76 74.00 -4.24 60.41 8.21 34.20 33.06 172 16 Peak WERTICAL
3 5465.20 58.99 54.800 -3.01 41.58 §.22 34.25 33.06 172 16 Average WERTICAL
4 5466.00 61.36 74.800 -12.84 51.95 §.22 34.25 33.06 172 16 Peak WERTICAL
5 5578.00 956.24 86.69 §.28 34.35 33.08 172 16 Average WERTICAL
5] 5583.60 107.87 98.33 8.28 34.35 33.09 172 16 Peak WERTICAL
7 5742.090 47.41 54.88 -6.59 37.73 8.37 34.45 33.14 172 16 Average WERTICAL
8 5758.80 72.99 V4.800 -1.10 &3.22 8.37 34.45 33.14 172 16 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 6 / CH 584138/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 58

13 l:'Lwel {(dBuVim) Date: 2016-05-21 Time: 15:53:08

120
4
100 3
30
R FCCCLASS-BPK
1
60 5 FCC CLASS-B AV
e
E_M—u—fﬁ’/ ot = e A R-i1 <1
W—-—'—-—-"‘W—ﬁ
40
20
65040 5100. 5200. 5300. 5400. 5500, 5540
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg

1 5108.00 62.52 74.00 -11.48 53.98 7.92 33.67 33.05 178 23 Peak WERTICAL

2 5150. 00 46.49 S54.00 -7.60 37.75 7.96 33.74 33.05 178 23 Average WERTICAL

3 5323.00 95.62 86.56 .11 34.81 33.06 178 23 Average WERTICAL

4 5325.00 197,38 98.29 .12 34.83 33.06 178 23 Average WERTICAL

5 5355.08 53.07 54.00 -0.93 43.99 §.15 34.08 33.06 178 23 Average VERTICAL

[ 5369.00 71.27 74.00 -2.73 62.10 8.15 34.88 33.06 178 23 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
13pLevel (Buvim) Date: 2016-05-21 Time: 16:10:28
120
2
100 !
80
! FGC CLASS.B PK
! 6lIB
60 = FCC CLASS-B AV
N I Sl R R 3 -6{IB
S e P
40
20
0

5490 5520, 5540. 5560. 5580. 5600. 5620. 5640, 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800, 5820. 5840. 5860. 5890
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
5675.00 97.81 88.18 5.34 34.41 33.12 176 22 Average WERTICAL
5706. 80 109,95 188.386  §.35 34.43 33.13 176 22 Peak WERTICAL
5850.00 47.49 54.80 -6.51 37.73 §.42 34.51 33.17 176 22 Average WERTICAL
5864.40 73.78 T74.00 -0.22 &4.02 §.42 34.52 33.18 176 22 Peak WERTICAL

B R

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 7 / CH 58+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 58
130Level (dBu\im) Date: 2016-05-21 Time: 16:25:09
120
3
100 #
to—a—1
30
£ FCC CLASS-BPK
T
60 5 FCC CLASS-B AV
I e SO B 1)
R ERRI P S Sy
40
20
':'5040 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB m deg
1 5196.08 63.62 74.00 -19.38 55.08 7.92 33.67 33.05 175 22 Peak VERTICAL
2 5145. 00 46.59 54.00 -7.41 37.9% 7.96 33.74 33.85 175 22 Average WERTICAL
3 5308. 00 107.10 98. 84 .11 34.81 33.06 175 22 Peak WERTICAL
4 5322.00 96.54 87.48 §.11 34.81 33.06 175 22 Average WERTICAL
5 5355.900 53.60 54.90 -9.35 44.48 §.15 34.88 33.00 175 22 Average WERTICAL
& 5359.08 73.23 74.00 -0.77 &4.06 §.15 34.08 33.06 175 22 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
13 OLeveI (dBu\imy) Date: 20116-05-21 Time: 16:38.36
120
4

100 3

a0 7

5 15.407-NEW B4
1

60 Ww M

40

20

l:'5525 5600. 5700. 5800. 5900. 6025
Frequency (MHz)
Limit Over Read Cablefntenna Preamp 'Pos Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg

1 5601.900 65.84 63.94 -3.99 55.44 §.32 34.39 33.11 173 11 Peak WERTICAL

2 5672.00 74.71 84.52 -9.81 &5.10 §.33 34.40 33.12 173 11 Peak WVERTICAL

3 5787.00 94,80 85.09 8.39 34.47 33.15 173 11 Average WERTICAL
4 5789. 00 106.39 96, bb .49 34.48 33.15 173 11 Peak WERTICAL

5 597.00 67.36 63.20 -9.84 57.54 8.45 34.57 33.20 173 11 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 8 / CH 1064138 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 106

13L,'Le'.-'\el (dBuVim} Date: 2016-05-23 Time: 11:56:27

120

100

a0

60 7 FCC CLASS-B AV

40

20

5280 5400, 5500. 5600. 57040, 5780
Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuv//m dB  dBuv dé  dB/m dB €m deg
1 5439.00 70.22 74.80 -3.78 53.56 18.52 34.20 33.06 158 4 Peak WERTICAL
2 5454.09 53.84 54.80 -9.1l6 42.11 18.56 34.23 33.06 158 4 Average WERTICAL
3 5466.09 53.77 54.80 -9.23 41.99 18.59 34,25 33.06 158 4 Average WERTICAL
4 5466.00 67.43 74.8080 -6.57 55.65 18.59 34,25 33.06 158 4 Peak WERTICAL
5 5515.00 108,085 §3.12 18.69 34.31 33.07 158 4 Average WERTICAL
5 5564.00 111.11 99.06 10.79 34.34 33.08 158 4 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
13DLMI {(dBuV/im) Date: 20116-05-23 Time: 13:50:51
120
4
100 | f
rﬂrmiﬁ
80
[ I ! FCC CLASS-B PK
f 1 [ | 6dB
14 7
. | ] |
r 1 [ | FCC CLASS-B AV
g |S——rr— ] _GiB
40
20
ﬁSS-’-II] 5400. 5500. 5600. 5700. 5800. 5900. 6000. 6040
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg
1 5454.80 &3.44 74,00 -18.56 51.71 10.56 34,23 33.06 188 351 Peak HORIZOHTAL
P 5460.080 52.02 54.08 -1.98 40.29 10.56 34.23 33.06 188 351 Average HORIZOHTAL
3 S5465.60 52.06 S54.00 -1.94 40.28 10.59 34.25 33.06 188 351 Average HORIZOHTAL
4 5470.080 63.66 74.00 -10.34 51.88 10.59 34.25 33.06 188 351 Peak HORIZOHTAL
5 5675.80 198.29 96.19 18.81 34.41 33.12 188 351 Peak HORIZOHTAL
4] 5692.80 96.6l 84.52 10.80 34.42 33.13 188 351 Average HORIZOHTAL
7 5859.00 62.49 74,80 -11.51 50.25 1@.99 34.51 33.17 188 351 Peak HORIZONTAL
8 5851.08 53.13 54.08 -8.37 40.39 10.99 34.51 33.17 188 351 Average HORIZOHTAL

ltem 5, 6 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 9/ CH 106+155/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 106
130Level {(dBuW/m) Date: 2016-05-23 Time: 14:14:00
120
G
100 3
80 CC CLASS-B PK
14 =
60 b s 4 CC CLASS-B AV
l—._._._\___\_'_vww__,_.-—*-\-'
40
20
l:'51313 5200, 5300, 5400. 5500, 5600, 5700, 5800, 5930
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuY/m dé  dBuv dé  dB/m dB cm deg

1 5454.80 66.69 74.00 -7.31 54.9% 10.56 34.23 33.06 178 19 Peak WERTICAL

2 5456.48@ 53.66 54.00 -90.34 41.93 10.56 34.23 33.06 178 19 Average WERTICAL

3 5466.80 65.07 74.00 -§.93 53.29 10.59 34.25 33.06 178 19 Peak WERTICAL

4 5470.98 53.58 54.080 -8.42 41.30 10.59 34,325 33.086 178 18 Average WERTICAL

5 5517.28 99.24 87.31 18.69 34.31 33.87 178 18 Average WERTICAL

& 5522.00 110.05 98.12 18.69 34.31 33.07 178 18 Peak WERTICAL

7 5716.00 52.94 54.00 -1.06 40.86 10.78 34.43 33.13 178 19 Average WERTICAL

g 5716.8@ &5.61 74.00 -§5.39 53.53 10.78 34.43 33.13 178 19 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155

13uLweI (dBuVim) Date: 20116-05-23 Time: 14:28:56

120 f

) A \\
Iz Wl L | ek

40

20

ﬁSEl]l] 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950

Frequency (MHz)

Limit ©Over PRead Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg
1 5616.80 63.08 68.20 -@.12 55.96 10.35 34.37 33.10 175 357 Peak VERTICAL
P 5779.98 111.72 99,66 10.74 34.47 33.15 175 357 Peak WVERTICAL
3 5787.60 1@1.05 88.99 10.74 34.47 33.15 175 357 Average WERTICAL
4 5925.50 &2.69 &5.20 -5.51 5@.13 11.20 34.56 33.210 175 357 Peak WERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 10/ CH 122+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 122
130Lewal {dBuW/m) Date: 20116-05-23 Time: 14:43:53
120
i
100
el
80
g
23
60 7 FCOC CLASS-B AV
; L e GuE
_'_w_‘___‘_____,_,_,_."l_,—v—-
40
20
05360 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5445.08 50.17 54.09 -3.83 38.51 1@.52 34.20 33.06 1a7 @ Average WERTICAL
2 5466.00 61.37 74.08 -12.63 49.84 10.56 34.23 33.86 167 @ Peak WERTICAL
3 5467.080 61.35 74.00 -12.65 49.57 10.59 34.25 33.06 167 @ Peak WERTICAL
4 5470.00 49.28 54.00 -4.72 37.50 10.59 34.25 33.06 167 @ Average WERTICAL
5 5580.080 97.80 85.71 18.83 34.35 33.09 1a7 @ Average WERTICAL
[ 5614.08 199.13 97.81 1@.85 34.37 33.10 167 @ Peak WERTICAL
7 5716.08 53.80 54.00 -8.20 41.72 10.78 34.43 33.13 167 @ Average WERTICAL
8 5724.00 &7.50 74.00 -6.50 55.42 10.77 34.44 33.13 167 @ Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
130Level {dBuV/m) Date: 2016-05-23 Time: 15:26:55
120
3
100 2
80
1 15.407-NEW B4
40
20
ﬁ5525 5600. 5700. 5800. 5900. 6025
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB m deg
1 5548.900 67.75 68.20 -9.45 55.74 10.76 34.33 33.08 178 @ Peak WERTICAL
2 5787.48 98.66 86.60 1@.74 34.47 33.15 178 @ Average WERTICAL
3 S5808. 00 108. 86 96.74 18.79 34.49 33.16 178 @ Peak WERTICAL
4 5968.00 ©61.53 63.20 -6.67 45.85 11.31 34.58 33.21 178 @ Peak WERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 11 /CH 1384155/

Chain 1T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 3
Channel 138
130Level {dBuVm) Date: 2016-05-23 Time: 16:20:27
120
1
100 B
20 FCC CLASS-B PK
4
60 1 FCC CLASS-B AV
M M
40
20
65440 5500, 5600. 5700, 5800, 5000. 5940

Frequency (MHz)

Limit ©Over Read Cabledntenna Preamp &/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 5684.00 197.21 95.11 18.81 34.41 33.12 174 5 Peak WERTICAL
2 5686.00 96.75 84.65 10.81 34.41 33.12 174 5 Average WERTICAL
3 586@.58 53.94 54.80 -0.06 41.64 10.96 34.52 33.18 174 5 Average WERTICAL
4 5861.00 &7.96 74.080 -6.84 55.66 10.96 34.52 33,18 174 5 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 155
130Level {dBuW/m) Date: 20116-05-23 Time: 16:45:54
120
3
4

100

a0

1 15.407-NEW B4
b 4

60 MR NS SN L e

40

20

05525 5600. 5700. 5800. 5900. 6025
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg

1 5634.080 65.11 68.20 -9.09 56.00 10.584 34.38 33.11 167 9 Peak HORIZOHTAL

2 5799.00 198.78 88.72 10.73 34.48 33.15 167 @ Average HORIZOHTAL

3 5800.08 116.38 98.32 10.73 34.48 33.15 157 @ Peak HORIZOHTAL
4 5930.00 63.02 65.20 -5.18%8 50.46 11.20 34.56 33.20 167 @ Peak HORIZOHTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 12 /CH 42+58/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 42
130Level {dBu\V/im) Date: 2016-05-23 Time: 16:53:04
120
3

100 4

80 FCC CLASS-BPK

4 B
60 . ] FCC CLASS-B AV
—
it _\_,_\_,_M'—'_'_‘_'_'-‘_‘_'-H
40
20
04960 5000, 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB m deg

1 5144. 00 65.60 74.00 -5.40 54.48 10.43 33.74 35.05 174 @ Peak WERTICAL

2 5158.908 51.49 54.90 -2.51 40.37 10.43 33.74 33.85 174 @ Average WERTICAL
3 5228.00 110.02 98.74 10.47 33.80 33.@5 174 9 Peak WERTICAL
4 5242.08 97.78 86.40 10.47 33.89 33.06 174 @ Average WERTICAL
5 5352.09 53.9% 54.00 -0.06 42.51 18.43 34,06 33.06 174 @ Average WERTICAL
[ 5352.50 6&7.85 74.00 -6.15 56.42 10.43 34.06 33.06 174 @ Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 58
13l]|_we| {dBuNim) Date: 2016-05-23 Time: 17:18:11
120
3
100 4
(”WJW*A\\
80 ), | FCC CLASS-B PK
[ | -64IB
| L
60
| | B FCC CLASS-B AV
o, ] -6dB
E———
40
20
[iSl]ﬂll] 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
) Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5146.00 o6l.67 74.09 -12.33 58.55 10.43 33.74 33.05 169 @ Peak HORIZONTAL
2 5148.900 49.17 54.@9 -4.83 38.05 10.43 33.74 33.05 169 @ Average HORIZONTAL
3 5262.00 107,93 96,62 10.46 33.91 33.06 169 @ Peak HORIZONTAL
4 5267.00 97.19 85.85 10.46 33.94 33.06 159 @ Average HORIZONTAL
5 5355.00 63.37 74.00 -19.63 51.92 10.43 34.08 33.06 159 @ Peak HORIZONTAL
o 5379.9080 53.53 54.00 -9.47 42.06 10.42 34.11 33.06 169 @ Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 13/CH 106+122/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 3
Channel 106
130Level {dBuV/m) Date: 2016-05-23 Time: 17:54:25
120 5
B
100 P S
a0
FCC CLASS-B PK
1
g
60 5 FCC|CLASS-B AV
M_‘“'Vh.‘_\_\__'_‘_\__wm_
40
20
05280 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5446.08 68.13 74.080 -5.87 56.47 10.52 34.20 33.06 171 4 Peak WERTICAL
2 5449.080 53.73 S54.00 -9.27 42,00 10.56 34.23 33.06 171 4 Average WERTICAL
3 5469.00 66.01 V4.00 -7.99 54.23 10.59 34.25 33.06 171 4 Peak WERTICAL
4 547,08 53.97 54.00 -9.03 42.19 10.59 34.25 33.00 171 4 Average WERTICAL
5 5492.00 115.56 193.72 10.62 34.28 33.06 171 4 Peak WERTICAL
[ 5542.00 99,99 88.03 10.72 34.32 33.08 171 4 Average WERTICAL
7 5727.00 49.54 54,00 -4.46 37.47 10.77 34.44 33.14 171 4 Average WERTICAL
i 5727.00 62.21 F4.00 -11.79 58.14 10.77 34.44 353.14 171 4 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122

130Lev\el {dBu\im) Date: 2016-05-23 Time: 18:07:24
120
100 dl

a0

FCOC CLASS-B PK
13
2

60 b 14 FCC CLASS-B AV
40

20

ﬁ53l5l3l 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5454.08 656.54 74.800 -7.46 54.81 10.56 34.23 33.06 175 @ Peak WERTICAL

2 5457.08 53.87 S54.00 -0.13 42,14 10.56 34.23 33.06 175 @ Average WERTICAL

3 5465.00 6&7.12 74,00 -6.88 55.34 10.59 34,25 33.06 175 @ Peak WERTICAL

4 5469.00 53.69 54.00 -9.31 41.91 10.59 34.25 33.06 175 @ Average WERTICAL

5 5575.00 99,81 §7.71 18.83 34.35 33.08 175 @ Average WERTICAL

[ 5582.00 111.49 99.48 10.83 34.35 33.09 175 @ Peak WERTICAL

7 5726.00 48.92 S54.00 -5.08 36.81 10.77 34.44 33.13 175 @ Average WERTICAL

i 5727.00 6l.63 74.00 -12.37 49.56 10.77 34.44 353.14 175 @ Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:

Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +

Chain 3 + Chain 4

Test Mode Mode 4
Channel 52
130 Level {dBuVim) Date: 2016-06-08 Time: 22:54:51
120 i
100
80 FCC CLASS-B PK
5
60 2
gFCC CLASS-B AV
1 M M'_'hﬂ'“—‘—"‘""“’*-"—“\—w—*
40
20
0511{] 5140. 5160. 5180, 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cim deg
1 5120020 48,39 54,00 -5.461 41,74 7.85 33,27 3447 180 180 dverage HORIZONTAL
2 5131.60 60,19 74,00 -13.81 53,40 7,88 33,20 3447 180 180 Peak HORIZ0ONTAL
3 S261.20 116,21 109,28 7.94 3348 2447 180 180 dverage HORIZONTAL
4 526240 120,28 113,34 7,93 33 .48 34 .47 180 180 Peak HORIZ0ONTAL
5 535000 65,02 74,00 -&.98 53,01 7.80 33,359 34,47 180 180 Peak HORIZONTAL
A 5358040 2.3 34,00 -1.44 45,34 7.BB 33,461 34,47 180 180 dwverage HORIZ0ONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60

130 Level {dBuVim)

Date: 2016-06-09 Time: 00:06:01

120

100

20

FCCCLASSBPK

60

4 FCC CLASS-B AV

[ meara ]

40
20
ﬁsznn 5230. 5250. h270. 5290. 5310. 5330. 5350. B5370. 5400
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 S301.20 116,78 109,82 7,91 23,32 24 .47 174 180 dverage HORIZONTAL
2 530160 128,08 121,12 7.91 33,32 3447 176 180 Peak HORIZ0ONTAL
3 535080 65,45 74,00 -8.55 5&.44 0 7,80 33,39 3447 176 180 Peak HORIZONTAL
4 535280 33,75 34,00 -0.25 44074 7,80 33,50 34 .47 174 180 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 64
130 Level {dBu\Vim) Date: 2016-06-09 Time: 00:15:34
120 2
1
100
80 FCC CLASS-B PK
5
60 FCC CLASS-B AV
MM
e e T
40
20
GS220 5250. 5270. 5290. 5310. 5330. 5350. 53T0. 5390. 5420
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 5322.00 112,62 105,69 7,91 2335 24 .47 177 180 dverage VERTICAL
2 5322.40 119,99 112,00 7.91 323,55 2447 177 180 Peak YERTICAL
3 535200 65,41 74,00 -8.39 53,40 7.80 33,50 34 .47 177 180 Peak VERTICAL
4 5352.00 53.3% 54,00 -0.42 44,37 7.80 33,39 3447 177 180 dverage YERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 100
130 Level {dBu\Vim) Date: 2016-06-09 Time: 00:20:06
120 4_
0
100
80
4 ) (TR 5, D -3 M
60 - /ﬂ
S
40
20
GS4{JU 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5600
Frequency (MHz)
Limit Owvwer Eead Cablesntenna Preamp #A/Pos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 s454 80 65,72 74,00 -8.27 5R.57 0 7080 33074 34 47 175 181 Peak HORIZONTAL
2 545520 33,074 34,00 -0.26 44,580 7080 33074 3447 175 181 dwverage HORIZ0ONTAL
3 470,00 66,34 &R.20 -1.86 59,15 7.90 33,78 3447 175 181 Peak HORIZONTAL
4 550320 120,40 113,16 7.91 33,20 34 .47 175 181 Peak HORIZ0ONTAL
) 5504.00 114,26 107,02 7.91 23,80 24.47 175 18] dverage HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130Le1.rel (dBuVim) Date: 2016-06-09 Time: 00:31:18
120 4
100
80
LIV %, D7 RA-3 M
i 3 GdEd
60
1
40
20
ﬁ5430 h460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit Cwer FEead Cahleintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 543960 52,84 34,00 -1.36 4551 7.8 32,72 3447 174 179 sverage HORIZONTAL
2 5456.40 63,20 74.00 -10.80 S56.04  7.89 323,74 34 .47 178 179 Peak HORIZONTAL
3 470,00 &3.18% 88,20 -5.02 5599 7,00 32,76 34.47 174 179 Peak HORIZONTAL
4 5586.60 116,92 109,42 7.94 24,05 34.49 178 179 dverage HORIZONTAL
5 5587.20 127.21 11a.71 7,84 34,05 34 .49 174 179 Peak HORIZONTAL
B 5728.80 63,08 68.20 -5.12 55,23 7.87 24,30 34,51 178 179 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
130 Level ({dBuVim) Date: 2016-06-09 Time: 00:58:21
1
120
100
80
3 (TR 5 M -3
I U S R
40
20
GSE{JU 5630. 5670. 5690. 5710. 5730. 5750. 5770. 5800
Frequency (MHz)
Read Cabhleéntenna Preamp &/Fos  T/Pos
Freq Lewel Level Loss Factor Factor Renark Pol/Phase
MHz dBu¥/in dBuVim dBu¥ dB  dEfm dEB Cin deg
1 ST07.20 123,34 115,52 7.88 24,45 24 31 174 180 Peak HORIZONTAL
2 570720 113,02 105,20 7.88 34,45 34 351 174 180 dwverage HORIZ0ONTAL
3 573440 68,13 63,20 60,28 7.87 34,50 34,52 179 180 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11Tac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 54
130 Level {dBu\Vim) Date: 2016-06-09 Time: 09:01:59
120 !
100
80 A FCC CLASS-B PK
60 L FCC CLASS-B AV
40
20
ﬂ512{] 5150. 5170. 5190, 5210. 5230. 5250, 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit ©Ower Read Cabledntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg
1 280,20 120,42 113,47  7.92 33,30 34 .47 173 172 Peak HORIZ0ONTAL
2 528020 109,44 102,49 7,92 3350 2447 173 172 bverage HORIZONTAL
E) 535040 51,08 34,00 -2.02 44,07 7.80 33,50 34 .47 173 172 hwverage HORIZONTAL
4 5354060 71,84 74,00 -2.16 64,82 7.8B 33,61 34,47 173 172 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 62
130 Level {dBuVim) Date: 2016-06-09 Time: 09:11:47
1
120
2
100 W
80 FCC CLASS B PK
5
60 n ,| FCCCLASS-B AV
_"H—\—\___,_‘_lL_“_m_\_-_._\_w_n_H‘_‘-
40
20
ﬁ521ﬂ 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 5302,00 123 .49 114,53 7,81 33,52 34 .47 172 181 Peak HORIZONTAL
2 5312.00 110.23 103,24 7.91 323,55 34.47 172 131 dwverage HORIZONTAL
3 5350,80 6R.82 .00 -5.18 a&l.81 7,80 332,50 34 .47 172 181 Peak HORIZONTAL
4 535160 53,59 54,00 -0.41 44.5%  7.83 23,50 34 .47 172 181 hverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 102
130 Level {dBuVim) Date: 2016-06-09 Time: 09:31:47
120
5
RN
100
80
3 LIV 0 5 AN AR 3
o v/\/
P
M
40
20
G541ﬂ 5440. 5460. h480. 5500. 5520. 5540. 560. 5580. 5610
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 545840 67,51 74,00 -4.49 60,35 7.80 33,74 34,47 172 180 Peak HORIZONTAL
2 s460.00 53,00 34,00 -1.00 45,84 7.80 33,74 3447 172 180 dwverage HORIZ0ONTAL
3 5470.00 67,66 6B.20 -0.54 a0.47  7.90 33,76 34,47 172 180 Peak HORIZONTAL
4 5408, 60 120,39 113,15 7.91 33,80 34 .47 172 180 Peak HORIZ0ONTAL
) 551540 107,42 1a0.13 7,92 3385 24 .47 172 180 dverage HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level {dBuVim) Date: 2016-06-09 Time: 10:14:21
]
120
o
100
80 FCC CLASS-B PK
4 3 il I
60 2 4 FCC CLASS-B AV
L e A ] T
40
20
GSJI{JU 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 56T0. 5700
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos

Freq Level Line Limit Lewvel Loss Factor Factor Eemark PaolfPhase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 545040 65,31 74,00 -8.49 SR.15 0 7.80 33,74 3447 168 181 Peak HORIZ0ONTAL
2 545700 53.2% 54,00 -0.72 44,12 7.89 33,74 34,47 163 18] dverage HORIZONTAL
3 s466.00 6A.63 74,00 -7.37 59,44 7,90 33,76 34,47 168 181 Peak HORIZ0ONTAL
4 546900 53,92 34,00 -0.08 44,73 7.90 33,78 34.47 164 18] dverage HORIZONTAL
5 555180 112,74 105,34 7,93 33,05 34 43 168 181 dwverage HORIZ0ONTAL
f 556260 123,14 115,68 7.94 24,00 24 4% 168 181 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
130 Level {dBuVim) Date: 2016-06-09 Time: 10:25:37
2
120
1

100

80 FCC CLASS-B PK

4

60 3 FCC CLASS-B AV

M M
40

20

ﬂ542ﬂ 5500. 5600. 5700. 5800. 5920

Frequency (MHz)
Limit Ower Read Cableéntenna Preamp &A/Pos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 565900 109,97 102,26 7.91 24,30 24,30 174 183 dverage HORIZONTAL
2 Se6l.00 121,24 112,53 7.91 24.30 24.50 174 183 Peak HORIZONTAL
3 572600 33,42 34,00 -0.37 4577 7.87 34,50 34,51 174 183 dverage HORIZONTAL
4 5733.00 67,86 74,00 -4.14 60,01 7.87 34,50 34,352 174 183 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 58
130Level [dBuvim) Date: 2016-06-09 Time: 11:21:16
120 f
100 W
80 FCC CLASS-B PK
5
60 !
FOC CLASS-B AV
40
20
0

=R R

Frequency (MHz)

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460.

Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cim deg
512920 60,01 74,00 -13.99 53,31 7.88 33,20 3447 183 177 Peak HORIZONTAL
514040 47,36 34,00 -4.64 40,46 T7.B8 33,20 3447 183 177 hverage HORIZ0ONTAL
5308.40 104,20 97,21 7.91 33,55 34,47 183 177 bverage HORIZONTAL
531880 115,54 108.55 7.91 33,35 3447 183 177 Peak HORIZ0ONTAL
535800 65,77 4,00 -8.23 5R.75 0 7.BB 0 33,61 3447 183 177 Peak HORIZONTAL
5358080 33,65 34,00 -0.35 44,430 T.BBE 3341 34,47 183 177 hverage HORIZ0ONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

5490

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4

Channel 106
Level (dBuVim) Date: 2016-06-09 Time: 11:30:16

130

120

100 W

20

- U5 A0 PN-3M

60
(\/\/
]

40

f

20

=

5330 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580, 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)

Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 5456.40 5360 34,00 -0.40 46,44 7,80 32,74 34 .47 175 184 sverage HORIZONTAL
2 546000 66,02 74,00 -7.98 53,86 7.89 33,74 34 .47 175 154 Peak HORIZONTAL
3 467,200 6579 88,20 -2.41 58,60 7,90 332,76 34,47 175 184 Peak HORIZONTAL
4 5502.00 112,77 105,53 7.91 23,30 34.47 175 1534 Peak HORIZONTAL
5 3537200100096 . 83,82 7,91 32,00 34,43 175 184 sverage HORIZONTAL
f 5730.00 41,03 e8.20 -7.17 53,18  7.87 24,30 3451 175 134 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3311 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level {dBuVim) Date: 2016-06-09 Time: 11:41:45
120 &
5
|
100
80 FCOC CLASS-B PK
1= 8
60 s 7 FCC CLASS-B AV
M"’ WV—H-‘_"‘—‘—‘—'—-.-.M—\_,.,___._,_
40
20
GSE\EU 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 s460.00 67,88 74,00 -4.12 60,72 7.80 33,74 3447 178 182 Peak HORIZ0NTAL
2 s460.00 22,25 34,00 -1.75 45,090 7.80 33,74 34 .47 178 182 dverage HORIZONTAL
3 S467.00 66,29 74,00 -7.71 59,10 7.90 33,78 3447 178 182 Peak HORIZ0NWTAL
4 5470.00 33,59 34,00 -0.41 44,40 7.90 32,76 3447 178 182 dverage HORIZONTAL
5 SR12.00 107,48 og.88  7.94 34,15 34,40 178 182 hverage HORIZ0ONTAL
f 5618.00 116,90 109,21 7.94 24,15 24,30 178 182 Peak HORIZONTAL
7 5733.00 33,39 34,00 -0.41 45,54 7,87 34,50 34,52 178 182 dverage HORIZ0ONTAL
b 544,00 67,57 74,00 -4.43 59,48 7.8 34,55 34,352 178 182 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddie Channel

Temperature 22°C

Humidity

56%

Test Engineer Peter Wu & Gary Chu

Configurations

IEEE 802.11ac MCSO/Nss1 VHT20
CH 144 /Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4

Channel 144

130 Level {dBuVim)

Date: 2016-06-09 Time: 01:07:43

120

100

20

40

20

S

LTI 05 AT -3 M

R

5700. 5720. 5740. 5760. 5780. 5800. 5820. 5340,
Frequency (MHz)

Limit Owvwer Eead Cablesntenna Preamp #A/Pos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 572240 126,22 118,27 7.87 24,30 24 .31 180 178 Peak HORIZONTAL
2 ST27.20 115,48 107.63  7.87 34,30 34 .32 180 178 hverage HORIZ0ONTAL
3 585680 63,36 6R.20 -4.84 5521 7.79 34,90 34,54 180 178 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

5870

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4
Channel 142
130 Level {dBu\Vim) Date: 2016-06-09 Time: 10:34:50
1
120
100
80 FCC CLASS-B PK
T I
4
60 - FCC QLASS-B AN
40
20
GSBEU h500. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5860
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 ST08.20 123,93 114,16 7.88 24,45 24 31 174 187 Peak HORIZONTAL
2 S708.20 113,91 104.09  7.88 34.45 34 351 176 187 hwverage HORIZ0ONTAL
3 S850.00 50,39 54,00 -3.41 42,28 7.80 34,35 34,34 176 187 dverage HORIZONTAL
4 SR57.00 64,76 74,00 -9.24 54041 7.70 34,00 34,54 176 187 Peak HORIZ0ONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO0/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4
Channel 138

130 Level {dBuVim) Date: 2016-06-09 Time: 11:54:25

120 1

100

20 FCC CLASS-B PK

60 FCCCLASSB AV

i

M Mﬂm
40
20
651 a0 5300. 5400. 5500. 5600. 5700. 5800. 5900. 6000. G100. 6190
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase
MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg
1 Sa70.00 117,45 19,74 7,91 24,30 24 .30 185 178 Peak HORIZONTAL
2 571000 107,51 99,48 7,88 34,45 34,51 185 178 dverage HORIZONTAL
3 585000 33,29 34,00 -0.71 45,18 7.80 34,85 34,54 185 178 dverage HORIZONTAL
4 S859.00 70,00 74,00 -4.00 &1.85  7.79 34,90 34,34 185 178 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 52
130 Level {dBu\Vim) Date: 2016-06-09 Time: 14:43:13
120
4
|~
100
80 FCC CLASS-BPK
] .
60| |
HCC CLASS-B AV
2M,,f 0 i
40
20
05110 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos

Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg
1 S116.60 A0.03 74,00 -13.87 53,38 7.85 33,27 34.47 1h6 173 Peak YERTICAL
2 512580 48,34 54,00 -5.66 41,64 7.88 32,20 3447 lag 172 Average VERTICAL
3 5254.00 124 .45 117.52  7.94 33 .48 34 .47 1h6 173 Peak YERTICAL
4 S266,60 113,21 106,27 7,93 23,48 24 .47 lag 172 Average VERTICAL
5 350,60 50,45 34,00 -3.55 43,44 7,80 33,50 34 .47 1h6 173 Average YERTICAL
f 5369.20 63,83 74,00 -10.27 54,61 7.8% 32,61 3447 lag 172 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130 Level {dBuVim) Date: 2016-06-09 Time: 15:00:01
1

120
100

80 FCC CLASS-B PK

¢!

60 4 FCC CLASSB AV

M R e e RN WP
40

20

ﬂ520{] 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 52095 .60 125,14 118,18  7.91 33,32 3447 174 170 Peak HORIZ0ONTAL
2 5304.00 111,34 104,28 7.91 33,52 2447 174 170 dverage HORIZONTAL
E) 535120 éa.62 74,00 -7.38 59,41 7,80 33,50 34 .47 174 170 Peak HORIZONTAL
4 535240 53,87 54,00 -0.132 44,86 7.80 33,39 3447 174 170 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64

Level {dBuVim)

Date: 2016-06-09 Time: 15:13:05

130

120

100

20

FCC CLASS-B PK

60

w

FCC CLASS-B AV

40
20
ﬁ517{] 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5470
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 5315,80 121,30 114,21 7.91 33,55 24.47 172 130 Peak VERTICAL
2 5322.40 111.02 104.04 7,91 23,55 24.47 172 180 Average VERETICAL
3 5351.80 53,56 34,00 -0.44 44,55 7,89 33,50 3447 172 180 Average VERTICAL
4 5360.20 A5.41 74,00 -8.39 58,59 7,88 33,61 34,47 172 1280 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 100

Level {dBuVim) Date: 2016-06-09 Time: 15:26:32

130

120 5
100
30

4
60 ’/(

40

Cadi

W15 40F PN-3M

20

A300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5700
Frequency (MHz)

Limit Cwer PEead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 545760 64,72 4,00 -9.27 57,57 7,80 33,74 34 .47 154 188 Peak VERTICAL
2 460,00 52,74 54.00 -1.26 45,58 7.89 33,74 34 .47 154 188 #verage VERTICAL
3 546880 4758 88,20 -0.62 &0.,39 7,90 32,76 34,47 154 188 Peak VERTICAL
4 5492.00 108.01 100,80 7.890 23,78 34.47 154 138 dverage VERTICAL
5 550%8.00 119,85 112,41 7.91 33,30 34 .47 154 188 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130 Level {dBu\Vim) Date: 2016-06-09 Time: 15:36:04
i
120
5
[
100
80 FCC CLASS-B PK
1 3 7
60 I FCC CLASS-B| AV
G N I S AR POV T _ L G
40
20
ﬁ5430 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg

5439.00 6324 4,00 -10.74 54,13
5439.80 51,21 54,00 -2.79 44.08
465,80 62,51 74,00 -11.49 55,32
546580 49,84 54,00 -4.18 41,465
5573.,40 110,81 103,35
5578.80 122.42 . .
5725.00 6084 74,00 -13.16 52,94
5725.00 48.57 54.00 -5.432 40,71

AR 3371 3 .47 1749 168 Peak HORIZONTAL
B 33072 3447 179 168 Average HORIZONTAL
A0 33,78 34,47 1749 168 Peak HORIZONTAL
A0 3276 34,47 179 168 dverage HORIZONTAL
. . . 1749 168 sverage HORIZONTAL
A4 34,05 34,49 179 168 Peak HORIZONTAL
AT 24,500 34,51 1749 168 Peak HORIZONTAL
87 34,50 34,51 179 168 dverage HORIZONTAL

02 =] O n e s D
LS PR P P [ R

]

o

)

L

=

=

)

Fu

L

(==

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140

130 Level {dBuVim) Date: 2016-06-09 Time: 15:52:29

1
120
2
)
100
80 FCC CLASS-B PK
4 I
60 FCC CLASS-B| AV
S T S R |

40

20

i"3555{] 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5850

Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 SA97.40 121,52 112,74 7.89 34,40 34,51 170 139 Peak HORIZONTAL

2 5706,60 107.91 1ao.0e 7,88 24,45 24,51 170 189 Average HORIZONTAL

3 5725.00 53078 54,00 -0.22 45,92 7,87 34,50 3451 170 189 Average HORIZONTAL

4 5727.00 e5.62 M4.00  -3.323 57077 7.87 34,50 34,52 170 189 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

Chain 3 + Chain 4

IEEE 802.11ac MCSO0/Nss2 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +

Test Mode Mode 4
Channel 54
130 Level {dBu\Vim) Date: 2016-06-09 Time: 17:18:42
3
120
4
100
80 FCC CLASS-B PK
1 I
60 | FCC QLASS-B AV
WMJM M
40
20
ﬁ5120 5150. 5170. 5H190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5B350. 5370. 5390. 5420
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 514280 6624 74,00 -7.76 59,50 7.90 33,31 34,47 174 166 Peak HORIZONTAL
2 514040 49,47 34,00 -4.53 42,73 7,490 33,31 3447 176 166 dverage HORIZ0ONTAL
3 526160 124,464 117,53 7.94 33 .48 2447 176 166 Peak HORIZONTAL
4 526580 111,74 104,80  7.93 3348 34 .47 176 166 dverage HORIZ0ONTAL

ltem 3, 4 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
130 Level ({dBuVim) Date: 2016-06-09 Time: 17:37:39
1
120
o
100
80 FCC CLASS-B PK
1 T
60 3 FCC GLASS-B AV
_H__‘M_ﬂ——v—'—”’f T s v IV W7 T:1
40
20
G51EU 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 S306.40 121,51 114,55 7.91 33,32 34 .47 182 176 Peak VERTICAL
2 5307.00 108,17 1a1.21 7,91 23,52 24 .47 182 176 dverage VERTICAL
3 535000 33,76 34,00 -0.24 44,75 7.80 33,50 34 .47 182 176 dverage VERTICAL
4 535740 68,01 74,00 -5.99 a0.99 7,88 33,41 34.47 182 176 Peak YERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%

Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/

IEEE 802.11ac MCS0/Nss2 VHT40

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4

Channel 102
130 Level ({dBuVim) Date: 2016-06-09 Time: 17:49:31
120 5
4
100 H
80
1 3 (LTI, T R 3 M
60 M/'\/ .
2
71 ]
_:-\_-—v—n—wﬂﬂ—'—"—'_"'"_"_'_“_u_
40
20
GSBEO 5300. 5410. 5430. 5450. 5470. 5490, 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5660
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 S447 060 66,12 74,00 -7.88 58,90 7,88 33,70 3447 173 178 Peak VERTICAL
2 545780 32,09 34,00 -1.91 44,93 7,80 33,74 34 .47 173 178 dverage VERTICAL
3 S467.40 68,02 &R.20 -0.18  &0.83 7.90 33,78 3447 173 17% Peak VERTICAL
4 5408, 60 109,31 102,07 7.91 23,20 2447 173 178 dverage VERTICAL
] 550760 119,45 112,21 7.91 33,20 32447 173 178 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 110
130 Level {dBuVim) Date: 2016-06-09 Time: 18:01:00
]
120
B
-
100
80 FCC CLASS-B PK
4 3
60 2 4 FCC CLASS-B AV
M-""m M
40
20
GSS{JU 5400. 5500. 5600. 5700. 5800
Frequency (MHz)
Limit Ower Eead Cablesntenna Preamp #AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 5443.00 65,86 74,00 -A.14 53,73 7.RA 3372 3447 1A% 182 Peak HORIZONTAL
2 455,00 52,92 54,00 -1.08 45,76 7.89 32,74 3447 16d 182 Average HORIZONTAL
3 S467.00 68,17 74,00 -5.83 A0.9%  7.90 33,74 34,47 1A% 182 Peak HORIZONTAL
4 5465.00 53,42 54,00 -0.57 44,24 7,90 32,76 .47 16d 182 Average HORIZONTAL
5 5553.00 106,83 99,43 7.93 33,05 34 4% 1A% 182 Average HORIZONTAL
f 5562.,00 122,75 115,28 7.94 24,00 24,48 16d 182 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level ({dBuVim) Date: 2016-06-09 Time: 18:10:03
2
120
1
100
80
FCC CLASS-B PK
4 I
60 3 FCC CLASS-B| AV
-l — T e | GdE
40
20
G552{] 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5820
Frequency (MHz)
Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 656,20 105,22 97,55 7,92 34,25 34,30 174 190 sverage HORIZONTAL
2 5657.40 122,27 114,56 7.91 24,30 34,30 174 190 Peak HORIZONTAL
3 725,00 52,70 54,00 -1.30 44,84 787 34,50 34,51 174 190 sverage HORIZONTAL
4 573540 464,16 74,00 -7.84 58,21 7.87 24,30 3451 174 190 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations
Chain T 4+ Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 58
130Le1.rel {dBuVim) Date: 2016-06-10 Time: 10:48:11
120 ,
4
100 W
8o FCC CLASS-B PK
B
1
60 5 FOC CLASS-B AV
2 | ol T T e L B
40
20
0

Crof e s bl

Frequency (MHz)

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460.

Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
5135.60 60,61 74,00 -13.39 53,91 7,83 33,20 3447 191 176 Peak VERTICAL
S150,00 47,79 54,00 -4.21 41,05 7,90 32,31 34.47 191 176 Average VERETICAL
5256.40 115,41 108,48 7.94 33 48 24 .47 191 176 Peak VERTICAL
5322,80 102,40 85,41  7.91 32,55 3447 191 176 Average VERETICAL
5350,80 53048 54,00 -0.52 44,47 7.80 33,50 3447 191 176 Average VERTICAL
5357.20 A28 7400 -7.72 5926 T.BA 33,61 3447 191 176 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

5490

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4
Channel 106
130 Level {dBu\Vim) Date: 2016-06-10 Time: 11:07:55
120
4
100 2
80
4 3 (LI5S RA-3 M
B
60 J
40
20
65280 5400. 5500. A600. AT00. AT80
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 545800 64,45 4,00 -9,55 57,29 7,80 33,74 34,47 193 180 Peak YERTICAL
2 545800 22,82 34,00 -1.17 45,47 7.80 33,74 34 .47 193 180 dverage VERTICAL
3 S467.00 67,34 6R.20 -0.86 60.15  7.90 33,78 34,47 193 180 Peak VERTICAL
4 5544 .00 110,36 102,94  7.93 23,05 24 43 193 180 Peak VERTICAL
5 5553.00 99,57 or. 17 7.93 33,95 34 .43 193 180 dwverage VERTICAL
é 5740.00 60,65 68,20 -7.55 51,76 7.8& 34,55 34 .51 193 180 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
130 Level {dBuVim) Date: 2016-06-10 Time: 11:15:42
120 4
B
LT
100
80
L G (I 5, M -3
o /J L\
40
20
G511{] 5200. 5300. 5400. 5500. 5600. 5700. 5800. 5900. 6000. 6110
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos

Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 545800 6a.66 74,00 -7.34 59,50 7,80 33,74 34,47 193 179 Peak YERTICAL
2 s460.00 53,29 34,00 -0.71 44,13 7.80 33,74 3447 192 179 dverage VERTICAL
3 s464.00 65,24 68,20 -2.98 5B.05 7.90 33,78 34,47 193 179 Peak YERTICAL
4 5582.00 117.20 109,70 7.94 3405 3444 198 179 Peak VERTICAL
] Sa00,00 104,47 94,91  7.95 34,10 34,49 193 179 dverage YERTICAL
A 573200 67.94 AR.20 -0.24 s0.11  7.87 34,50 34,52 198 179 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Straddle Channel
Temperature 22°C Humidity 56%
IEEE 802.11Tac MCSO/Nss2 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 144
130 Level {dBuVim) Date: 2016-06-09 Time: 16:09:42
2
120
‘1\.;-—
100
80 FCC CLASS-B PK
3
60 FCC CLASS-B| AV
W ,_",__'_w_
40
20
65570 h600. 5H620. 5H640. 5H660. 5HG6B0. 5H700. 5&720. 5H740. A760. 5H780. 5800. 538320. 5840, Ra70
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 5722.40 110,99 103,13 7.87 234,50 324,51 165 183 dverage YERTICAL
2 572600 125,12 117.26  7.87 34,30 34351 165 182 Peak VERTICAL
3 585440 63,17 74,00 -10.82 55,06 7.80 34,35 34,34 165 183 Peak YERTICAL
4 585920 30,42 34,00 -3.38 42,47 7,79 34,90 34,54 ) 183 dverage VERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature

22°C

Humidity

56%

Test Engineer

Peter Wu & Gary Chu

Configurations

IEEE 802.11ac MCSO0/Nss2 VHT40
CH 142 /Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode

Mode 4

Channel 142

130

Level {dBuVim)

Date: 2016-06-09 Time: 18:24:39

120

100

20

FCC CLASS-B PK

60

4
FOC CLASS-B AV
]

40

20

—

Frequency (MHz)

5510 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5880. 5910

Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5707.60 109,32 101,50 7.88 24,45 24,51 165 177 Average VERETICAL
2 572280 122 .58 114,72 7.87 24,50 324,51 165 177 Peak VERTICAL
3 5854 .80 50,48 54,00 -3.52 42,37 7,80 34,35 3454 145 177 Average VERETICAL
4 586540 62,99 74,00 -11.01 5484 7.79 34,90 34,54 165 177 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 138
130 Level {dBuVim) Date: 2016-06-11 Time: 01:31:52
120 1
2
A
100
80 4 FCCCLASS-BPK
60 FCC CLASS B AV
M “‘-M
40
20
G544{] 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp &A/Pos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 S5661,96 117,40 109,469 7,91 24,20 24,50 172 179 Peak VERETICAL
2 5692 .40 105,31 97,53 7.89 3440 34,51 172 179 Average VERTICAL
3 S850,00 53,31 54.00 -0.69 4520  7.80 34,35 34,54 172 179 Average VERETICAL
4 5856.67 72,81 M.00 -1.19 ad.66 7,79 34,90 34,54 172 179 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 52, 60, 64 / Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 52
130 Level ({dBuVim) Date: 2016-06-10 Time: 15:35:23
4
120 -
o
—_—
100
80 M/"“/( X FCC CLASS-B PK
. I
60 2
» FCC CLASS-B AV
1 ___N_,_,_,._—H—’)M e i bz 0 |
40
20
6511{] 5140. 5160. 5180. 5200. 5220. 5240, 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 511960 47,93 54,00 -4.07 41,28 7.85 33,27 34.47 180 166 dverage HORIZONTAL
2 514840 60,28 74,00 -13.72 53,54 7,90 33,31 34,47 180 166 Peak HORIZONTAL
3 525340 113,94 1a7.01 7.94 3348 2447 180 166 dverage HORIZONTAL
4 S263.00 124 .64 117.70  7.93 2343 24 .47 180 166 Peak HORIZONTAL
5 5350060 64,54 74,00 -9.46 57,53 7,80 33,39 3447 180 166 Peak HORIZONTAL
é 5351.80 51,72 34,00 -2.28 44,71 7,80 33,50 34 .47 180 166 dverage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 60
130 Level {dBuVim) Date: 2016-06-10 Time: 16:06:52
2
120
1
[ ]

100

80 4 FCC CLASS.B PK
60 3 FCC CLASS-B AV

M ﬁ_“"""““_“"'“-‘—w-—n-n—.-.-.__,_
40

20

GSEUU 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 5203 060 111,18 104,22 7,91 33,32 32447 192 168 dverage HORIZONTAL
2 530400 123,74 114,78 7.91 323,52 2447 193 168 Peak HORIZONTAL
3 535000 33,84 34,00 -0.16 44,83 7.80 33,50 34 .47 193 168 dverage HORIZONTAL
4 5355.60 73,62 74,00 -0.38 sALAD 7.BE 33,61 34,47 198 168 Peak HORIZ0NTAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
130 Level {dBuVim) Date: 2016-06-10 Time: 16:12:19
120 2
1

100

80 FCC CLASS-B PK

&

60 A FCC CLASS B AV

M H”M
40

20

ﬂ522{] 5250. 5270. 5200. 5310. 5330. 5350. 5370. 5390. 5420

Frequency (MHz)
Limit Ower Eead Cablefsntenna Preamp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 532240 108,18 101.19  7.91 33,35 3447 171 180 dwverage VERTICAL
2 5325.60 118,99 111,99 7,90 323,57 2447 171 180 Peak YERTICAL
E) 535080 64,17 74,00 -9.83 57,16 7.80 33,50 34 .47 171 180 Peak VERTICAL
4 535240 52,27 54,00 -1.73 45,26 7.80 33,39 3447 171 180 dverage YERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations CH 100, 116, 140/ Chain 1 +
Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 100
130 Level {dBu\Vim) Date: 2016-06-10 Time: 20:02:56
120 4
!
100
80
- (LI, U -3 M
1
60 F/
?-\.ﬂ'
M'
40
20
65250 5300. 5400. 5500. 5600. 5700. 5750
Frequency (MHz)
Limit Ower Eead Cablesntenna Preamp #AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg
1 5455.00 62,83 74,00 -11.17 55,47 7.80 33,74 3447 183 182 Peak YERTICAL
2 S458.00 52,48 54,00 -1.52 45,32 7,89 32,74 347 182 182 Average VERTICAL
3 5465.00 A5.48 6820 -2.72 5R.29 7,90 33,74 34,47 183 182 Peak YERTICAL
4 494,00 119,11 111,90 7,90 23,78 24.47 182 182 Peak VERTICAL
5 549400 107.91 1go.7o0 7,90 33,78 34 .47 183 182 Average YERTICAL

ltem 4, 5 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 116
130 Level ({dBuVim) Date: 2016-06-10 Time: 20:34:56
B
120 5
100
80 \ FCC CLASS-B PK
f 3 7

60 - ) FCC CLASS-B AV

_,__HH.—«M'"—'-”—“—M“:“W—F—“*——""_.M MM—‘”—"—‘—|M,_|\.\_.. ti.._,, .
40
20

GSBSU 5400. 5500. 5600. 5700. 5800. 5830

Frequency (MHz)
) o ‘abledntenna Preamp A/Po:  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg

1 402,12 6284 74,00 -11.16 55,77 7.87 32,87 34,47 173 177 Peak HORIZONTAL
2 2438.7% 51,93 54,00 -2.07 44.80  7.8% 23,71 34 .47 173 177 hverage HORIZONTAL
3 463,59 62,82 74,00 -11.17 55,84 7,90 32,76 34,47 173 177 Peak HORIZONTAL
4 5469.20 50,73 54,00 -3.27 43,54 7.80 23,76 34.47 173 177 dverage HORIZONTAL
5 5577.60 115,75 108,24 7,84 34,05 34 .45 173 177 swverage HORIZONTAL
b 5587.21 125,63 115,13 7.84 24,05 34,49 173 177 Peak HORIZONTAL
7 573385 63,40 4,00 -10.60 55,55 7,87 34,50 34,52 173 177 Peak HORIZONTAL
5 5760.29 50,35 54.00 -3.45 42,42  7.85 24,60 34,51 173 177 dverage HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
130 Level {dBuVim) Date: 2016-06-10 Time: 21:11:22
120 1
2
100 '*“fr
80
3 (-5, D PR3 M
60 \\ :
40
20
GSSSU 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 57¥60. 5780. 5800. 5320. 5850
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBu¥/in dBuVim dE  dBuV dB  dEfm dEB Cin deg
1 Sa95.40 119,32 111,54 7.89 24,40 324,31 182 178 Peak HORIZONTAL
2 5708.01 105,51 97,69  7.88 34,45 34,51 182 178 hverage HORIZ0ONTAL
3 572564 67,13 6B.20 -1.07 59,27 7,87 34,50 34,51 182 178 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations | CH 54, 62/ Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4
Channel 54
130Leve! (dBuVim) Date: 2016-06-10 Time: 16:32:28
1
120
2
100 /VJ/
80 FCC CLASS B PK
4 [
60 - FCC CLASS-B AV
W_MM‘“’M T e P I =]
40
20
05120 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)

Limlt Ower Read Cabledntenna Preamp AfPos  T/Pos

Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg
1 S262.,20 120,94 114.00  7.93 33,48 34,47 196 1Af Peak HORIZONTAL
2 52748.40 106,22 a1, 27 7.9 23,50 24.47 196 lag Average HORIZONTAL
3 5351.60 52,32 54,00 -1.63 45,31 7.80 33,50 34 .47 196 1af Average HORIZONTAL
4 5354.00 67,53 M.00 -4.47 60,52 7,89 32,50 34,47 194 166 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
130 Level {dBuVim) Date: 2016-06-10 Time: 16:47:21
120 1
2
100 J\(J
80 FCC CLASS-B PK
4 I
60 3 FCC CLASS-B AV
w
40
20
ﬁ5160 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390, 5410. 5430. 5460
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 530340 115,97 109,01 7.91 23,32 24 .47 190 184 Peak VERTICAL
2 531360 110,50 103,51 7.91 33,35 3447 190 184 bverage VERTICAL
3 5352.00 53,82 54,00 -0.18 44,81 7.890 33,359 3447 190 184 dverage YERTICAL
4 5355060 65,96 74,00 -3.04 53,94 7,88 33,41 34,47 190 184 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations CH 102,110,134/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 102
130 Level {dBu\Vim) Date: 2016-06-10 Time: 21:46:36
120 i
5

100 &l

80

11 3 (-2 5, D -3 M

60 /

40

20

65260 5300. 5400. 5500. 5600. 5700. 5760

Frequency (MHz)
Limit Ower FEead Cablefsnterma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 5456.31 a6.a0 74,00 -7.40 5944 7,80 33,74 34 .47 187 130 Peak YERTICAL

2 5459.52 53,58 54,00 -0.42 4442 7,89 33,74 3447 187 180 Average VERTICAL

3 5470.00 A7.95 eR.A0 -0.25 A0.TA 7,90 3374 34,47 187 130 Peak YERTICAL

4 5501, 19 119,47 112,22 7,91 33,80 24 .47 187 180 Peak VERTICAL

5 5513.21 106,74 99.44 7.92 33,35 34.47 187 180 Average YERTICAL

ltem 4, 5 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 110
130 Level {dBuVim) Date: 2016-06-10 Time: 21:56:32
B
120
4
100
80
3| n (-2 5, D RR-3M
60 //
1
Mwa—‘
40
20
ﬁ5300 5400. 5500. 5600. 5700. 5800
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg
1 s440,00 51,91 54,00 -2.09 44,78 7,88 33,72 3447 202 177 Average HORIZONTAL
2 5457.05 66,23 .00 27077 5907 7080 33074 3447 202 177 Peak HORIZONTAL
3 S468.27 65,08 eRA0D -3.12 5789 7,90 33,748 34,47 202 177 Peak HORIZONTAL
4 5539.5% 110,19 102,85 7,92 33,90 24 .42 202 177 Average HORIZONTAL
5 546,80 121,16 112,76 7,93 23,95 24 .48 202 177 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 134
130 Level {dBu\Vim) Date: 2016-06-10 Time: 22:09:11
2
120
1
100 I
80
FCC CLASS-B PK
5 I
60 4 FCC CLASS-B AV
MM—“MM _M
40
20
0552{] 5550. 5570. 5590, 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5820
Frequency (MHz)
Limit Ower FRead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg

1 062,79 108,71 101,00 7,81 34,30 24,50 162 184 sverage HORIZONTAL
2 664,23 121,73 114,02 7.91 24,30 34,30 162 154 Peak HORIZONTAL
3 572577 65,81 w4.00 -5.09 5R.0%5  v.87 34,50 34,51 162 184 Peak HORIZONTAL
4 5727.69 52,94 54,00 -1.06 45,09 7.87 24,30 34,51 162 184 dverage HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
. . . IEEE 802.11ac MCS0/Nss3 VHT80 CH 58 /
Test Engineer | Peter Wu & Gary Chu | Configurations _ _ _ _
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 58

30 Level {dBuVim) Date: 2016-06-10 Time: 16:59:25
120

4
3

100 A

80 FCC CLASS-B PK

60 !

5 FCC CLASS B AV
40
20
ﬂ504ﬂ 5100. 5200. 5300. 5400. 5500. 5540
Frequency (MHz)
Limit Owvwer Eead Cablesntenna Preamp #A/Pos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg

1 514200 39,82 74,00 -14.17 53,090 7.90 33,31 34 .47 171 174 Peak HORIZONTAL

2 5145.00 47,33 34,00 -4.47 40,50 7.90 33,31 34,47 171 174 bverage HORIZ0ONTAL

3 278,00 100,14 93,21 7,92 33,50 3447 171 174 bverage HORIZONTAL

4 5297.00 111,38 104,42 7,91 33,32 3447 171 174 Peak HORIZ0ONTAL

5 535000 53,82 54,00 -0.18 44,81 7.890 33,39 3447 171 174 dverage HORIZONTAL

é 536800 6A.49 74,00 -7.51 59,47 7.BBE 33,61 3447 171 174 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu Configurations CH 106, 122/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 106
130 Level {dBuVim) Date: 2016-06-10 Time: 22:32:40
120
6
5
100 Alvw
80 FCC CLASS B PK
1 3
t
60 21 FCC CLASS B AV
_F____‘_‘__,___—M—*H_ﬂ MWW
40
20
G528{] 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 5420 46 66,23 .00 27077 59,10 7088 33,71 3447 185 178 Peak HORIZONTAL
2 5463.49 53,97 54,00 -0.03 4481 7.80 33,74 34 .47 185 178 Average HORIZONTAL
3 5467.21 66,95 .00 -7.05 59,76 7.490 33,76 3447 185 178 Peak HORIZONTAL
4 S470,00 53,82 54,00 -0.1% 44,63 7,90 32,76 .47 185 178 Average HORIZONTAL
5 5499, 55 101,97 84,73 7,91 33,80 34.47 185 178 Average HORIZONTAL
f 551878 111,12 102,82 7,92 23,85 24.47 185 178 Peak HORIZONTAL
7 5728.72 49,47 54,00 -4.53 41,62 7.87 34,50 34,52 185 178 Average HORIZONTAL
B 5729.94 2,03 M4.00 -11.87 54,14 7.846 34,55 34,52 185 178 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level {dBuVim) Date: 2016-06-10 Time: 22:44:48
120
]
5
100 W
80 FOC CLASS-B PK
1
4 E
60 7 FOC CLASS-B AV
I I N
40
20
GSB\EU 5400. 5500. 5600. 5700. 5800. 5860
Frequency (MHz)
‘ablednterma Preawmp AfFos  T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5374.82 A7.82 7400 -A.18 a0.7Y9 0 TLRT 33,63 3447 190 187 Peak HORIZONTAL
2 5454 .55 49,31 54,00 -4.69 42,15 7,80 33,74 3447 190 187 sverage HORIZONTAL
3 5467.37 49,74 54,00 -4.26 42,55 7,90 33,76 34,47 190 187 Average HORIZONTAL
4 546840 61,63 74,00 -12.37 5444 7,490 33,76 34,47 190 1847 Peak HORIZONTAL
5 5586, 76 103 .48 95,93 7.94 34,05 34.49 190 187 Average HORIZONTAL
) Sa20.44 113,21 105,58 7,93 24,20 24,50 190 1847 Peak HORIZONTAL
7 5726.99 52,81 s4.00 -1.19 44,96  7.87 34,50 34,52 190 187 Average HORIZONTAL
) 5743.01 4,06 74.00 -9.84 54,17 7.846 34,55 34,52 190 187 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3346 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Straddle Channel

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT20
Test Engineer Peter Wu & Gary Chu Configurations CH 144 / Chain 1 + Chain 2 +
Chain 3 + Chain 4

Test Mode Mode 4
Channel 144
130 Level {dBu\Vim) Date: 2016-06-10 Time: 21:30:31
1

120 ;
100

80 FCC CLASS-B PK

]

60 - FCC CLASS-B AV

M M_Wmmm
40

20

GSJ-IT{J 5600. 5700. 5800. 5900. 5970

Frequency (MHz)
Limit ©Ower Read Cabledntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dE Cin deg

1 572240 125,08 117,22 7.87 34,30 34,31 183 178 Peak VERTICAL
2 5722.40 114,97 1ar. 11 7.87 34,50 34,51 183 178 dverage YERTICAL
E) S850.00 51,09 34,00 -2.91 42,98 7,80 34,85 34,54 183 178 dwverage VERTICAL
4 SR60.22 63,05 74,00 -10.95 54,90 7.79 34,90 34,34 183 178 Peak YERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations CH 142/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 142
130 Level {dBu\Vim) Date: 2016-06-10 Time: 22:20:39
2
120
1
100
80 FCOC CLASS-B PK
4
60 o FOC CLASS-B AV
M Ty M
40
20
G5460 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz)
Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pol/Phase
MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5705.99 112,30 104.48  7.88 34,45 34,51 190 183 Averaga HORIZONTAL
2 5707.60 122,68 114,86 7,80 24,45 324,51 190 182 Peak HORIZONTAL
3 5851.0% 52,11 s4.00 -1.89 44.00  7.80 34.85 34,54 190 183 Averaga HORIZONTAL
4 5853 .43 660,38 M.00 -7.62 5B.27 7.80 34,35 3454 190 182 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss3 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations CH 138/ Chain 1 + Chain 2 +
Chain 3 + Chain 4
Test Mode Mode 4
Channel 138
130 Level {dBuVim) Date: 2016-06-10 Time: 22:59:40
1
120
100
80 FCC CLASS-B PK
4
60 3 FCC CLASS-B AV
M M
40
20
651 90 5300. 5400. 5500. A600. AT00. A800. 5900. G000. 6100. 6190
Frequency (MHz)
Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze
MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg
1 5722.05 120,90 112,08 7.88 234,45 34,51 176 181 Peak HORIZONTAL
2 572205 105,51 07,69 7,88 34,45 34,51 176 18] dwverage HORIZONTAL
3 S850.00 53,47 54,00 -0.53 45,38 7.80 34,35 34,34 176 18] dverage HORIZONTAL
4 5853 .46 68,33 74,00 -5.42 6027 T7.80 34,85 34054 174 181 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3349 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

802.11ac MCS0/Nss2 VHT80+80
Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 1/CH 424106/
Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 42

Level (dBuVim) Date: 2016-06-11 Time: 08:57:53

130

(%)

120

100 =

80 FCC CLASS-BPK

1 &

60 2 g| FCC CLASS-B AV

M'— ) it e

40

20

K010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Cwer PFead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBu¥/in dBuVim dE  dBuV dB  dEfm dEB Cin deg

1 5144 62 65,14 74,00 -%.B6 S840 7,90 332,31 3447 144 183 Peak HORIZONTAL
2 s149.10 53,74 54,00 -0.26 47.00  7.80 23,31 34,47 194 183 dverage HORIZONTAL
3 5172 ,82 119,40 112,57 7,85 33,35 3447 144 183 Peak HORIZONTAL
4 5185.00 104 .81 or.us 7.5 3335 3447 194 183 dverage HORIZONTAL
5 535000 51.99 54,00 -2.01 44.88  7.89 23,50 34 .47 194 183 dverage HORIZONTAL
& 5352.31 &4.59 4,00 -9.41 57,58 7,80 332,30 34 .47 104 183 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 106

130 Level {dBuVim) Date: 2016-06-11 Time: 09:20:37

120

100

8o FCC CLASS-B PK

g
1 FCCCLASS-BAV

T ] T t—d L | | -6k

60

40

20

5330 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)

Limit Cwer PEead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBu¥/in dBuVim dE  dBuV dB  dEfm dEB Cin deg

07 33085 3448 17% 175 Average  VERTICAL
87 3450 2451 178 175 Averase  VERTICAL
87 34,50 24.52 178 175 peak VERTICAL

5526.80 99,61 91,32
5726.15 45,72 54,00 -5.28 40,36
729,346 60,02 4,00 -13.08 53.07

1 457,56 53,243 54,00 -0,77 46,07 7,80 33,74 34 .47 175 175 swverage VERTICAL

2 545585 65,31 74.00 -%.49 53,15 7.80 23,74 34 .47 175 175 Peak VERTICAL

3 465,90 6441 4,00 -7.59 59,22 7,90 332,76 34,47 175 175 Peak VERTICAL

4 466,54 5360 34,00 -0.40 46,41 7.90 32,76 34,47 174 175 swerage VERTICAL

g 5525.51 110.30 102,001 7.92 23,85 34,43 178 175 Peak VERTICAL
7

7 7

& 7

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature | 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu Configurations | Type 2/ CH 424122/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4

Channel 42
Level ({dBuVim) Date: 2016-06-11 Time: 09:37:29

130

120 3

100

80 FCC CLASS-B PK

f ]

A FCC CLASS-B AV
- g

60

40

20

5010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Level Line Limit Lewvel Loss Factor Factor Eemark PaolfPhase

MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg

1 5141.41 62,51 74.00 -11.49 55,81  7.8% 23,20 34 .47 164 154 Peak HORIZONTAL
2 5145 46 51,37 54,00 -2.43 44,83 7,90 32,31 3447 164 184 sverage HORIZONTAL
3 5176.67 117.11 110,28 7,95 33,35 34 .47 164 184 Peak HORIZONTAL
4 518372 102.10 85,27  7.895 33,35 3447 164 184 #verage HORIZONTAL
5 5352.95 62,82 74,00 -11.38 55,61 7,80 32,30 34 .47 164 184 Peak HORIZONTAL
B 5401.87 49,81 54.00 -4.39 42.54  7.87 33,67 34.47 164 184 #verage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122

130 Level {dBuVim)

Date: 2016-06-11 Time: 09:50:41

120

100

20

fi U540 PN-3M

60

40

20

—— .

e e N B

5410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5810
Frequency (MHz)

Limlt Owvwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Renark Pol/Phase

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
543040 51,40 54,00 -2.40 44,47 0 7,88 33,71 3 47 178 177 Average VERTICAL
5454 .,2% 5,30 w400 -8.70 5B.140 70RO 33,74 34 47 178 177 Peak VERTICAL
S466 .80 @636 68,20 -1.84 59,17 7,90 33,74 34 .47 178 177 Peak VERTICAL
SA18.33 114,18 0 77 7 7T 10A.59 0 7,84 34,15 34,30 178 177 Peak VERTICAL
5622, 18 103,19 95,60  7.94 34,15 34,30 178 177 Average VERTICAL
5725.00 @7.31 @R.Z0 -0.89 59,45 7,87 34,30 34,51 178 177 Peak VERTICAL

= R e

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80

Test Engineer Peter Wu & Gary Chu | Configurations | Type 3/ CH 42+138/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 42

130 Level {dBuVim) Date: 2016-06-11 Time: 10:14:25

120 3

100 #

8o FCC CLASS-B PK

1 5
FCC CLASS{B AV

< ] I e N N N
M“‘ . W

60

40

20

5010 5040. 5060. 5080. 5100. 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)

Limit ©Ower FRead Cabledntenna Preamp A/Pos  T/Pos

Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5142.68 62,37 .00 -11.63 55,63 7.90 33,31 34.47 188 141 Peak HORIZONTAL
2 514,54 50046 54,00 -3.54 43,72 7,490 3331 3447 182 181 Average HORIZONTAL
3 517R.0% 117.05 o222 7.95 33,35 34 .47 188 141 Peak HORIZONTAL
4 5222186 97.31 9040  7.94 33,42 3447 182 181 Average HORIZONTAL
5 539268 A2.18 74,00 -11.82 55,14 7.8A 33,65 3447 188 181 Peak HORIZONTAL
) 5393.33 4918 54,00 -4.82 42,14 7.84 33,65 3447 182 181 Average HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138
130 Level {dBuVim) Date: 2016-06-11 Time: 10:23:20
120 2
1
100
80 FCC CLASS-B PK
3

60 i FCC CLASS-B AV

W M
40
20

0544{] 5500. 5600. 5700. 5800. 5900. 5940

Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase
MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 557,95 106.47 95,76 7.91 34.30 34,30 184 179 Average HORIZONTAL
2 660,25 117,50 e, 79 7,91 24,20 24,50 184 179 Peak HORIZONTAL
3 5850.00 66,37 .00 -7.63 5R.2a T.R0 34,35 34,54 184 179 Peak HORIZONTAL
4 5851.06 53,85 54,00 -0.35 4554 7.80 34,35 34,54 184 179 Average HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 4/ CH 58+106 /

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 58

130 Level (dBuVim) Date: 2016-06-11 Time: 10:56:24

120

4

100 2
W
80

FCC CLASS-B P
5

60 FCC CLEASS-B

40

20

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460. 5490
Frequency (MHz)

Limit Cwer PEead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Fol/Phase

MHz dBu¥/m dBu¥/m dE  dBu¥V dE  dE/m dE cim deg

1 5114,36 47,51 34,00 -4.49 40,86 7,85 32,27 3447 174 174 swverage HORIZONTAL
2 5131.03 60,35 74.00 -13.62 53,68  7.88 323,20 34 .47 178 174 Peak HORIZONTAL
3 277,82 95,03 91,98 7,92 33,30 34.47 174 174 swverage HORIZONTAL
4 5310.51 110,10 102,11 7.91 23,55 34.47 178 174 Peak HORIZONTAL
5 3443 .97 &6.14 74,00 -7.B6 59,01 78R 33,72 34 .47 174 174 Peak HORIZONTAL
B 545508 53,86 54.00 -0.14 46,70  7.89 323,74 34 .47 178 174 dverage HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 106

130 Level {dBuVim) Date: 2016-06-11 Time: 11:14:32

120

100 I

20

} U150 PN-3M
dB
60 4

40

s
[4%]

20

5330 5360. 5380. 5400, 5420. 5440. 5460. 5480, 5500. 5520, 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)

Limit ©Ower FRead Cabledntenna Preamp A/Pos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg

1 449,10 6644 4,00 -7.56 59,285 7,80 33,74 34 .47 183 178 Peak HORIZONTAL
2 545872 53,92 54,00 -0.08 46.76  7.89 323,74 34 .47 153 178 dverage HORIZONTAL
3 464,49 67,49 05,20 -0,71 a0,30 7,90 332,76 34,47 183 178 Peak HORIZONTAL
4 5517.82 100,53 93,23 7.91 3385 34.47 153 178 dverage HORIZONTAL
5 5526,80 112,41 105,12 7,82 33,85 34 .45 183 178 Peak HORIZONTAL
B 5726.15 61,75 63.20 -6.45 53,89  7.87 24.50 34.51 153 178 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02 Page No. - 3357 of 3433
FCC ID: UDX-60043010 Issued Date : Sep. 30, 2016



SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer | Peter Wu & Gary Chu | Configurations | Type 5/ CH 58+122/

Chain T + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 4

Channel 58

130

120

100

20

60

40

20

Level {dBuVim)

Date: 2016-06-11 Time: 11:46:25

FCC CLASS-B PK

FCC CLASS-B AV

O SRR I WY

(= R e

Frequency (MHz)

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460. 5490

Limit Ower Eead Cablefsntenma Preamp AfFos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
s112.44 60,32 74,00 -13.68 53,87 7.85 33,27 34.47 176 175 Peak VERTICAL
512560 48,09 54,00 -5.81 41,39 7,83 32,20 3447 176 175 Average VERTICAL
5255.39 118,48 111,55  7.94 33 .48 34 .47 176 175 Peak VERTICAL
5293.,20 100,00 93,04 7,91 33,52 3447 176 175 Average VERTICAL
5351.60 53,28 54,00 -0.72 4427 7.80 33,50 34 .47 176 175 Average YERTICAL
5326.80 66,36 MO0 -7.64 59,32 7,84 33,65 3447 176 175 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122
30 Level {dBuVim) Date: 2016-06-11 Time: 11:51:36
120
6
a|
100 i
80 FCOC CLASS-B PK
2 8
q
60 o FOC CLASS-B AV
L fmoe=T e
e e | -6dB]
40
20
ﬁ5360 5400. 5500. 5600. 5700. 5800. K860
Frequency (MHz)
Limit Ovwer FEead Cablesntenna Preamp A/Pos T/Fos

Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase

MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg
1 536000 53,62 54,00 -0.38 46.60  7.88 33,81 34,47 184 180 Average HOR[ZONTAL
2 533,21 AR.21 74,00 -5.79 A1.19 7,88 33 .81 34,47 184 180 Peak HOE[ZONTAL
3 S467.50 52,20 34,00 -1.80 45,01 7.90 33,76 3447 184 180 dverage HOR[ZONTAL
4 5449.20 63,25 74,00 -10.75 56.06 7.90 32,74 34,47 184 180 Peak HOE[ZONTAL
5 5508.00 102,52 o4 .95 7.95 34,10 34,49 184 180 dverage HOR[ZONTAL
f Se04.40 112,93 105,33 7,94 34,15 34.49 184 180 Peak HOE[ZONTAL
7 5725.00 30,84 34,00 -3.16 42,98 7,87 34,30 34,51 184 180 dverage HOR[ZONTAL
& 5735.00 A7.34 74.00 -4.64 589,51 7,87 34,50 34,52 184 180 Peak HOE[ZONTAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 6 / CH 584138/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 58

130 Level {dBuVim) Date: 2016-06-11 Time: 12:28:55

120

100

8o FCC CLASS-B PK

60 £ FCC CLASS-B AV

2 e i R M ot OO PSRN EU AN 14 = 1

40

20

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5400. 5420. 5440. 5460. 5490
Frequency (MHz)

Limit ©Ower FRead Cabledntenna Preamp A/Pos  T/Pos

Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBEu¥/m dBuV/m dE  dBuV dE  dE/m dEB cim deg
1 5143.21 50,54 74,00 -14.46 5280 7.90 33,31 34.47 182 177 Peak VERTICAL
2 S150,00 48,14 54,00 -5.86 41.40  7.490 33,31 34.47 182 177 Average VERTICAL
3 5313.72 99,39 92,90  7.91 33,55 34.47 182 177 Average VERTICAL
4 5315.64 110,84 102,85 7.91 33,55 24 .47 182 177 Peak VERTICAL
5 5352018 51,82 54,00 -2.1% 44 .81 7.80 33,50 34 .47 182 177 Average YERTICAL
) 5376.54 65,33 .00 <367 5R.300 7.87 33,63 3447 182 177 Peak VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 138

130 Level (dBuVim) Date: 2016-06-11 Time: 12:33:47

120 5

100 !

20
FCC GLASS-B PK

60 FCC(LASS-B AV

il e e S

40

20

490 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860. 5890
Frequency (MHz)

Limit Over FEead CableAntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBu¥/m dBuV/m dE  dBuV¥ dB  dB/m dB cin deg

1 5677.82 104,30 Ba.56  7.90 34,35 2451 152 154 dverage HORIZONTAL
2 5709.87 116,10 108,28 7,88 24,45 34,51 182 184 Peak HORIZONTAL
3 585000 50,75 54,00 -3.25 42,44 7,80 24,35 34,54 182 184 dverage HORIZONTAL
4 5852186 7249 4,00 -1.51 a4.38 7,80 34,85 34,54 182 184 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 7 / CH 58+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 58

130 Level (dBuVim) Date: 2016-06-11 Time: 13:36:31

120

100

8o FCC CLASS-B PK

60 5 FCCCLASS-BAV

2 R i I e e ey WU MU=

40

20

5090 5120. 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340, 5360. 5380. 5400. 5420. 5440. 5460. 5490
Frequency (MHz)

Limit Ower Fead Cablefntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg

1 505,33 40,41 74.00 -13.59 53,81 7.82 23,25 34 .47 182 176 Peak HORIZONTAL
2 510410 47,97 54,00 -6.02 41.27  7.82 23,25 34.47 182 176 dverage HORIZONTAL
3 5266.,258 100,15 83,21 7.93 3348 34 .47 182 176 swverage HORIZONTAL
4 5313.0% 110.08 103,09 7.91 33,55 34.47 152 176 Peak HORIZONTAL
5 5350,00 5359 34,00 -0.41 46,58 7,80 32,30 34 .47 182 176 swverage HORIZONTAL
B 535474 65,05 74.00 -3.95 53,03 7.88 323,61 34.47 152 176 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level {dBuVim) Date: 2016-06-11 Time: 13:47:19
120 S \
J 3
100
80
1 15.407-NEW B4
MMWMMW .
60 A TTRTITETEY R
40
20
G546{] 5500. 5600. 5700. 5800. 5900. 6000
Frequency (MHz)
Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewvel Loss Factor Factor Remark Pal/Phase

MHz dBEu¥/m dBuV/m dB  dBuV dE  dE/m dEB Cin deg

1 561336 67.95 68.20 -0.25 60.35  7.94 24,15 34 .40 176 178 Peak HORIZONTAL
2 5759, 16 115,73 107,80 7.85 34,60 34 52 176 178 Peak HORIZONTAL
3 5762.89 105,14 97.23  7.85 34.80 34.32 176 178 dverage HORIZONTAL
4 026,56 63,09 08,20 -5.11 54,80 7,75 35,10 34,354 176 178 Peak HORIZONTAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature

22°C

Humidity

56%

Test Engineer

Peter Wu & Gary Chu

Configurations | Type 8 /CH 106+138/

IEEE 802.11ac MCS0/Nss2 VHT80+80

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 4

Channel 106

130

Level {dBuVim)

Date: 2016-06-11 Time: 14:12:16

120

100

20

60

40

20

U5 A0 PN-3M

RS

5330 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730

Frequency (MHz)

Limit Ower Read Cableéntenna Preamp A/Pos T/Pos
Freq Lewvel Line Limit Lewel Loss Factor Factor Remark Pol/Phasze

MHz dBuV/in dBuV/m dE  dBuV dB  dE/m dEB Cin deg
1 S456 .28 65,12 74,00 -8.88 57,95 7,80 33 74 34 .47 ) 183 Peak VERTICAL
2 s460.00 53,91 34,00 -0.09 44,75 7.80 33,74 3447 163 183 dwverage VERTICAL
3 5467.05 66,200 &R.20 -2.00 59,01 7.90 33,78 34,47 ) 183 Peak VERTICAL
4 5402 82 104,23 7,02  7.90 33,78 34,47 163 183 dwverage VERTICAL
] 5502.44 116,83 109,64  7.91 23,20 24 .47 163 183 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 138

130 Level {dBuVim)

Date: 2016-06-11 Time: 14:25:09

120

100

20

U5 A0 PN-3M

60

40

20

b\w%

5490 5520. 5540. 5560. 5580. 5600. 5620. 5640, 5660. 5680. 5700. 5720. 5740. 5760. 5780. 5800. 5820. 5840. 5860.

Frequency (MHz)

Limit ©Ower Read Cablesntenna Preamp AfPos  T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg
1 Sae0.51 115,16 107.45  7.91 34,30 34,30 183 177 Peak VERTICAL
2 Sae6, 80 103,45 95,74 7.91 34,30 34,50 183 177 bverage VERTICAL
3 S850.00 67,23 &6R.200 -0.97 59,12 7.80 34,85 34,54 183 177 Peak VERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

5890

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Temperature 22°C Humidity 56%

IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 9/ CH 106+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 106
Level {dBuVim) Date: 2016-06-11 Time: 15:15:05

130

120 4

100 .

&0

U5 407 PN-3H

- ] R e o

40

20

5330 5360. 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)

Limit Ower Fead CableAntenna Preamp 4/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark PaolfPhase

MHz dBu¥/m dBuV/m dE  dBuV dB  dB/m dB i deg

1 431,24 45,51 74,00 -5.49 53,28 7.8% 23,71 34 .47 153 131 Peak HORIZONTAL
2 459,49 53,14 34,00 -0.86 45,93 7,80 33,74 34 .47 183 181 sverage HORIZONTAL
3 546590 66,04 68.20 -2.16 S5B.85 7.90 323,76 34.47 153 1531 Peak HORIZONTAL
4 501,15 115,54 111,30 7,81 33,80 32447 183 181 Peak HORIZONTAL
5 5517.00 98 .47 91,17 7.91 33,85 34.47 153 131 dwverage HORIZONTAL
6 5725.00 67,85 e8.20 -0.35 58,09  7.837 34.50 34,51 183 181 Peak HORIZONTAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
13{]Lenrel {dBuVim) Date: 2016-06-11 Time: 15:34:48
120
J 4
100 1
80
) 15.407-NEW B4
— '\,..Mw h
60 bt e
40
20
GSJIEU 5500. 5600. 5700. 5800. 5900. 6000
Frequency (MHz)
Limit Ower FRead Cableintenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Fol/Phase

MHz dBu¥/m dBuV/m dB  dBuV dE  dE/m 4B cimn deg

1 462,70 67,74 68,20 -0.46 a0,5% 7,890 32,74 34 .47 180 180 Peak HORIZONTAL
2 5600.94 65,97 68.20 -2.232 53.41 7.95 24,10 34,49 150 150 Peak HORIZONTAL
3 762,89 10179 0 0 B3.B6 0 7,85 34,60 34,32 180 180 sverage HORIZONTAL
4 5762.04 112,54 104.61  7.85 24,60 34,51 150 150 Peak HORIZONTAL
5 503142 62,29 08,20 -5.91 54,00 7,75 35,10 34,54 180 180 Peak HORIZONTAL

ltem 3, 4 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature

22°C

Humidity

56%

Test Engineer

Peter Wu & Gary Chu

Configurations

IEEE 802.11ac MCSO/Nss2 VHT80+80
Type 10/ CH 122+155/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode

Mode 4

Channel 122

130 Level {dBuVim)

Date: 2016-06-11 Time: 15:57:44

120

100

20

60

40

20

G W15 A0F PN-3M

A410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5720. 5740. 5760. 5780.
Frequency {(MHz)

Limlt 0Ower FRead cCablefintermna Preamp &fPos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Eemark Pol/Phase

MHz dBEuV/m dBuV/m dE  dBuV dE  dB/m dE cm deg
1 5455.51 A1.56 .00 -12.44 54 .40 780 33,74 3447 159 180 Peak YERTICAL
2 545744 49,66 54,00 -4.24 42,50 789 33074 3447 159 180 Average VERTICAL
3 s468.40 A1.38 AR 20 -6.82 54,10 7.90 33.76 34.47 159 180 Peak YERTICAL
4 5573 .46 116,10 108,64 7.94 24,00 34.48 159 180 Peak YERTICAL
5 5581 .80 104,13 0. 63 7.94 34,05 34.40 159 180 Average YERTICAL
) 5725.00 67,05 88,20 -1.15 59,19  7.87 34,530 34.51 159 180 Peak VERTICAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

5810

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155
130 Level ({dBuVim) Date: 2016-06-11 Time: 16:01:56
120 \
J ;

100 2

80

15.407-NEW B4

MW

60 M
40

20

GSJ-IEU 5500. 5600. 5700. 5800. 5900. 6000

Frequency {(MHz)
Limlt Ower Read Cablefnterna Preamp A4/Fos T/Pos
Freq Level Line Limit Lewel Loss Factor Factaor Remark Pol/Phase
MHz dBEuV/m dBuV/m dE  dEuV dE  dBim 4B cm deg

1 5524 .26 A7.30 AR.Z0 -0.90 &0.01  7.92 33,85 34,43 121 179 Peak VERTICAL
2 5762,89 100,35 o242 7,85 34,40 34,52 131 179 Average VERTICAL
3 791,56 110,72 102,72 7,83 34,70 34.53 121 179 Peak VERTICAL
4 s094 60 62,51 eB.20 -5.60 34,07 7.71 35,30 34,57 131 179 Peak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 11 /CH 1384155/
Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 138

130Le1.rel {dBuVim) Date: 2016-06-11 Time: 16:44:30
120

1
2
100 -
80
o N1 5 DT P30
60 L
M
40
20
ﬁ5190 5300. 5400. 5500. 5600. 5700. 5800. 5900. G000. 6100. 6190
Frequency (MHz)
Limit Ower Read Cableféntenna Preamp A/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBuV/in dBuV/m dE  dBuV dE  dEfm iEB Cin deg

1 5709,23 111,19 102,37 7,88 24,45 24,51 182 182 Peak HORIZONTAL

2 5722.00 100,86 93.04  7.8% 34,45 34,51 183 182 Average HORIZONTAL

3 5859.87 66,05 o320 2,15 57,90  7.79 34,90 34,54 182 182 Peak HORIZONTAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

SPORTON LAB.

Channel 155

130 Level {dBuV/m) Date: 2016-06-11 Time: 16:59:40

120 \

100

L

20

15.407-NEW B4

fort it 4
60M o it
40
20

GSJ-IEU 5500. 5600. 5700. 5800. 5900. 6000
Frequency {(MHz)

Limit Ower FRead Cablefnterna Preamp #A/Fos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBuV/m dBu¥/m dE  dEuV dBE  dB/m dB Cin deg
1 SA19.84 67,73 AR .20 -0.47 A0.14 0 7,94 3415 34,50 130 178 Peak YERTICAL
2 5763.,97 101,91 93.9%  7.85 34,60 24,52 175 179 Average VERTICAL
3 577860 109,85 101,89 7.84 34,45 34,53 130 178 Peak YERTICAL
4 5944 .38 61,90 63,20 -4.30 53,57 7174 35015 24056 180 178 Peak VERTICAL

ltem 2, 3 are the fundamental frequency at 5775 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%

IEEE 802.11ac MCS0/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations Type 12 /CH 42+58/

Chain 1 + Chain 2 + Chain 3 + Chain 4

Test Mode Mode 4
Channel 42
130|_e1,re| {dBuVim) Date: 2016-06-11 Time: 17:31:48
120
4
[
100
80 FOC CLASS-B PK
1 L]
60 FOC CLASS- B AV
) | S T ]
W_MM
40
20
l345!\6{] 5000. 5100. 5200. 5300. 5400. 5460
Frequency (MHz)
Limit ©Ower FRead Cablefnterma Preamp #&fPos  T/Pos
Freq Level Line Limit Lewel Loss Factor Factor Remark Pal/Phase
MHz dBu¥V/m dBu¥/m d8  dBuV¥ dB  dB/m dB cim deg
1 a126.67 61,27 74,00 -12.73 54,62 7,85 33,27 34 .47 184 181 Peak VERTICAL
2 5150.00 49,38 54,00 -4.61 42,65 7.890 33,31 34 .47 188 18] Average VERTICAL
3 5172.34 102,31 95,48 7,95 33,35 24 .47 128 121 Average VERTICAL
4 S17T8.75 113,67 106,84  7.95 33,35 34.47 188 181 Peak VERTICAL
5 5370.26 63065 7400 -10.35 56,62 787 33,63 24 .47 128 121 Peak VERTICAL
& 537026 52,22 54,00 -1.78 45,19 7.87 33,63 3447 188 181 Average VERTICAL

ltem 3, 4 are the fundamental frequency at 5210 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 58
130 Level {dBuVim) Date: 2016-06-11 Time: 18:00:26
120
4
100 3
i
80 FCC CLASS-B PK
1 5
60 A FCC CLASS-B AV
£ | el b | GdE]
M
40
20
G5{14{] 5100. 5200. 5300. 5400. 5500. 5540
Frequency {(MHz)
Limit 0Ower FRead Cablednterna Preamp &/Fos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBEuV/m dBuV/m dE  dEuV dBE  dB/w 4B cim deg
1 5150.00 A1.57 .00 -12.43 54,83 7,90 33,31 34.47 123 176 Peak VERTICAL
2 5150,00 49,80 54,00 -4.40 4286 7.90 33,31 34.47 123 176 Average VERTICAL
3 523311 97,48 o0 3a  7.95 0 33,44 3447 123 176 Average VERTICAL
4 5240,32 112,06 105,14 7,95 23,44 234,47 123 176 Peak VERTICAL
5 535971 62,56 M.00 -11.44 55,54 78R 33,481 34,47 123 176 Peak VERTICAL
) 5370012 52,076 4,00 -1.24 4573 787 33063 3447 123 176 Average VERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss2 VHT80+80
Test Engineer Peter Wu & Gary Chu | Configurations | Type 13/CH 106+122/
Chain 1 + Chain 2 + Chain 3 + Chain 4
Test Mode Mode 4
Channel 106
130 Level (dBuV/m) Date: 2016-06-11 Time: 18:15:10
120 g
5
100
80 FCC CLASS-B PK
13 =
[
60 FCC|CLASS-B AV
M e e
40
20
05230 5400. 5500. 5600. 5700. 5780
Frequency (MHz)
Limit Ower Fead Cablefnterna Preamp A/Fos T/Fos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase
MHz dBu¥/m dBu¥/m dE  dBuV¥ dB  dBim dB i deg
1 2457.80 45,13 74,00 -8.37 57,97 7,80 23,74 34,47 179 179 Peak HORIZONTAL
2 545869 53,81 54,00 -0.19 4da.65 7.89 33,74 34.47 179 179 dverage HORIZONTAL
) 445,10 45,88 74,00 -8.12 58,69  7.90 323,74 34.47 179 179 Peak HORIZONTAL
4 S470.00 53,84 54,00 -0.16 4a.65 7.90 33,76 34.47 179 179 dverage HORIZONTAL
5 5494,35 100,74 93,52  7.91 33,30 34.47 179 179 bverage HORIZONTAL
f 2408 .75 118,20 111,65 7.91 33,80 34.47 179 179 Peak HORIZONTAL
7 5727012 &2.79 74,00 -11.21 54,94 7,87 350 34,52 179 179 Peak HORIZONTAL
) 5931.92 51,03 54,00 -2.97 43,18 787 234,50 24,52 179 179 Average HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Report Format Version: Rev. 02
FCC ID: UDX-60043010

Page No.
Issued Date

: 3374 of 3433

: Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Channel 122
130 Level ({dBuVim) Date: 2016-06-11 Time: 18:22:38
120 B
100
80 FCOC CLASS-B PK
3
1 a
60 2|4 b FOC CLASS B AV
Ww__-—-—-f“’“””"_ L
T e ]
40
20
G5360 5400. 5500. 5600. 5700. 5800. 5860
Frequency {MHz)
Limit Ower Read Cableéntenna Preamp 4/Pos T/Pos
Freq Lewel Line Limit Lewel Loss Factor Factor Remark Pol/Phase

MHz dBu¥/m dBu¥/m dE  dBu¥ dB  dBim dB i deg

1 5446.54 &2.67 74.00 -11.33 5554  7.88 33.72 34,47 169 176 Peak VERTICAL
2 5460.00 53.32 S4.00 -0.6% 46.16 7.80 33.74 3447 140 176 Average  VERTICAL
3 546519 66.12 74.00 -7.8% 58.03  7.00 33,74 24.47 169 176 Peak VERTICAL
4 5470.00 53.95 S54.00 -0.05 46.76 7.90 33.76 34.47 160 176 Average  VERTICAL
5 5505.03 10366 96,42 7,01 33.80 34.47 168 176 Average  VERTICAL
6 5505.33 114.27 107.03  7.91 33.80 34.47  1&0 176 Peak VERTICAL
7 5726.90 50.43 34,00 -3.57 42,58 7.87 34,50 34.52 169 176 Average  VERTICAL
5 5730.19 61.86 74.00 -12.14 54.01 7.87 34.50 234.52 169 176 Peak YERTICAL

ltem 5, 6 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.

Note:
Emission level (dBuV/m) = 20 log Emission level (uv/m)

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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SPORTON LAB.

Report No.: FR641615-01

<For Radio 3 Mode>

Temperature 22°C Humidity 56%
Test Engineer Peter Wu & Gary Chu Configurations IEEE 802.11a CH 52, 60, 64/ Chain 5
Test Mode Mode 5
Channel 52

13 OLeveI (dBuVim) Date: 2016-05-14 Time: 01:51:59

120
2
1
100 B
80 FCC (LASS-B PK
4
60 FCC (LASS-B AV
I I S~ 3 —
40
20
ﬁ511l3l 5140. 5160. 5180. 5200. 5220. 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu//m dB  dBuy dé  dB/m dB €m deg

1 5252.79 1909.55 al.&5 §.95 33.91 33.06 250 322 Average WERTICAL

2 5256.64 110.62 1a1.72 .95 33.91 33.06 258 322 Peak WERTICAL

3 5350.00 47.76 54.09 -6.24 38.62 .14 34.96 33.06 25@ 322 Average WERTICAL

4 5366.35 59.67 74.00 -14.33 50.58@ 5.15 34.08 33.06 258 322 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
13l]Le'.ﬂn‘el (dBuVim) Date: 2016-05-14 Time: 02:29:19
120
2
1
100 f_w_\
_.-""‘J \N'*'\_
80
N FCC CLASSLB PK
\\ -6dB
k|
60 -
T e FCC CLASS.B AV
I 1 -64B
40
20
ﬁﬁZl]l] 5230. 5250. 5270, 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5294.87 99.46 99.45 8.09 33.98 33.06 250 326 Average WERTICAL
2 5301. 60 109,96 109,95 8.09 33.98 33.06 250 326 Peak WERTICAL
3 5350.00 50.17 54.00 -3.83 41.03 §.14 34.06 33.060 25 326 Average WERTICAL
4 5351.60 63.89 74.00 -19.11 54.75 8.14 34.06 33.06 250 326 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
13l]|_eve| {dBu\im) Date: 2016-05-14 Time: 02:44:15
120
2
100 !
a0
T T FCC CLASS-B PK
] -6B
60 v . I
R FCC (LASS-B AV
\*-.___\_H_ -6dB
40
20
GEZ?I] 5280. 5290. 5300. 5310. 5320. 5330. 5340. 5350. 5360. 5370
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5326.89 99.96 98.87 §.12 34.83 33.06 258 319 fverage  WERTICAL
2 5327.37 109,95 108. 87 §.12 34.03 33.06 258 319 Peak WERTICAL
3 5350.80 53.55 54.88 -0.45 44.41 5.14 34.06 33.06 258 319 fverage  WERTICAL
E 5350.00 65.79 74.88 -8.21 56.65 5.14 34.06 33.06 258 319 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ - IEEE 802.11a CH 100, 116, 140/
Test Engineer Peter Wu & Gary Chu Configurations )
Chain 5
Test Mode Mode 5
Channel 100

130Level {dBuVim) Date: 2016-05-14 Time: 02:51:11

120
B
100 :
80 FCC CLASS.B PK
4
60 :
] FCC CLASS.B AV
40
20
65400 5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5600
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5460.00 49.08 54.00 -4.92 39.70 §.21 34.23 33.06 25@ 314 Average WERTICAL

2 5460, 00 60.38 74.00 -13.62 51.080 8.21 34.23 33.06 258 314 Peak WERTICAL

3 5470.080 53.82 S54.00 -0.18 4.4 8.22 34.25 33.06 250 314 Average WERTICAL

4 5470.00 66.89 74.00 -7.11 57.48 8.22 34.25 33.06 250 314 Peak WERTICAL

5 55@6.73  98.42 88.95 §.24 34.30 33.07 258 314 Average WERTICAL

[ 55@7.37 108,32 98.85 §.24 34.30 33.97 258 314 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116

130Level {dBuV/m) Date: 2016-05-14 Time: 03:17:01

120
G

100 2

a0

FCC CLASS-B PK
24

60 FCC CLASS-B AV

40

20

65330 5400. 5500. 5600. 5700. 5800. 5830
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m dB  dBuy dB  dB/m dB €m deg

1 5460, 00 46.43 54.080 -7.57 37.05 8.21 34.23 33.06 254 345 Average HORIZONTAL

2 5400.00 57.49 F4.00 -lo.60 48.02 §.21 34.23 33.06 254 345 Peak HORIZOHTAL

3 5479.00 46.38 54.00 -7.62 36,97 §.22 34.25 33.06 254 345 Average HORIZOHTAL
4 547@.08 57.98 74.00 -16.02 48.57 §.22 34.25 33.06 254 345 Peak HORIZONTAL

5 5576.80 99.54 §9.99 8.28 34.35 33.08 254 345 Average HORIZONTAL

[ 5587.21 110.02 100,48 8.28 34.35 33.09 254 345 Peak HORIZONTAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
13DLMI {(dBuN/m) Date: 2016-05-14 Time: 03:21:41
120
1
100 ——
80
", FCC CLASS B PK
- B -6idB
o0 / N
FCC CLASS.B AV
L Mo 6B
40
20
%5600 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5800
Frequency (MHz)
Limit Over PRead Cable&ntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5696, 80 108.75 99.12 .34 34.42 33.13 255 315 Peak WERTICAL
2 5703.21 98.86 §9.23 8.34 34.42 33.13 255 315 Average WERTICAL
3 5725.08 53.17 54.8080 -0.83 43.50 8.36 34.44 33.13 55 315 Average WERTICAL
4 5725.00 &4.50 74.00 -9.50 54.83 .36 34.44 33.13 255 315 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations ]
CH 52, 60, 64 / Chain 5
Test Mode Mode 5
Channel 52

130Level {dBuVim) Date: 2016-05-14 Time: 14:38:54

120
4
3

100 =

80

FCC CLASS-BRK
60 ! :
FCC CLASS-B AV
- 2 __«___"_d_/ \-\.\«_‘1‘“5
40
20
65010 5100. 5200. 5300. 5400. 5510
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu//m dB  dBuy dé  dB/m dB €m deg

1 5@879.71 59.62 74.00 -14.38 51.15 7.99 33.82 33.05 258 325 Peak WERTICAL

2 5150.080 47.42 54.00 -6£.58 38.77 7.90 33.74 33.05 258 325 Average WERTICAL

3 5254.39 161.63 92.73 §.85 33.91 33.856 258 325 Average WERTICAL
4 5264.61 111.81 1a2.87 .06 33.94 33.06 250 325 Peak WERTICAL

5 5350.00 47.93 54.00 -6.07 38.79 8.14 34.86 33.06 250 325 Average WERTICAL

[ 5377.79 60.38 74.00 -13.62 51.16 §.17 34.11 33.06 250 325 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5260 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 60
130LMI {tBuV M) Date: 2016-05-14 Time: 18:13:22
120
2
1
100 B
80 S FCC CLASSLB PK
P 1 -6dB
. / \\
L~ S FCC CLASSB AV
— e 6B
o e {
40
20
GEZI]I] 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5305.45 161.97 92.96 §.09 33.98 33.06 300 332 Average WERTICAL
2 5396.09 112.58 183.57 8.09 33.98 33.06 308 332 Peak WERTICAL
3 535@.00 51.97 54.00 -2.03 42.83 8.14 34.06 33.06 308 332 Average WERTICAL
4 5351.92 ©7.14 74.00 -bH.86 53.00 8.14 34.06 33.00 309 332 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5300 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 64
13l]Le'.ﬂn‘el (dBuVim) Date: 2016-05-14 Time: 18:26:48
120
1
100 {’\Mz
80
o~ N FCC CLASS.B PK
\ 4 -6dB
60 % FCC CLASSB AV
M 6B
[ v
40
20
05220 5250. 5270. 5290, 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5327.37 109.86 100,77 8.12 34.83 33.06 292 333 Peak WERTICAL
2 5325.01 99.51 99.42 8.12 34.83 33.06 292 333 Average WERTICAL
3 5350.00 53.88 54.00 -9.12 44.74 §.14 34.06 33.060 292 333 Average WERTICAL
4 5351.41 6&6.54 74.80 -7.46 57.48 §.14 34,06 33.06 292 333 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5320 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu | Configurations )
CH 100, 116, 140/ Chain 5
Test Mode Mode 5
Channel 100

13 l:'Lwel (dBuVim) Date: 2016-05-14 Time: 18:32:12

120
B
100 e
80 FCC CLASS.B PK
4
60 1
] FCC CLASSB AV
2 \m_‘_
40
20
05400 5430. 5450, 5470. 5490. 5510, 5530. 5550, 5570. 5600
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5455.13 68.51 74.09 -13.49 51.13 §.21 34.23 33.06 272 327 Peak WERTICAL

2 5459.62 48.39 54.80 -5.81 39.01 8.21 34.23 33.06 272 327 Average WERTICAL

3 5470.08 53.79 54.80 -0.21 44.38 §.22 34.25 33.06 272 327 Average WERTICAL

4 5470.00 685.11 74.00 -5.89 55.70 8.22 34.25 33.06 272 327 Peak WERTICAL

5 5494.55 99,29 89.84 8.23 34.28 33.06 272 327 Average WERTICAL

[ 55@1. 68 109.56 109, 08 §.24 34.30 33.06 272 327 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5500 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 116
13I]LMI {tBuV M) Date: 2016-05-14 Time: 18:40:21
120
4
2
100 )f’ ”‘k
80 ral [,
r N FCC CLASS-B PK
"~ -GdB
60 1 4 Y R
T FCC OLASS-B| A
P " — b8
40
20
ﬁﬁd:il] 5460. 5480, 5500. 5520. 5540. 5560. 5580. 5600. 5620. 5640. 5660. 5680. 5700. 5730
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu'/m dB  dBuv dB  dB/m dB cm deg
1 5451.15 58.95 74.09 -15.05 49.57 §.21 34.23 33.06 27 328 Peak WERTICAL
2 5458.85 46.68 54.09 -7.32 37.30 §.21 34.23 33.06 27 328 Average WERTICAL
3 5468.94 46.99 54.80 -7.81 37.58 §.22 34.25 33.06 278 328 Average WERTICAL
4 5470.00 58.80 74.00 -15.20 49.39 8.22 34.25 33.06 270 328 Peak WERTICAL
5 5574.71 102.93 a93.4a §.27 34.34 353.08 270 328 Average WERTICAL
o 5576.64 113.80 184.25 §.28 34.35 33.08 27 328 Peak WERTICAL
7 5725.080 46.51 54.80 -7.49 36.84 §.36 34.44 33.13 278 328 Average WERTICAL
8 5725.00 57.65 74.00 -16.35 47.98 .36 34.44 33.13 270 328 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5580 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 140
13DLMI {(dBuN/m) Date: 2016-05-14 Time: 18:47:06
120
2
1
100 —
20
e FCC CLASS-B PK
T 4 -64B
60 Pl -
FCC CLASS B AV
- 6B
40
20
ESESU 5660. 5670. 5680. 5690. 5700. 5710. 5720. 5730. 5740. 5750
Frequency (MHz)
Limit Over PRead Cable&ntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8 dBuv ds  dB/m dB cm deg
1 5694, 39 99,69 99, @6 .34 34.42 33.13 272 332 Average WERTICAL
2 5696, 31 199,55 99,92 8.34 34.42 33.13 272 332 Peak WERTICAL
3 5725.08 53.95 54.00 -0.02 44.31 8.36 34.44 33.13 272 332 Average WERTICAL
4 5725.00 68.20 74.00 -5.80 55.53 .36 34.44 33.13 272 332 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5700 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT40
CH 54, 62 / Chain 5

Test Engineer Peter Wu & Gary Chu | Configurations

Test Mode Mode 5
Channel 54
13 OLeveI (dBuVim) Date: 2016-05-15 Time: 10:44:35
120
2

100 H

30 FCC CLASS-BPK

4
60 FCC CLASS-B AV
H_'_"‘——m—.—._._._.-.._.—....._._._.—._
40
20
05120 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5420
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu//m dB  dBuy dé  dB/m dB €m deg

1 5259.20 97.62 88.72 .95 33.91 33.06 245 337 Average WERTICAL
2 5262.20 167.89 985.95 5.06 33.94 33.06 245 337 Peak WERTICAL
3 5350.08 53.52 54.00 -0.48 44.38 8.14 34.86 33.06 245 337 Average WERTICAL
4 5350.00 &7.29 74.00 -6.71 G58.15 8.14 34.86 33.06 245 337 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5270 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 62
13DLMI (dBuVm) Date: 2016-05-15 Time: 10:53:20
120
1
100
B
80 ‘\
| | FCC CLASSLB PK
)f l\ -6dB
\ 4
60
] e FCC CLASS.B AV
___,__,_.f"’_f “_“““""-‘ -6dB
40
20
05210 5240. 5260. 5280. 5300. 5320. 5340. 5360. 5380. 5410
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dButv/m dBulv'/m dB  dBuy dé  dB/m dB cm deg
1 5322.40 100.97 91.91 8.11 34.81 33.06 232 333 Peak WERTICAL
2 5323.20 90.83 81.77 §.11 34.81 33.06 232 333 Average WERTICAL
3 5350.080 53.52 54.00 -9.48 44.38 §.14 34.06 33.060 232 333 Average WERTICAL
4 5350.80 o4.54 74.800 -9.46 55.48 5.14 34.06 33.06 232 333 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5310 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Temperature | 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer | Peter Wu & Gary Chu | Configurations ]
CH 102,110, 134/ Chain 5
Test Mode Mode 5
Channel 102
13 l:'Lwel (dBuVim) Date: 2016-05-15 Time: 11:02:49
120
]
100
b
80 FCC CLASS-B PK
4
1
60 FCC CLASSB AV
_&“"""%-—n_.,
40
20
65410 5440. 5460. 5480. 5500. 5520. 5540. 5560. 5580. 5610
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg
1 5439.20 62.54 74.00 -11.46 53.19 §.21 34.20 33.06 267 328 Peak WERTICAL
2 5459.60 58.09 54.00 -3.91 48.71 §.21 34.23 33.86 267 328 Average WERTICAL
3 547@.08 53.72 54.00 -9.28 44.31 §.22 34.25 33.86 267 328 Average WERTICAL
4 5470.00 6&7.98 74.00 -6.02 58.57 8.22 34.25 33.06 267 328 Peak WERTICAL
5 5522.40 101.12 9l1.63 8.25 34.31 33.07 267 328 Peak WERTICAL
[ 5523.20 9l.216 81.77 §.25 34.31 33.07 267 328 Average WERTICAL

ltem 5, 6 are the fundamental frequency at 5510 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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D Report No.: FR641615-01
Channel 110
130Level [dBuVim) Date: 2016-05-15 Time: 11:28:46
120
3]
100 3
[J Tj
Bu — b,
L e FCC [LASS-B PK
3 -6iB
60 i - FCC CLASS-B AV
] . _GiB
40
20
U5400  5430. 5450. 5470. 5490. 5510. 5530. 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5700
Frequency (MHz)

Limit ©Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBuv/m ds  dBuv ds  dB/m dB cm deg
1 5458.80 51.32 54.00 -2.68 41.94 §.21 34.23 33.06 300 328 Average WERTICAL
2 5453.80 6&4.00 74.00 -10.08 54.62 §.21 34.23 33.86 300 328 Peak VERTICAL
3 5465.40 6&7.46 74.08 -6.54 58.65 §.22 34.25 33.86 300 328 Peak VERTICAL
4 5470.080 53.86 54.00 -0.14 44.45 8.22 34.25 33.06 300 328 Average WERTICAL
5 5546.40 98.60 89,09 8.26 34.33 33.08 300 328 Average WERTICAL
4] 5553. 600 105.44 98.93 §.26 34.33 33.08 300 328 Peak WERTICAL

ltem 5, 6 are the fundamental frequency at 5550 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 134
13DLMI {(dBuN/m) Date: 2016-05-15 Time: 11:36:03
120
2
100 |
[_‘_’\H
a0 "
A ey FCC CLASS-B PK
T T 4 -HilB
60 / "
o % FCC (LASS-H AV
R R B R e -GiB
40
20
l]5520 5550. 5570. 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5820
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m d8  dBuv dé8  dB/m dB cm deg
1 5675.48 95.37 85.74 5.34 34.41 33.12 236 337 Average WERTICAL
2 5677.20 185.42 95.79 8.34 34.41 33.12 236 337 Peak WERTICAL
3 5725.00 53.71 S54.00 -9.29 4.0 .36 34.44 33.13 236 337 Average WERTICAL
4 5725.00 66.14 74.00 -7.86 56.47 .36 34.44 33.13 236 337 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5670 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO0/Nss1 VHT80 CH 58 /
Chain 5

Test Engineer | Peter Wu & Gary Chu | Configurations

Test Mode Mode 5

Channel 58
Level (dBuvim) Date: 2016-05-15 Time: 13:45:45

130

120

100

80 P — ]
)”H] FCC CLASS-BPK

60

FCC CLASS-B AV

1 o B |

40

20

o

5040 5100, 5200, 5300, 5400, 5500, 5540
Frequency (MHz)

Limit Over Read Cablefntenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m de  dBuy dB  dB/m dB €m deg
1 5078.00 48.83 54.80 -5.17 40.36 7.99 33.62 33.05 251 342 Average WERTICAL
2 5111.08 59.91 74.80 -14.89 51.37 7.92 33.67 33.05 251 342 Peak WERTICAL
3 5269.09 §5.09 76.15 B.06 33.94 33.06 251 342 Average WERTICAL
4 5298.00 94.67 85.66 §.09 33.98 33.06 251 342 Peak WERTICAL
5 5358.00 53.66 54.00 -9.34 44.52 §.14 34.86 33.85 251 342 Average WERTICAL
5 5350.00 64.07 74.00 -9.93 54.93 8.14 34.06 33.06 251 342 Peak WERTICAL

ltem 3, 4 are the fundamental frequency at 5290 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB. Report No.: FR641615-01

Temperature 22°C Humidity 56%
IEEE 802.11ac MCSO/Nss1 VHT80
CH 106, 122/ Chain 5

Test Engineer Peter Wu & Gary Chu Configurations

Test Mode Mode 5

Channel 106
Lewvel (dBuVim) Date: 2016-05-15 Time: 13:59:53

130

120

100 a

a0

3 UNII-15.407 RK 3M
4 / F
60
1

40

20

5280 5400. 55040, 5600, 5700, 5780
Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase

MHz dBuv/m dBu//m dB  dBuy dé  dB/m dB €m deg
1 5458.909 53.61 54.800 -9.39 44.23 §.21 34.23 33.06 274 329 Average WERTICAL
2 5460.00 63.93 74.00 -19.87 54.55 8.21 34.23 33.06 274 329 Peak WERTICAL
3 5468.00 67.28 68.20 -9.92 57.87 §.22 34.25 33.06 274 329 Peak WERTICAL
4 559,00 38.46 78.99 B.24 34.30 33.07 274 329 Average WERTICAL
5 5517.08 98.38 88.89 §.25 34.31 33.07 274 329 Peak WERTICAL
5 5752.00 61.08 68.20 -7.12 5l1.4@ §.37 34.45 33.14 274 329 Peak WERTICAL

ltem 4, 5 are the fundamental frequency at 5530 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Report No.: FR641615-01

Channel 122

Lewel (dBuVim)

Date: 2016-05-15 Time: 14:09:33

130
120
&
100 %4
i
a0
UNIL-15.407 BK 3M
00 /’//
_\_..M e o e S ———r |
40
20
65360 5400. 5500, 5600, 5800, 5860
Frequency (MHz)
Over PRead CableAntenna Preamp A/Pos
Freq Level Limit Level Loss Factor Factor Pol/Phase
MHz dBuv/m dB  dBuv dB  dB/m €m

1 5454, 08 W27 -9.73 54.89 8.21 34.23 33, 241 WERTICAL

2 5455.080 53.52 -9.48 44.14 8.21 34.23 33, 241 WERTICAL

3 544,00 66,25 -1.95 56.84 §.22 34.25 33, 241 WERTICAL
4 5589. 00 96.33 86,79 §.28 34.35 33. 241 WERTICAL

5 5598, 00 106,78 97.15 8.29 34.36 33, 241 WERTICAL

[ 5725.00 66.17 -2.903 56.50 8.36 34.44 335, 241 WERTICAL

ltem 4, 5 are the fundamental frequency at 5610 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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SPORTON LAB.

Straddle Channel
Temperature 22°C Humidity 56%

Test Engineer Peter Wu & Gary Chu | Configurations IEEE 802.11a CH 144 / Chain 5
Test Mode Mode 5

Channel 144
Level (dBuVim) Date: 2016-05-14 Time: 09:12:18

130

120

100

30 FIC CLASS-B PK

4
HIC CLASS-B AV

SO OO RN U Y OO O 1

60

40

20

l"'5520 5550, 5570, 5590, 5610, 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770, 5790. 5810, 5830. 5850, 5870. 5890. 5920

Frequency (MHz)

Limit Over Read Cableintenna Preamp A/Pos T/Pos

Freq Level Line Limit Level Loss Factor Factor Remark Fol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg
1 5721.28 102.24 92.59 8.35 34.43 33.13 238 321 Average WERTICAL
2 5727.69 112.96 1a3.30 8.36 34.44 33.14 238 321 Peak WERTICAL
3 5850.090 48.52 54.80 -5.48 38.76 8.42 34.51 33.17 238 321 Average WERTICAL
4 5866.67 60.98 74.00 -13.82 51.22 §.42 34.52 33.18 238 321 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT20
Test Engineer Peter Wu & Gary Chu Configurations )
CH 144/ Chain 5
Test Mode Mode 5
Channel 144
13 l:'Lwel (dBuVim) Date: 2016-05-14 Time: 18:52:24
120
2
1;.
100
a0
FCC CLASS-BE PK
4

60 FCC CLASS-B| AV
40

20

055?0 5600. 5620. 5640. 5660. 5680. 5700. 5720, 5740. 5760. 5780. 5800. 5820. 53840. 5870
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB €m deg

1 5714.71 102.83 93.18 8.35 34.43 33.13 275 335 Average WERTICAL

2 5716.64 113.91 164, 26 8.35 34.43 33.13 275 335 Peak WERTICAL

3 5858.94 46.72 54.800 -7.28 36.95 8.42 34.52 33.17 275 335 Average WERTICAL

4 5858.94 58.25 74.00 -15.75 48.48 §.42 34.52 33.17 275 335 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5720 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT40
Test Engineer Peter Wu & Gary Chu | Configurations )
CH 142/ Chain 5
Test Mode Mode 5
Channel 142

130Level {dBuV/m) Date: 2016-05-15 Time: 12:14:47

120
1
100
80 FCC CLASS-BPK
Fl
60 o FCC CLASS-B AV
M -‘M_\_\_:I“_"‘—H'\—uu.,—v\_,—_\n,,_‘_ﬁ_,\_
40
20
05460 5500. 5600. 5700. 5800. 5900. 5960
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBu//m dB  dBuy dé  dB/m dB €m deg

1 5698. 00 109.59 99, 96 .34 34.42 33.13 300 335 Peak WERTICAL

2 5699, 00 98.85 §9.22 .34 34.42 33.13 300 335 Average WERTICAL

3 58508.00 58.99 54.00 -3.81 41.23 §.42 34.51 33.17 309 335 Average WERTICAL

4 5859.00 &2.91 74.00 -11.86 53.17 8.42 34.52 33.17 300 335 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5710 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Temperature 22°C Humidity 56%
_ - IEEE 802.11ac MCSO/Nss1 VHT80
Test Engineer Peter Wu & Gary Chu | Configurations )
CH 138/ Chain 5
Test Mode Mode 5
Channel 138

130Level (dBuVim) Date: 2016-05-15 Time: 14:21:09

120
2
100 1
o
80
FCC CLASS-B PK
4
60 3 FCC CLASS-B AV
-N-"rrw—h—'—\'—"""'_’_ﬂ‘—“m M\_H—_‘-"‘"—\—uu_._u_\__dhm
40
20
l:'544(! 5500. 5600. 5700. 5800. 5900. 5940
Frequency (MHz)
Limit ©Over PRead Cabletntenna Preamp ‘Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dB  dB/m dB cm deg

1 5669, 00 95,60 85.98 §.33 34.490 33.11 260 339 Average WERTICAL

2 5678. 00 106.48 96, 85 .34 34.41 33.12 268 339 Peak WERTICAL

3 5858.080 53.52 54.00 -8.48 43.76 §.42 34.51 33.17 268 339 Average WERTICAL

4 5862.00 65.46 74.00 -5.54 55.70 8.42 34.52 33.18 260 339 Peak WERTICAL

ltem 1, 2 are the fundamental frequency at 5690 MHz.

Note: Both antenna polarizations have been tested and only the worst case was recorded in test report.
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Report No.: FR641615-01

4.7. Frequency Stability Measurement

4.7.1. Limit

In-band emission is maintained within the band of operation under all conditions of normal operation as

specified in the user's manual.

The transmitter center frequency tolerance shall be = 20 ppm maximum for the 5 GHz band (IEEE

802.11n specification).

4.7.2. Measuring Instruments and Setting

Please refer to section 5 of equipments list in this report. The following table is the setting of the spectrum

analyzer.
Specirum Parameter Setting
Aftenuation Auto

Span Frequency

Entire absence of modulation emissions bandwidth

RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

4.7.3. Test Procedures

—_

o M 0D

The transmitter output (antenna port) was connected to the spectrum analyzer.

EUT have transmitted absence of modulation signal and fixed channelize.

Set the spectrum analyzer span to view the entire absence of modulation emissions bandwidth.
Set RBW = 10 kHz, VBW = 10 kHz with peak detector and maxhold settings.

fc is declaring of channel frequency. Then the frequency error formula is (fc-f)/fc x 10° ppm and

the limit is less than +20ppm (IEEE 802.11nspecification).

6. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the

EUT on and measure the operating frequency after 2, 5, and 10 minutes.

7. The test exireme voltage is to change the primary supply voltage from 85 to 115 percent of the

nominal value

8. Extreme temperature is -40°C~50°C.

4.7.4. Test Setup Layout

i

Spectrum Analyzer
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Report No.: FR641615-01

4.7.5.

4.7.6.

4.7.7.

Test Deviation

There is no deviation with the original standard.

EUT Operation during Test

The EUT was programmed to be in continuously un-modulation transmitting mode.

Test Result of Frequency Stability

Temperature

25°C

Humidity

62%

Test Engineer

Peter Wu

Test Date

Jun. 14, 2016

For Mode 1

Mode: 20 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9920 5299.9910 5299.9902 5299.9901
110.00 5299.9914 5299.9911 5299.9905 5299.9895
93.50 5299.9904 5299.9902 5299.9898 5299.9893
Max. Deviation (MHz) 0.0096 0.0098 0.0102 0.0107
Max. Deviation (ppm) 1.81 1.85 1.93 2.02
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5299.9835 5299.9832 5299.9831 5299.9830
-30 5299.9847 5299.9844 5299.9839 5299.9832
-20 5299.9856 5299.9849 5299.9846 5299.9841
-10 5299.9872 5299.9863 5299.9862 5299.9853
0 5299.9880 5299.9879 5299.9869 5299.9859
10 5299.9896 5299.9893 5299.9888 5299.9884
20 5299.9914 5299.9907 5299.9902 5299.9897
30 5299.9925 5299.9918 5299.9912 5299.9906
40 5299.9930 5299.9923 5299.9914 5299.9905
50 5299.9934 5299.9932 5299.9925 5299.9918
Max. Deviation (MHz) 0.0153 0.0156 0.0161 0.0168
Max. Deviation (ppm) 2.89 2.95 3.04 3.17
Result Complies
Report Format Version: Rev. 02 Page No. - 3401 of 3433
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9915 5579.9912 5579.9903 5579.9898
110.00 5579.9914 5579.9908 5579.9903 5579.9894
93.50 5579.9907 5579.9899 5579.9895 5579.9885
Max. Deviation (MHz) 0.0093 0.0101 0.0105 0.0115
Max. Deviation (ppm) 1.67 1.81 1.88 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5579.9855 5579.9850 5579.9840 5579.9837
-30 5579.9864 5579.9857 5579.9855 5579.9847
-20 5579.9872 5579.9868 5579.9860 5579.9859
-10 5579.9885 5579.9881 5579.9878 5579.9868
0 5579.9890 5579.9881 5579.9874 5579.9872
10 5579.9903 5579.9902 5579.9896 5579.9891
20 5579.9914 5579.9913 5579.9905 5579.9896
30 5579.9925 5579.9922 5579.9914 5579.9913
40 5579.9943 5579.9939 5579.9933 5579.9927
50 5579.9963 5579.9957 5579.9949 5579.9943
Max. Deviation (MHz) 0.0136 0.0143 0.0145 0.0153
Max. Deviation (ppm) 2.44 2.57 2.60 2.75
Result Complies
Report Format Version: Rev. 02 Page No.  : 3402 of 3433
FCC ID: UDX-60043010 Issued Date  : Sep. 30, 2016




SPORTON LAB.

Report No.: FR641615-01

Mode: 40 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9915 5309.9914 5309.9904 5309.9896
110.00 5309.9914 5309.9904 5309.9899 5309.9896
93.50 5309.9908 5309.9901 5309.9893 5309.9887
Max. Deviation (MHz) 0.0092 0.0099 0.0107 0.0113
Max. Deviation (ppm) 1.74 1.87 2.02 2.13
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5309.9850 5309.9845 5309.9843 5309.9841
-30 5309.9852 5309.9850 5309.9848 5309.9840
-20 5309.9869 5309.9859 5309.9851 5309.9846
-10 5309.9883 5309.9877 5309.9867 5309.9864
0 5309.9891 5309.9889 5309.9884 5309.9881
10 5309.9910 5309.9908 5309.9898 5309.9896
20 5309.9914 5309.9910 5309.9903 5309.9899
30 5309.9925 5309.9920 5309.9919 5309.9918
40 5309.9933 5309.9926 5309.9925 5309.9920
50 5309.9939 5309.9931 5309.9928 5309.9920
Max. Deviation (MHz) 0.0148 0.0150 0.0152 0.0160
Max. Deviation (ppm) 2.79 2.83 2.87 3.02
Result Complies
Report Format Version: Rev. 02 Page No.  : 3403 of 3433
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9924 5549.9922 5549.9921 5549.9920
110.00 5549.9914 5549.9910 5549.9907 5549.9903
93.50 5549.9904 5549.9896 5549.9888 5549.9886
Max. Deviation (MHz) 0.0096 0.0104 0.0112 0.0114
Max. Deviation (ppm) 1.73 1.88 2.02 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5549.9846 5549.9839 5549.9830 5549.9820
-30 5549.9866 5549.9857 5549.9850 5549.9845
-20 5549.9868 5549.9859 5549.9850 5549.9841
-10 5549.9882 5549.9877 5549.9873 5549.9868
0 5549.9895 5549.9890 5549.9888 5549.9882
10 5549.9903 5549.9894 5549.9892 5549.9890
20 5549.9914 5549.9912 5549.9906 5549.9902
30 5549.9925 5549.9923 5549.9922 5549.9921
40 5549.9929 5549.9922 5549.9914 5549.9911
50 5549.9940 5549.9933 5549.9931 5549.9922
Max. Deviation (MHz) 0.0134 0.0143 0.0150 0.0159
Max. Deviation (ppm) 2.42 2.58 2.71 2.87
Result Complies
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SPORTON LAB.

Mode: 80 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9917 5289.9907 5289.9902 5289.9896
110.00 5289.9914 5289.9908 5289.9906 5289.9897
93.50 5289.9906 5289.9898 5289.9892 5289.9882
Max. Deviation (MHz) 0.0094 0.0102 0.0108 0.0118
Max. Deviation (ppm) 1.78 1.93 2.04 2.23
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5289.9841 5289.9832 5289.9822 5289.9816
-30 5289.9850 5289.9841 5289.9840 5289.9839
-20 5289.9864 5289.9862 5289.9852 5289.9850
-10 5289.9875 5289.9867 5289.9862 5289.9853
0 5289.9883 5289.9875 5289.9866 5289.9865
10 5289.9897 5289.9892 5289.9890 5289.9889
20 5289.9914 5289.9909 5289.9903 5289.9900
30 5289.9925 5289.9920 5289.9916 5289.9909
40 5289.9929 5289.9927 5289.9922 5289.9914
50 5289.9944 5289.9936 5289.9932 5289.9925
Max. Deviation (MHz) 0.0150 0.0159 0.0160 0.0161
Max. Deviation (ppm) 2.84 3.01 3.03 3.05
Result Complies
Report Format Version: Rev. 02 Page No.  : 3405 of 3433
FCC ID: UDX-60043010 Issued Date  : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9921 5529.9920 5529.9914 5529.9913
110.00 5529.9914 5529.9905 5529.9900 5529.9892
93.50 5529.9912 5529.9902 5529.9899 5529.9896
Max. Deviation (MHz) 0.0088 0.0098 0.0101 0.0108
Max. Deviation (ppm) 1.59 1.78 1.83 1.96
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5529.9881 5529.9874 5529.9867 5529.9858
-30 5529.9883 5529.9875 5529.9873 5529.9864
-20 5529.9897 5529.9893 5529.9892 5529.9891
-10 5529.9901 5529.9892 5529.9884 5529.9880
0 5529.9906 5529.9897 5529.9889 5529.9886
10 5529.9908 5529.9902 5529.9897 5529.9892
20 5529.9914 5529.9908 5529.9898 5529.9897
30 5529.9925 5529.9918 5529.9917 5529.9908
40 5529.9941 5529.9931 5529.9926 5529.9923
50 5529.9956 5529.9952 5529.9949 5529.9944
Max. Deviation (MHz) 0.0117 0.0125 0.0127 0.0136
Max. Deviation (ppm) 2,12 2.26 2.30 2.46
Result Complies
Report Format Version: Rev. 02 Page No.  : 3406 of 3433
FCC ID: UDX-60043010 Issued Date  : Sep. 30, 2016




Report No.: FR641615-01

SPORTON LAB.

For Mode 2
Mode: 20 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9920 5299.9910 5299.9902 5299.9901
110.00 5299.9914 5299.9911 5299.9905 5299.9895
93.50 5299.9904 5299.9902 5299.9898 5299.9893
Max. Deviation (MHz) 0.0096 0.0098 0.0102 0.0107
Max. Deviation (ppm) 1.81 1.85 1.93 2.02
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5299.9835 5299.9832 5299.9831 5299.9830
-30 5299.9847 5299.9844 5299.9839 5299.9832
-20 5299.9856 5299.9849 5299.9846 5299.9841
-10 5299.9872 5299.9863 5299.9862 5299.9853
0 5299.9880 5299.9879 5299.9869 5299.9859
10 5299.9896 5299.9893 5299.9888 5299.9884
20 5299.9914 5299.9907 5299.9902 5299.9897
30 5299.9925 5299.9918 5299.9912 5299.9906
40 5299.9930 5299.9923 5299.9914 5299.9905
50 5299.9934 5299.9932 5299.9925 5299.9918
Max. Deviation (MHz) 0.0153 0.0156 0.0161 0.0168
Max. Deviation (ppm) 2.89 2.95 3.04 3.17
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9915 5579.9912 5579.9903 5579.9898
110.00 5579.9914 5579.9908 5579.9903 5579.9894
93.50 5579.9907 5579.9899 5579.9895 5579.9885
Max. Deviation (MHz) 0.0093 0.0101 0.0105 0.0115
Max. Deviation (ppm) 1.67 1.81 1.88 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5579.9855 5579.9850 5579.9840 5579.9837
-30 5579.9864 5579.9857 5579.9855 5579.9847
-20 5579.9872 5579.9868 5579.9860 5579.9859
-10 5579.9885 5579.9881 5579.9878 5579.9868
0 5579.9890 5579.9881 5579.9874 5579.9872
10 5579.9903 5579.9902 5579.9896 5579.9891
20 5579.9914 5579.9913 5579.9905 5579.9896
30 5579.9925 5579.9922 5579.9914 5579.9913
40 5579.9943 5579.9939 5579.9933 5579.9927
50 5579.9963 5579.9957 5579.9949 5579.9943
Max. Deviation (MHz) 0.0136 0.0143 0.0145 0.0153
Max. Deviation (ppm) 2.44 2.57 2.60 2.75
Result Complies
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Mode: 40 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9915 5309.9914 5309.9904 5309.9896
110.00 5309.9914 5309.9904 5309.9899 5309.9896
93.50 5309.9908 5309.9901 5309.9893 5309.9887
Max. Deviation (MHz) 0.0092 0.0099 0.0107 0.0113
Max. Deviation (ppm) 1.74 1.87 2.02 2.13
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5309.9850 5309.9845 5309.9843 5309.9841
-30 5309.9852 5309.9850 5309.9848 5309.9840
-20 5309.9869 5309.9859 5309.9851 5309.9846
-10 5309.9883 5309.9877 5309.9867 5309.9864
0 5309.9891 5309.9889 5309.9884 5309.9881
10 5309.9910 5309.9908 5309.9898 5309.9896
20 5309.9914 5309.9910 5309.9903 5309.9899
30 5309.9925 5309.9920 5309.9919 5309.9918
40 5309.9933 5309.9926 5309.9925 5309.9920
50 5309.9939 5309.9931 5309.9928 5309.9920
Max. Deviation (MHz) 0.0148 0.0150 0.0152 0.0160
Max. Deviation (ppm) 2.79 2.83 2.87 3.02
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9924 5549.9922 5549.9921 5549.9920
110.00 5549.9914 5549.9910 5549.9907 5549.9903
93.50 5549.9904 5549.9896 5549.9888 5549.9886
Max. Deviation (MHz) 0.0096 0.0104 0.0112 0.0114
Max. Deviation (ppm) 1.73 1.88 2.02 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5549.9846 5549.9839 5549.9830 5549.9820
-30 5549.9866 5549.9857 5549.9850 5549.9845
-20 5549.9868 5549.9859 5549.9850 5549.9841
-10 5549.9882 5549.9877 5549.9873 5549.9868
0 5549.9895 5549.9890 5549.9888 5549.9882
10 5549.9903 5549.9894 5549.9892 5549.9890
20 5549.9914 5549.9912 5549.9906 5549.9902
30 5549.9925 5549.9923 5549.9922 5549.9921
40 5549.9929 5549.9922 5549.9914 5549.9911
50 5549.9940 5549.9933 5549.9931 5549.9922
Max. Deviation (MHz) 0.0134 0.0143 0.0150 0.0159
Max. Deviation (ppm) 2.42 2.58 2.71 2.87
Result Complies
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Report No.: FR641615-01

SPORTON LAB.

Mode: 80 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9917 5289.9907 5289.9902 5289.9896
110.00 5289.9914 5289.9908 5289.9906 5289.9897
93.50 5289.9906 5289.9898 5289.9892 5289.9882
Max. Deviation (MHz) 0.0094 0.0102 0.0108 0.0118
Max. Deviation (ppm) 1.78 1.93 2.04 2.23
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5289.9841 5289.9832 5289.9822 5289.9816
-30 5289.9850 5289.9841 5289.9840 5289.9839
-20 5289.9864 5289.9862 5289.9852 5289.9850
-10 5289.9875 5289.9867 5289.9862 5289.9853
0 5289.9883 5289.9875 5289.9866 5289.9865
10 5289.9897 5289.9892 5289.9890 5289.9889
20 5289.9914 5289.9909 5289.9903 5289.9900
30 5289.9925 5289.9920 5289.9916 5289.9909
40 5289.9929 5289.9927 5289.9922 5289.9914
50 5289.9944 5289.9936 5289.9932 5289.9925
Max. Deviation (MHz) 0.0150 0.0159 0.0160 0.0161
Max. Deviation (ppm) 2.84 3.01 3.03 3.05
Result Complies
Report Format Version: Rev. 02 Page No.  : 3411 of 3433
FCC ID: UDX-60043010 Issued Date  : Sep. 30, 2016



Report No.: FR641615-01

SPORTON LAB.

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9921 5529.9920 5529.9914 5529.9913
110.00 5529.9914 5529.9905 5529.9900 5529.9892
93.50 5529.9912 5529.9902 5529.9899 5529.9896
Max. Deviation (MHz) 0.0088 0.0098 0.0101 0.0108
Max. Deviation (ppm) 1.59 1.78 1.83 1.96
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5529.9881 5529.9874 5529.9867 5529.9858
-30 5529.9883 5529.9875 5529.9873 5529.9864
-20 5529.9897 5529.9893 5529.9892 5529.9891
-10 5529.9901 5529.9892 5529.9884 5529.9880
0 5529.9906 5529.9897 5529.9889 5529.9886
10 5529.9908 5529.9902 5529.9897 5529.9892
20 5529.9914 5529.9908 5529.9898 5529.9897
30 5529.9925 5529.9918 5529.9917 5529.9908
40 5529.9941 5529.9931 5529.9926 5529.9923
50 5529.9956 5529.9952 5529.9949 5529.9944
Max. Deviation (MHz) 0.0117 0.0125 0.0127 0.0136
Max. Deviation (ppm) 2,12 2.26 2.30 2.46
Result Complies
Report Format Version: Rev. 02 Page No.  : 3412 of 3433
FCC ID: UDX-60043010 Issued Date  : Sep. 30, 2016




Report No.: FR641615-01

SPORTON LAB.

For Mode 3
Mode: 20 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9920 5299.9910 5299.9902 5299.9901
110.00 5299.9914 5299.9911 5299.9905 5299.9895
93.50 5299.9904 5299.9902 5299.9898 5299.9893
Max. Deviation (MHz) 0.0096 0.0098 0.0102 0.0107
Max. Deviation (ppm) 1.81 1.85 1.93 2.02
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5299.9835 5299.9832 5299.9831 5299.9830
-30 5299.9847 5299.9844 5299.9839 5299.9832
-20 5299.9856 5299.9849 5299.9846 5299.9841
-10 5299.9872 5299.9863 5299.9862 5299.9853
0 5299.9880 5299.9879 5299.9869 5299.9859
10 5299.9896 5299.9893 5299.9888 5299.9884
20 5299.9914 5299.9907 5299.9902 5299.9897
30 5299.9925 5299.9918 5299.9912 5299.9906
40 5299.9930 5299.9923 5299.9914 5299.9905
50 5299.9934 5299.9932 5299.9925 5299.9918
Max. Deviation (MHz) 0.0153 0.0156 0.0161 0.0168
Max. Deviation (ppm) 2.89 2.95 3.04 3.17
Result Complies
Report Format Version: Rev. 02 Page No.  : 3413 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9915 5579.9912 5579.9903 5579.9898
110.00 5579.9914 5579.9908 5579.9903 5579.9894
93.50 5579.9907 5579.9899 5579.9895 5579.9885
Max. Deviation (MHz) 0.0093 0.0101 0.0105 0.0115
Max. Deviation (ppm) 1.67 1.81 1.88 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5579.9855 5579.9850 5579.9840 5579.9837
-30 5579.9864 5579.9857 5579.9855 5579.9847
-20 5579.9872 5579.9868 5579.9860 5579.9859
-10 5579.9885 5579.9881 5579.9878 5579.9868
0 5579.9890 5579.9881 5579.9874 5579.9872
10 5579.9903 5579.9902 5579.9896 5579.9891
20 5579.9914 5579.9913 5579.9905 5579.9896
30 5579.9925 5579.9922 5579.9914 5579.9913
40 5579.9943 5579.9939 5579.9933 5579.9927
50 5579.9963 5579.9957 5579.9949 5579.9943
Max. Deviation (MHz) 0.0136 0.0143 0.0145 0.0153
Max. Deviation (ppm) 2.44 2.57 2.60 2.75
Result Complies
Report Format Version: Rev. 02 Page No.  : 3414 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Mode: 40 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9915 5309.9914 5309.9904 5309.9896
110.00 5309.9914 5309.9904 5309.9899 5309.9896
93.50 5309.9908 5309.9901 5309.9893 5309.9887
Max. Deviation (MHz) 0.0092 0.0099 0.0107 0.0113
Max. Deviation (ppm) 1.74 1.87 2.02 2.13
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5309.9850 5309.9845 5309.9843 5309.9841
-30 5309.9852 5309.9850 5309.9848 5309.9840
-20 5309.9869 5309.9859 5309.9851 5309.9846
-10 5309.9883 5309.9877 5309.9867 5309.9864
0 5309.9891 5309.9889 5309.9884 5309.9881
10 5309.9910 5309.9908 5309.9898 5309.9896
20 5309.9914 5309.9910 5309.9903 5309.9899
30 5309.9925 5309.9920 5309.9919 5309.9918
40 5309.9933 5309.9926 5309.9925 5309.9920
50 5309.9939 5309.9931 5309.9928 5309.9920
Max. Deviation (MHz) 0.0148 0.0150 0.0152 0.0160
Max. Deviation (ppm) 2.79 2.83 2.87 3.02
Result Complies
Report Format Version: Rev. 02 Page No.  : 3415 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9924 5549.9922 5549.9921 5549.9920
110.00 5549.9914 5549.9910 5549.9907 5549.9903
93.50 5549.9904 5549.9896 5549.9888 5549.9886
Max. Deviation (MHz) 0.0096 0.0104 0.0112 0.0114
Max. Deviation (ppm) 1.73 1.88 2.02 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5549.9846 5549.9839 5549.9830 5549.9820
-30 5549.9866 5549.9857 5549.9850 5549.9845
-20 5549.9868 5549.9859 5549.9850 5549.9841
-10 5549.9882 5549.9877 5549.9873 5549.9868
0 5549.9895 5549.9890 5549.9888 5549.9882
10 5549.9903 5549.9894 5549.9892 5549.9890
20 5549.9914 5549.9912 5549.9906 5549.9902
30 5549.9925 5549.9923 5549.9922 5549.9921
40 5549.9929 5549.9922 5549.9914 5549.9911
50 5549.9940 5549.9933 5549.9931 5549.9922
Max. Deviation (MHz) 0.0134 0.0143 0.0150 0.0159
Max. Deviation (ppm) 2.42 2.58 2.71 2.87
Result Complies
Report Format Version: Rev. 02 Page No.  : 3416 of 3433
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Report No.: FR641615-01

SPORTON LAB.

Mode: 80 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9917 5289.9907 5289.9902 5289.9896
110.00 5289.9914 5289.9908 5289.9906 5289.9897
93.50 5289.9906 5289.9898 5289.9892 5289.9882
Max. Deviation (MHz) 0.0094 0.0102 0.0108 0.0118
Max. Deviation (ppm) 1.78 1.93 2.04 2.23
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5289.9841 5289.9832 5289.9822 5289.9816
-30 5289.9850 5289.9841 5289.9840 5289.9839
-20 5289.9864 5289.9862 5289.9852 5289.9850
-10 5289.9875 5289.9867 5289.9862 5289.9853
0 5289.9883 5289.9875 5289.9866 5289.9865
10 5289.9897 5289.9892 5289.9890 5289.9889
20 5289.9914 5289.9909 5289.9903 5289.9900
30 5289.9925 5289.9920 5289.9916 5289.9909
40 5289.9929 5289.9927 5289.9922 5289.9914
50 5289.9944 5289.9936 5289.9932 5289.9925
Max. Deviation (MHz) 0.0150 0.0159 0.0160 0.0161
Max. Deviation (ppm) 2.84 3.01 3.03 3.05
Result Complies
Report Format Version: Rev. 02 Page No.  : 3417 of 3433
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Report No.: FR641615-01

SPORTON LAB.

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9921 5529.9920 5529.9914 5529.9913
110.00 5529.9914 5529.9905 5529.9900 5529.9892
93.50 5529.9912 5529.9902 5529.9899 5529.9896
Max. Deviation (MHz) 0.0088 0.0098 0.0101 0.0108
Max. Deviation (ppm) 1.59 1.78 1.83 1.96
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5529.9881 5529.9874 5529.9867 5529.9858
-30 5529.9883 5529.9875 5529.9873 5529.9864
-20 5529.9897 5529.9893 5529.9892 5529.9891
-10 5529.9901 5529.9892 5529.9884 5529.9880
0 5529.9906 5529.9897 5529.9889 5529.9886
10 5529.9908 5529.9902 5529.9897 5529.9892
20 5529.9914 5529.9908 5529.9898 5529.9897
30 5529.9925 5529.9918 5529.9917 5529.9908
40 5529.9941 5529.9931 5529.9926 5529.9923
50 5529.9956 5529.9952 5529.9949 5529.9944
Max. Deviation (MHz) 0.0117 0.0125 0.0127 0.0136
Max. Deviation (ppm) 2,12 2.26 2.30 2.46
Result Complies
Report Format Version: Rev. 02 Page No.  : 3418 of 3433
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Report No.: FR641615-01

SPORTON LAB.

For Mode 4
Mode: 20 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9920 5299.9910 5299.9902 5299.9901
110.00 5299.9914 5299.9911 5299.9905 5299.9895
93.50 5299.9904 5299.9902 5299.9898 5299.9893
Max. Deviation (MHz) 0.0096 0.0098 0.0102 0.0107
Max. Deviation (ppm) 1.81 1.85 1.93 2.02
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5299.9835 5299.9832 5299.9831 5299.9830
-30 5299.9847 5299.9844 5299.9839 5299.9832
-20 5299.9856 5299.9849 5299.9846 5299.9841
-10 5299.9872 5299.9863 5299.9862 5299.9853
0 5299.9880 5299.9879 5299.9869 5299.9859
10 5299.9896 5299.9893 5299.9888 5299.9884
20 5299.9914 5299.9907 5299.9902 5299.9897
30 5299.9925 5299.9918 5299.9912 5299.9906
40 5299.9930 5299.9923 5299.9914 5299.9905
50 5299.9934 5299.9932 5299.9925 5299.9918
Max. Deviation (MHz) 0.0153 0.0156 0.0161 0.0168
Max. Deviation (ppm) 2.89 2.95 3.04 3.17
Result Complies
Report Format Version: Rev. 02 Page No.  : 3419 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5580 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9915 5579.9912 5579.9903 5579.9898
110.00 5579.9914 5579.9908 5579.9903 5579.9894
93.50 5579.9907 5579.9899 5579.9895 5579.9885
Max. Deviation (MHz) 0.0093 0.0101 0.0105 0.0115
Max. Deviation (ppm) 1.67 1.81 1.88 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5579.9855 5579.9850 5579.9840 5579.9837
-30 5579.9864 5579.9857 5579.9855 5579.9847
-20 5579.9872 5579.9868 5579.9860 5579.9859
-10 5579.9885 5579.9881 5579.9878 5579.9868
0 5579.9890 5579.9881 5579.9874 5579.9872
10 5579.9903 5579.9902 5579.9896 5579.9891
20 5579.9914 5579.9913 5579.9905 5579.9896
30 5579.9925 5579.9922 5579.9914 5579.9913
40 5579.9943 5579.9939 5579.9933 5579.9927
50 5579.9963 5579.9957 5579.9949 5579.9943
Max. Deviation (MHz) 0.0136 0.0143 0.0145 0.0153
Max. Deviation (ppm) 2.44 2.57 2.60 2.75
Result Complies
Report Format Version: Rev. 02 Page No.  : 3420 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Mode: 40 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9915 5309.9914 5309.9904 5309.9896
110.00 5309.9914 5309.9904 5309.9899 5309.9896
93.50 5309.9908 5309.9901 5309.9893 5309.9887
Max. Deviation (MHz) 0.0092 0.0099 0.0107 0.0113
Max. Deviation (ppm) 1.74 1.87 2.02 2.13
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5309.9850 5309.9845 5309.9843 5309.9841
-30 5309.9852 5309.9850 5309.9848 5309.9840
-20 5309.9869 5309.9859 5309.9851 5309.9846
-10 5309.9883 5309.9877 5309.9867 5309.9864
0 5309.9891 5309.9889 5309.9884 5309.9881
10 5309.9910 5309.9908 5309.9898 5309.9896
20 5309.9914 5309.9910 5309.9903 5309.9899
30 5309.9925 5309.9920 5309.9919 5309.9918
40 5309.9933 5309.9926 5309.9925 5309.9920
50 5309.9939 5309.9931 5309.9928 5309.9920
Max. Deviation (MHz) 0.0148 0.0150 0.0152 0.0160
Max. Deviation (ppm) 2.79 2.83 2.87 3.02
Result Complies
Report Format Version: Rev. 02 Page No.  : 3421 of 3433
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SPORTON LAB.

Report No.: FR641615-01

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9924 5549.9922 5549.9921 5549.9920
110.00 5549.9914 5549.9910 5549.9907 5549.9903
93.50 5549.9904 5549.9896 5549.9888 5549.9886
Max. Deviation (MHz) 0.0096 0.0104 0.0112 0.0114
Max. Deviation (ppm) 1.73 1.88 2.02 2.06
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
) 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5549.9846 5549.9839 5549.9830 5549.9820
-30 5549.9866 5549.9857 5549.9850 5549.9845
-20 5549.9868 5549.9859 5549.9850 5549.9841
-10 5549.9882 5549.9877 5549.9873 5549.9868
0 5549.9895 5549.9890 5549.9888 5549.9882
10 5549.9903 5549.9894 5549.9892 5549.9890
20 5549.9914 5549.9912 5549.9906 5549.9902
30 5549.9925 5549.9923 5549.9922 5549.9921
40 5549.9929 5549.9922 5549.9914 5549.9911
50 5549.9940 5549.9933 5549.9931 5549.9922
Max. Deviation (MHz) 0.0134 0.0143 0.0150 0.0159
Max. Deviation (ppm) 2.42 2.58 2.71 2.87
Result Complies
Report Format Version: Rev. 02 Page No.  : 3422 of 3433
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Report No.: FR641615-01

SPORTON LAB.

Mode: 80 MHz / Chain 2
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9917 5289.9907 5289.9902 5289.9896
110.00 5289.9914 5289.9908 5289.9906 5289.9897
93.50 5289.9906 5289.9898 5289.9892 5289.9882
Max. Deviation (MHz) 0.0094 0.0102 0.0108 0.0118
Max. Deviation (ppm) 1.78 1.93 2.04 2.23
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5289.9841 5289.9832 5289.9822 5289.9816
-30 5289.9850 5289.9841 5289.9840 5289.9839
-20 5289.9864 5289.9862 5289.9852 5289.9850
-10 5289.9875 5289.9867 5289.9862 5289.9853
0 5289.9883 5289.9875 5289.9866 5289.9865
10 5289.9897 5289.9892 5289.9890 5289.9889
20 5289.9914 5289.9909 5289.9903 5289.9900
30 5289.9925 5289.9920 5289.9916 5289.9909
40 5289.9929 5289.9927 5289.9922 5289.9914
50 5289.9944 5289.9936 5289.9932 5289.9925
Max. Deviation (MHz) 0.0150 0.0159 0.0160 0.0161
Max. Deviation (ppm) 2.84 3.01 3.03 3.05
Result Complies
Report Format Version: Rev. 02 Page No.  : 3423 of 3433
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Report No.: FR641615-01

SPORTON LAB.

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9921 5529.9920 5529.9914 5529.9913
110.00 5529.9914 5529.9905 5529.9900 5529.9892
93.50 5529.9912 5529.9902 5529.9899 5529.9896
Max. Deviation (MHz) 0.0088 0.0098 0.0101 0.0108
Max. Deviation (ppm) 1.59 1.78 1.83 1.96
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5529.9881 5529.9874 5529.9867 5529.9858
-30 5529.9883 5529.9875 5529.9873 5529.9864
-20 5529.9897 5529.9893 5529.9892 5529.9891
-10 5529.9901 5529.9892 5529.9884 5529.9880
0 5529.9906 5529.9897 5529.9889 5529.9886
10 5529.9908 5529.9902 5529.9897 5529.9892
20 5529.9914 5529.9908 5529.9898 5529.9897
30 5529.9925 5529.9918 5529.9917 5529.9908
40 5529.9941 5529.9931 5529.9926 5529.9923
50 5529.9956 5529.9952 5529.9949 5529.9944
Max. Deviation (MHz) 0.0117 0.0125 0.0127 0.0136
Max. Deviation (ppm) 2,12 2.26 2.30 2.46
Result Complies
Report Format Version: Rev. 02 Page No.  : 3424 of 3433
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Report No.: FR641615-01

SPORTON LAB.

For Mode 5
Mode: 20 MHz / Chain 5
Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5300 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5299.9926 5299.9920 5299.9917 5299.9908
110.00 5299.9922 5299.9921 5299.9914 5299.9908
93.50 5299.9916 5299.9909 5299.9899 5299.9896
Max. Deviation (MHz) 0.0084 0.0091 0.0101 0.0104
Max. Deviation (ppm) 1.59 1.72 1.91 1.97
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5300 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5299.9868 5299.9863 5299.9860 5299.9854
-30 5299.9880 5299.9871 5299.9861 5299.9856
-20 5299.9882 5299.9872 5299.9867 5299.9864
-10 5299.9887 5299.9882 5299.9881 5299.9871
0 5299.9904 5299.9901 5299.9893 5299.9886
10 5299.9910 5299.9908 5299.9900 5299.9896
20 5299.9922 5299.9916 5299.9907 5299.9902
30 5299.9928 5299.9924 5299.9922 5299.9914
40 5299.9946 5299.9945 5299.9942 5299.9932
50 5299.9952 5299.9950 5299.9944 5299.9939
Max. Deviation (MHz) 0.0120 0.0129 0.0139 0.0144
Max. Deviation (ppm) 2.27 2.44 2.63 2.72
Result Complies
Report Format Version: Rev. 02 Page No.  : 3425 of 3433
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
) : : : :
0 Minute 2 Minute 5 Minute 10 Minute
126.50 5579.9926 5579.9924 5579.9923 5579.9915
110.00 5579.9922 5579.9919 5579.9915 5579.9907
93.50 5579.9914 5579.9913 5579.9908 5579.9904
Max. Deviation (MHz) 0.0086 0.0087 0.0092 0.0096
Max. Deviation (ppm) 1.54 1.56 1.65 1.72
Result
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5580 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5579.9870 5579.9864 5579.9856 5579.9853
-30 5579.9889 5579.9882 5579.9880 5579.9879
-20 5579.9890 5579.9885 5579.9882 5579.9874
-10 5579.9899 5579.9897 5579.9892 5579.9882
0 5579.9901 5579.9900 5579.9893 5579.9886
10 5579.9914 5579.9904 5579.9894 5579.9890
20 5579.9922 5579.9917 5579.9913 5579.9909
30 5579.9928 5579.9926 5579.9919 5579.9912
40 5579.9947 5579.9945 5579.9940 5579.9935
50 5579.9967 5579.9959 5579.9957 5579.9953
Max. Deviation (MHz) 0.0111 0.0118 0.0120 0.0126
Max. Deviation (ppm) 1.99 212 2.15 2.26
Result
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Mode: 40 MHz / Chain 5

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5310 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5309.9932 5309.9927 5309.9917 5309.9910
110.00 5309.9922 5309.9912 5309.9911 5309.9902
93.50 5309.9920 5309.9912 5309.9908 5309.9901
Max. Deviation (MHz) 0.0080 0.0088 0.0092 0.0099
Max. Deviation (ppm) 1.51 1.66 1.74 1.87
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5310 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5309.9870 5309.9863 5309.9855 5309.9847
-30 5309.9872 5309.9869 5309.9860 5309.9853
-20 5309.9885 5309.9876 5309.9871 5309.9867
-10 5309.9904 5309.9899 5309.9896 5309.9893
0 5309.9905 5309.9904 5309.9895 5309.9887
10 5309.9912 5309.9910 5309.9901 5309.9900
20 5309.9922 5309.9920 5309.9918 5309.9909
30 5309.9928 5309.9920 5309.9918 5309.9915
40 5309.9929 5309.9928 5309.9922 5309.9920
50 5309.9946 5309.9940 5309.9938 5309.9932
Max. Deviation (MHz) 0.0128 0.0131 0.0140 0.0147
Max. Deviation (ppm) 2.41 2.47 2.64 2.77
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5550 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5549.9926 5549.9916 5549.9907 5549.9902
110.00 5549.9922 5549.9912 5549.9903 5549.9900
93.50 5549.9914 5549.9911 5549.9905 5549.9896
Max. Deviation (MHz) 0.0086 0.0089 0.0097 0.0104
Max. Deviation (ppm) 1.55 1.61 1.75 1.88
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5550 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5549.9855 5549.9852 5549.9850 5549.9849
-30 5549.9856 5549.9846 5549.9841 5549.9834
-20 5549.9861 5549.9851 5549.9849 5549.9845
-10 5549.9865 5549.9864 5549.9860 5549.9859
0 5549.9885 5549.9877 5549.9873 5549.9863
10 5549.9905 5549.9895 5549.9891 5549.9889
20 5549.9922 5549.9921 5549.9917 5549.9915
30 5549.9928 5549.9925 5549.9917 5549.9912
40 5549.9942 5549.9941 5549.9935 5549.9928
50 5549.9949 5549.9947 5549.9937 5549.9933
Max. Deviation (MHz) 0.0144 0.0154 0.0159 0.0166
Max. Deviation (ppm) 2.60 2.78 2.87 2.99
Result Complies
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Mode: 80 MHz / Chain 5

Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5290 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5289.9924 5289.9919 5289.9912 5289.9906
110.00 5289.9922 5289.9919 5289.9912 5289.9907
93.50 5289.9912 5289.9904 5289.9900 5289.9896
Max. Deviation (MHz) 0.0088 0.0096 0.0100 0.0104
Max. Deviation (ppm) 1.67 1.82 1.89 1.97
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5290 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5289.9830 5289.9826 5289.9825 5289.9818
-30 5289.9850 5289.9847 5289.9837 5289.9833
-20 5289.9865 5289.9859 5289.9854 5289.9851
-10 5289.9880 5289.9879 5289.9869 5289.9867
0 5289.9894 5289.9888 5289.9882 5289.9877
10 5289.9905 5289.9899 5289.9893 5289.9890
20 5289.9922 5289.9920 5289.9915 5289.9910
30 5289.9928 5289.9921 5289.9920 5289.9919
40 5289.9937 5289.9929 5289.9928 5289.9925
50 5289.9957 5289.9951 5289.9947 5289.9945
Max. Deviation (MHz) 0.0150 0.0153 0.0163 0.0167
Max. Deviation (ppm) 2.84 2.90 3.09 3.16
Result Complies
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Voltage vs. Frequency Stability

Voltage Measurement Frequency (MHz)
5530 MHz
N 0 Minute 2 Minute 5 Minute 10 Minute
126.50 5529.9928 5529.9919 5529.9915 5529.9910
110.00 5529.9922 5529.9916 5529.9915 5529.9914
93.50 5529.9918 5529.9909 5529.9900 5529.9892
Max. Deviation (MHz) 0.0082 0.0091 0.0100 0.0108
Max. Deviation (ppm) 1.49 1.65 1.81 1.96
Result Complies
Temperature vs. Frequency Stability
Temperature Measurement Frequency (MHz)
. 5530 MHz
(C) 0 Minute 2 Minute 5 Minute 10 Minute
-40 5529.9872 5529.9862 5529.9861 5529.9856
-30 5529.9889 5529.9882 5529.9879 5529.9877
-20 5529.9892 5529.9887 5529.9885 5529.9876
-10 5529.9894 5529.9891 5529.9884 5529.9880
0 5529.9909 5529.9899 5529.9889 5529.9887
10 5529.9919 5529.9909 5529.9908 5529.9900
20 5529.9922 5529.9920 5529.9919 5529.9917
30 5529.9928 5529.9921 5529.9918 5529.9910
40 5529.9941 5529.9936 5529.9926 5529.9923
50 5529.9950 5529.9942 5529.9937 5529.9928
Max. Deviation (MHz) 0.0111 0.0118 0.0121 0.0124
Max. Deviation (ppm) 2.01 2.14 2.19 2.25
Result Complies
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4.8. Antenna Requirements

4.8.1. Limit

Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any
jacket for installing an antenna with extension cable. An intentional radiator shall be designed to ensure
that no antenna other than that furnished by the responsible party shall be used with the device. The use
of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this Section. The manufacturer
may design the unit so that the user can replace a broken antenna, but the use of a standard antenna
jack or electrical connector is prohibited. Further, this requirement does not apply to intentional radiators

that must be professionally installed.

4.8.2. Antenna Connector Construction

Please refer to section 3.3 in this test report; antenna connector complied with the requirements.
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5. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Date Remark
Horn Antenna EMCO 3115 00075790 750MHz ~ 18GHz | Oct. 22, 2015 | Radiafion
(03CHO1-CB)
Radiation
Horn Antenna Schwarzbeck BBHA 9170 BBHA9170585 15GHz ~ 40GHz Oct. 07, 2015
(03CHO1-CB)
Pre-Amplifier Agilent 84498 3008A02310 | 1GHz ~26.5GHz | Jan. 18,2016 | Rodiafion
(03CHO1-CB)
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Nov. 13,2015 | Rodiafion
(03CHO1-CB)
Spectrum Analyzer R&S FSP40 100056 OkHz ~ 40GHz | Oct. 27,2015 | Radiation
(03CHO1-CB)
Radiation
RF Cable-high Woken High Cable-16 N/A 1 GHz ~ 18 GH Nov. 02, 2015
9 'g I z ? v (03CHO1-CB)
Radiation
RF Cable-high Woken High Cable-17 N/A 1GHz~18GHz | Nov. 02,2015
9 9 I (03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-1 N/A 18GHz ~ 40 GHz | Nov. 02, 2015
(03CHO1-CB)
. . Radiation
RF Cable-high Woken High Cable-40G-2 N/A 18GHz ~ 40 GHz | Nov. 02, 2015
(03CHO1-CB)
. Radiation
Test Software Audix E3 6.2009-10-7 N/A N/A
(03CHO1-CB)
Spectrum analyzer R&S FSV40 100979 9kHz~40GHz Dec. 09, 2015 | Conducted
P Y s (THO1-CB)
Temp. and Humidity | - 7 gijion TTH-D3SP 1BN-931011 | -30~100 degree | Jun.03,2016 | Cconducted
Chamber (THO1-CB)
RF Cable-high Woken RG402 High Cable-6 | 1GHz—26.5GHz | Nov. 02,2015 | conducted
(THO1-CB)
RF Cable-high Woken RG402 High Cable-7 | 1GHz-265GHz | Nov. 02,2015 | conducted
° ' e (THO1-CB)
. ) Conducted
RF Cable-high Woken RG402 High Cable-8 1 GHz - 26.5 GHz Nov. 02, 2015
(THO1-CB)
. ) Conducted
RF Cable-high Woken RG402 High Cable-9 1 GHz - 26.5 GHz Nov. 02, 2015
(THO1-CB)
) Conducted
RF Cable-high Woken RGA402 High Cable-10 | 1 GHz-26.5GHz | Nov. 02, 2015 (THO]UCB)
Power Sensor Agilent U2021XA MY53410001 50MHz~18GHz | Nov. 02,2015 | conducted
(THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
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6. MEASUREMENT UNCERTAINTY

Test ltems Uncertainty Remark

Radiated Emission (1GHz ~ 18GHz) 3.7 dB Confidence levels of 95%
Radiated Emission (18GHz ~ 40GHz) 3.5dB Confidence levels of 95%
Conducted Emission 1.7 dB Confidence levels of 95%
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Appendix A. Test Photos
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Photographs of Radiated Emissions Test Configuration

Test Configuration: Above 1GHz / Test Mode: Mode 1
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Test Configuration: Above 1GHz / Test Mode: Mode 3
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Test Configuration: Above 1GHz / Test Mode: Mode 4
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Test Configuration: Above 1GHz / Test Mode: Mode 5
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